YANMAR PARTS CATALOG

0CK10-M36802EN

Last update Oct., 2015




PREFACE

1. This Parts Catalog carries Yanmar crawler back-hoe Vio27-2(for Japan)

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000Y00K3680 Sep. , 2000 Disuse old edition
1st revised 000Y00K3681 Nov. , 2001 Disuse old edition
2nd revised 000Y00K3682 Nov. , 2003
3. Model name
SECT ION Golumn Model name M/# Manufactured
A Vio27-2 C(JP)
20501 ~ 2000/6~
I (Vehicle) (B) Vio27-2 P(JP) /
(©) Vio27-2 P(EX) 21093~ 2002/5~
II (Engine) A 3TNE78A-EBV 43271~ 2000/5~

(Note) C:Cabin spec. P:Canopy spec.

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

Y00K368223-0310 V1027-2 (JP)



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A (B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2  26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(D Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3@ Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
D S — 9 9
N Old N > New | for New Part.
<« No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old %) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



N3]
VEHICLE PAINTED COLOR

=

83

12 "
by
CABIN
}; Jj
I et I

=

\
)
0
)
s
¥
S
s
3
s
N
=
N
]
N
K
N
s
N
s
N
s
N
S
N
K]
N
K]
N
3
s
s
A

¥

ROPS*+v/ £
ROPS CANOPY

YANMAR New Grayish Green

?Fﬁ ?ﬁ BEEE TAVERE HRELEBES  (Paint Part No.)
010r eSC— N
Code | ription Painted Color Munsel No. 16L45 (16L Can) | 4LZE (4L Can) | 27" L (SPRAY)
7 NYUOR—FTA—TT =
88 |\ 77| vk v Deep Green 0.682.2/4. 2 98110109588 | 97762040880 | 977620-30881
’ w| vov—F—avssy—u ~ - -
97 | VAR Peaoock Gron 2. 99BG5. 27/9. 28 981101-00597 | 977620-40970 | 977620-30971
YUR—VESRT Y=V _ _ _
96 e el a2 4.97GYS. 35/6. 87 981101-09599 | 977620-40990 | 977620-30991
RO YoR—=F—=0FY=T7L— |00 079 | — _
72 5555 | VAWAR Dark 01 v Grav 7.21Y2. 92/0. 79 977620-40720 | TOR-90460003
FFasuRIAF | eeevr emaa 1| -
15 ot 1.38GY7. 15/0. 48 97762030301
voe—T9—L5—  Jrrewmonm | | _
73|I | vAswaR warem Grar 5.5214.91/1.09 TOR-90450003
N[ ¥r=—=TZv
12 m AR Black 4.90PB0.08/0.41 | ———— TOR-91220001 | TOR-90220003
Yov—45Lyady—y _ _ _
83 ’% YANIAR Gray 1ch Graen 2. 15G4. 87/1. 52 981101-00615 | 977620-40830 | 977620-30N41
86 PR —HTLyad)— 9. 62BG4. 76/2. 87 981101-00616 | 977620-40860 | 977620-30861

0CK10-J36802 V1027-2 (JP)




fBXR (1) = = = =« - - TEEM
PICTURESQUE INDEX(1) - - - MAIN PARTS

REE & HSE Fig 12 PR/« T Fig. 21 E—% Fig. 29 #4R Fig 1~5
SUS. PIPE & EXH. PIPE FUEL LINE HEATER LABEL
Ik Fig 14,15 Ny T!1) Fig.22 S oA Fig 119 ZLEMIR Fig. 6~10
ENGINE MOUNT BATTERY RADIO SAFETY LABEL
SUT—4IH Uk Fig 16,17 K% k Fig 61,62 FrEY Fig.63~68 | [(tE& Fig 11
RADIATOR MOUNT BONNET CABIN ACCESSORY
STCI—4, FMINI—5 ¥EBhm4A >4 Fig. 95 Fx/ £ Fig 69,70 WERL Ty
& #7824 Fig 18,19 HYD. OIL TANK CANOPY FIG. 119~123
RADIATOR, 0IL-COOLER & SUB-TANK KIT PART OF REMODEL
2>y Fig. 20 o .
*v¥/EZ>T Fig 28
FUEL TANK ANOPY LANP
J—L Fig 111 '
=]
BOOM RIGHT

MIERE Fig. 96~104
HYD. OIL PIPING

TJ—L )% Fig 13,74
BOOM CYLINDER

ig. 55~60
T MOUNT

—F &
2k
AT S

\

BAN
>

E

J—9 57 Fig.2]

ARM CYLINDER 7Y+ Fig 13

ACCELERATOR

/
, / )
L1
DUy FTEIL

/
/ e 161

ONE TOUCH DECEL

\
—
N\

\
T—Li) R Fig. 75
ARM CYLINDER W

7—.I Fig. 112,113
ARM

N

3
REAR

EITE—4 Fig. 81
TRAVEL MOTOR

S~
Y

R4y b+ Fig 116,117 ' 7{ —
BUCKET Ny ~ T
0 23
| ~"/ h
/4";" ]
Ip ,/_¢/’ ,5//’
/:»,,‘. / _/'l //’
N /;/”1’ 20 7 //7 E
NN Z
"§§\\ g Ve LEFT

\
\

),

e
\\

\

\

\
N |
%@" ', B~ [ZTOky & O—5 Fig 30
N WPz e SPROCKET & ROLLER
AR A 74 K5 & 7Ux R b Fig 31
N IDLER & ADJUST
N ’ HO—5 Fig. 32
AT U4 Fig. 18 N CRAWLER ‘
SWING CYLINDER 77 L—L & JEEART Y4 Fig 46,47
e TRACK FRAME & TURNING BEARING
- 27T 18. = o o -
12T Fig. 33~41
BOOW BRACKET CONTROL EQUIPMENT
L  Fi A 213% Fig 54
g F Fie 118 INSTRUNENT PANEL
—— — YELLT Fig 90~93
SL—Fv )4 Fig 19 REMOTE CONTROL VALVE
ELADE GYLINDER 3> kO—)LEE Fig 105~108
TS T T 80 CONTROL PIPING
HITCH CYLINDER EEE Fig 23~26 REIT—4 Fig 62, 124
e ——— |21 L TURNING HOTOR
1y k7 — >7 Fie. JLTE Fig. 42,43 ZAALU3A vk Fig 83
BUCKET ARM & LINK VALVE PLATE SHIVEL JOINT ’
5495 EyF Fig 115 JEE 7 L—L Fig 44,45 22 kO—)L/SLT Fig 84~89
QUICK HITCH TURNING FRAVE CONTROL VALVE
/ — /35— Fig. 48~52 oO—% 1,7 Fig 94
Ty RS SR Fig 16,71 COVER ROTARY VALVE
BUCKET CYLINDER A7 v 7 Fig 53 E=WEY ) —> 24 Fig. 109
STEP GREASING
AER T & BF Fig 71,72
HYD. O PUNP & JOINT

0CK10-M36802 VI1027-2 (JP)



mER (2) =« « - - - - HERER
PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

HMERE Fig. 96~104 a2 kAa—)LEE Fig. 105~108
HYD. OIL PIPING CONTROL PIPING

FOIT—R, AANY—F & YTZY Fig. 18,19
RADIATOR, OIL COOLER & SUB-TANK

JEI2/NLT Fig 90~93
REMOTE CONTROL VALVE

EBImS % Fig. 95
HYD. OIL TANK

AA G w5 Fig 18
SWING CYLINDER

MER> T & B#EF Fig 71,72
HYD. OIL PUMP & JOINT

TJ—LI )4 Fig. 73,74

BOOM CYLINDER

FT—L) 5 Fig. 15
ARM CYLINDER

ETE—4H Fig. 81

ROTARY VALVE

/' ’\ TRAVEL MOTOR
" % aO—4&1)/\)L7J Fig 94
i

a2 ba—)L/NLT Fig. 84~89
CONTROL VALVE

EvFoYA Fig 80
HITCH CYLINDER

AAR)LU 32+ Fig. 83

SWIVEL JOINT
Ny k)& Fig 76,71 TJL—F2 U4 Fig. 19 IEElE—45 Fig. 82,124
BUCKET CYLINDER BLADE CYLINDER TURNING MOTOR

0CK10-M36802 VI1027-2 (JP)



Fig. No.

Fig. Name

VEHICLE VIO27-2(JP,EX)

1.
2.

3.

0o N o o @ »

10.
1.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

LABEL(CABIN:JP)
LABEL(CANOPY:JP)
LABEL(CANOPY:EX)

. LABEL(ROPS CANOPY)

. LABEL(QUICK HITCH)

. SAFETY LABEL(CABIN:JP)

. SAFETY LABEL(CANOPY:JP)
. SAFETY LABEL(CANOPY:EX)

. SAFETY LABEL(ROPS CANOPY)

SAFETY LABEL(QUICK HITCH)
ACCESSORY

SUC.PIPE & EXT.PIPE

ACCELERATOR

ENGINE MOUNT(PREVIOUS)

ENGINE MOUNT(NEW)

RADIATOR MOUNT(PREVIOUS)

RADIATOR MOUNT(NEW)

RADIATOR,OIL COOLER & SUB-TANK(PREVIOUS)
RADIATOR,OIL COOLER & SUB-TANK(NEW)
FUEL TANK

FUEL LINE

BATTERY

ELECTRIC PART(WIRING)(PREVIOUS)

ELECTRIC PART(WIRING)(NEW)

Contents

Fig. No.
25,
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44,
45.
46.
47.
48.
49.

Fig. Name
ELECTRIC PART(INDICATOR BOX)
ELECTRIC PART(EQUIPMENT)
WORK LAMP
CANOPY LAMP
HEATER(CABIN)
SPROCKET & ROLLER
IDLER & ADJUST
CRAWLER

CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)

CONTROL EQUIPMENT(OPERATION LEVER)
CONTROL EQUIPMENT(BLADE LEVER)
CONTROL EQUIPMENT(SWING PEDAL)
CONTROL EQUIPMENT(LOW-HIGH PEDAL)
CONTROL EQUIPMENT(P.T.0.PEDAL)
CONTROL EQUIPMENT(P.T.O. LINK)

VALVE PLATE(PREVIOUS)

VALVE PLATE(NEW)

TURNING FRAME(PREVIOUS)

TURNING FRAME(NEW)

TRACK FRAME & TURNING BEARING(PREVIOUS)
TRACK FRAME & TURNING BEARING(NEW)
COVER(FRAME)

COVER(AROUND CONTROL)

0CK10-M36802



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.

Fig. Name
COVER(CABIN)
COVER(CANOPY)
COVER(BOOM)
STEP
INSTRUMENT PANEL
SEAT & SEAT MOUNT(CABIN)(PREVIOUS)
SEAT & SEAT MOUNT(CABIN)(NEW)
SEAT & SEAT MOUNT(CANOPY)(PREVIOUS)
SEAT & SEAT MOUNT(CANOPY)(NEW)
SEAT & SEAT MOUNT(ROPS CANOPY)(PREVIOUS)
SEAT & SEAT MOUNT(ROPS CANOPY)(NEW)
BONNET(1)
BONNET(2)
CABIN(BODY)
CABIN(GLASS)
CABIN(ACCESSORY)
CABIN(ELECTRIC PART)
CABIN DOOR(FRONT)
CABIN DOOR(REAR)
CANOPY(ROPS)
CANOPY(STANDARD)
HYD.OIL PUMP & JOINT(STANDARD SPEC.)
HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)
BOOM CYLINDER(STANDRD CANOPY SPEC.)

Contents

Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.

124.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94,
95.
96.
97.
98.

Fig. Name
ARM CYLINDER
BUCKET CYLINDER(STANDARD SPEC.)
BUCKET CYLINDER(QUICK HITCH SPEC.)
SWING CYLINDER
BLADE CYLINDER
HITCH CYLINDER
TRAVEL MOTOR
TURNING MOTOR(A)
(82A)TURNING MOTOR(B)
SWIVEL JOINT
CONTROL VALVE(1/6)
CONTROL VALVE(2/6)
CONTROL VALVE(3/6)
CONTROL VALVE(4/6)
CONTROL VALVE(5/6)
CONTROL VALVE(6/6)
REMOTE CONTROL V.(STANDARD SPEC.)(PREVIOUS)
REMOTE CONTROL V.(STANDARD SPEC.)(NEW)
REMOTE CONTROL V.(2-WAY SPEC.)
REMOTE CONTROL V.(4-WAY SPEC.)
ROTARY V.(MULTI CHANGE SPEC.)
HYD.OIL TANK
HYD.OIL PIPING(TANK-PUMP-CONTROL VALVE)
HYD.OIL PIPING(PUMP-CONTROL V.-TURNING MOTOR)
HYD.OIL PIPING(C/V-S/J-SWING)

0CK10-M36802



Fig. No.
99.
100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.
112.
113.
114.
115.
116.
117.
118.
119.
120.
121.
122.
123.

Fig. Name
HYD.OIL PIPING(RETURN)
HYD.OIL PIPING(P.T.O.FRAME END)
HYD.OIL PIPING(TRACK FRAME)
HYD.OIL PIPING(BOOM)
HYD.OIL PIPING(P.T.O.,ARM END)
HYD.OIL PIPING(QUICK HITCH)
CONTROL PIPING(P- R/V-RETURN)
CONTROL PIPING(R/V-C/V:STD)

CONTROL PIPING(R/V-4W/V:MULTI CHANGE SPEC.)

CONTROL PIPING(4W/V-C/V:MULTI CHANGE SPEC.)

GREASING

BOOM BRACKET

BOOM

ARM(STANDARD. SPEC.)
ARM(QUICK HITCH SPEC.)
BUCKET ARM &LINK

QUICK HITCH

BUCKET(S TYPE)
BUCKET(H-TYPE)(ATTACHMENT)
BLADE

RADIO KIT(OPTIONAL)

P.T.O. KIT(OPTIONAL)

ONE TOUCH DECEL KIT(OPTIONAL)
HEATER KIT(CANOPY)(OPTIONAL)
2-WAY KIT(OPTIONAL)

Contents

Fig. No.

Fig. Name

0CK10-M36802



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.1. LABEL(CABIN:JP)

VIEWED FROM (B)

17

R LNo. 115
B LNo. 205545 BHFET
1 INC. 2~54.

’1
44
@f =

K7 R 785U L EREEHR
@ MASEB DETAILS OF DETAILS OF
DOOR INSIDE PANEL L

5 3 3810 20
2
28
4 LRI HoR3 Reky FAEEE JUYNERLT
DETAILS OF VIEWED FROM DETAILS OF OPEN THE GRILLE
GRILLE INSIDE BONNET INSIDE
.: oA fact 7 I
22 N R
AU REREEM 45 43
DETAILS OF
PANEL R 46
= @
© rsE3 ® »sR% 33
VIEWED FROM @) VIEWED FROW ®
9
(— 9
& LA—#4d
DETAILS OF
LEFT LEVER
.
s
iAo, BENo. FTAILE BN, FTAIGE -
MACHINE SERIAL No. MACHINE SERIAL No.
ENGINE No. |S STAMPED IS STAMPED INTO
INTO THIS LOCATION. 4 THIS LOCATION.

29
e
16 51 [V —

EX
. IN
© »bR3 [MANUAL CASE

VIEKED FROM (©) .

THE OPERATI ONJ

33

0CK10-M36802 Fig.1

Remarks

(1)RUBBER CRAWLER SPEC.
(2)MULTI VALVE SPEC.

(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.
(M)MISPRINT

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772457-03120 LABEL SET,VIO27-2 C 1
1-1 1 772457-03121 LABEL SET,VIO27-2 C 1 N
(A=M/#20636)
1-2 1 772457-03122 LABEL SET,VIO27-2 C 1 N
(A=M/#21120)
2 2  172457-03110 LABEL,SPECIFICATION 1
2-1 2  172457-03111 LABEL 1 N
(A=M/#21120)
3 2  172458-03120 LABEL,OIL & WATER 1
4 2 172157-03130 LABEL, GREASE 1
5 2 172458-03130 LABEL,GREASE FEED 1
6 2  172457-03150 LABEL,MODEL 2
7 2 172458-03160 LABEL, REAR 1
8 2 172444-03170 LABEL 1
9 2  172444-03180 LABEL 2
10 2 172458-03180 LABEL,LIFT POSITION 1
10-1 2  172458-03181 LABEL, LIFTING 1 N
(A=M/#20784)
1" 2 172444-03190 LABEL 1
12 2  172458-03190 LABEL,OILING 1
13 2 172141-03202 LABEL,CAUTION 1
14 2 172450-03200 LABEL,BATTERY 1
15 2 172458-03200 LABEL,FAN 1
16 2  172147-03210 LABEL,2 SPEED 1 y4
(A=M/#25501)
17 2 172444-03210 LABEL 1
18 2  172458-03210 LABEL,BELT 1
19 2 172458-03220 LABEL,ACCELERATOR 1
20 2 172458-03230 LABEL,FUSE 1
201 2  172458-03231 LABEL, HUSE 1 N
(A=M#21117)
21 2 172444-03240 LABEL 1
22 2 172183-03250 LABEL,FUEL 1
23 2 172171-03261 LABEL,BOOM 1
24 2  172444-03280 LABEL 2
25 2 172142-03302 LABEL,CAUTION 1
26 2 172455-03340 LABEL 1
27 2 172141-03360 LABEL, START SWITCH 1
28 2 172964-03370 LABEL 1
29 2 172964-03481 TAG ASSY, CAUTION 1
32 2 172164-03510 LABEL,LOADING 1
33 2 172437-03510 LABEL,HOOK 3
34 2  172164-03540 LABEL 1
35 2 172519-04180 LABEL,WARNING 1
36 2 172519-04290 LABEL,WARNING 1
37 2 121470-44540 LABEL, SUB-TANK 1
38 2 172165-03240 LABEL 1
39 2 172183-03280 LABEL,LOCK 1
40 2  172444-03290 MAGNET 1
41 2 172151-03551 LABEL 1
42 2  172445-03180 LABEL 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.1

: . (A)=VI027-2 C(JP) (D)=
Fig.1. LABEL(CABIN:JP) (pvioar 2 cup o
(C)=VIO27-2 P(EX) (F)=
ipti Qt
;E tng-;;{wﬁaﬁ No. Lev. Parts No. Description &) ® (©) )ZD) © ) |
1 ING. 2~54. ’ 43 2 172458-03260 LABEL 1
1 44 2  172445-03220 LABEL 1
’ 45 2  172445-03230 LABEL 1
44 46 2 172455-03520  LABEL 1
19,@ 47 2 172151-03540  LABEL,PATTERNA 1
U E== K7 P 47-1 2 172165-03460  LABEL, PATERNA 1
® »58% DETAILS OF DETAILS OF 47-2 2 172496-03200  LABEL, OPERATION 1 N
VIEWED FRON () DOOR INSIDE PANEL L (A=MU#25501)
48 2 172173-03250  LABEL 1 w
1 20 (A=M/#20501)
8 33810 49 2 172458-03280  LABEL 1 w
28 2 (A=M/#20501)
50 2  172455-03320 LABEL 1 W
JULRREE PERB RoHy kR TYLEBNT (A=M/i#20580)
DETAILS OF VIEWED FROM DETAILS OF OPEN THE GRILLE 51 2 172458-03270  LABEL 1 w
GRILLE INSIDE BONNET  INSIDE (A=M/#20636)
om ] -~ 51-1 2 172496-03210  LABEL, P.T.O. 1 N
I@ A 50 (A=M/#25501)
52 2 172458-03550  LABEL 1
AU REREEM
DETAILS OF 45 43 (A=M/#20700)
PANEL R 46 53 2 172458-03560  LABEL 1
42 2 (A=M/#20700)
% 54 2 172458-03570  LABEL 1 w
® »>83 ® »5R3 33 (A=M/#20700)
VIEWED FROM @) VIEWED FROW ®
9
i ¥ 9
& LA—#4d
DETAILS OF
LEFT LEVER
3
|
H#{&No. #RANo. FTHILIE #ikNo. :TRL B
MACHINE SERIAL No. MACHINE SERIAL No.
ENGINE No. IS STAMPED IS STAMPED INTO
INTO THIS LOGAT ION. 4 THIS LOGATION.

%%] |
16 5l s~

© »sR%
VIEKED FROM (©)

[

EERAR AR TR

IN THE OPERATI ONJ

MANUAL CASE

33

Remarks

(1)RUBBER CRAWLER SPEC.
(2)MULTI VALVE SPEC.

(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.

(M)MISPRINT N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.2

Fig.2. LABEL(CANOPY:JP) (nviozr-2 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
) ONCNCRCICNG
» m m TING 240, . 1 1 772457-03110  LABEL SET,VIO27-2 P 1
1-1 1 772457-03111  LABEL SET\VIO27-2 P 1 N
] e ] (B=M/#20636)
\ ) ) 1-2 1 772457-03112  LABEL SET\VIO27-2 P 1 N
9 t 10K (B=M/#21120)
= 2 2  172457-03110  LABEL,SPECIFICATION 1
VAR _ 2
a9 B|@®n»ers . i 2-1 2 172457 O?(»;l:/l/#211l_£)l3EL 1 N
219 1 A {i VIEWED FROW @ Béﬁisjo; b 3 2 172458-03120  LABEL,OIL & WATER 1
27HAY SPEC. TUNERT BONNET INSIDE 4 2 172157-03130  LABEL, GREASE 1
5 2 172458-03130  LABEL,GREASE FEED 1
v 6 2 172457-03150  LABEL MODEL 2
Qg9 7 2 172458-03160  LABEL, REAR 1
y 8 2 172444-03170  LABEL 1
el 9 2 172444-03180  LABEL 2
39 10 2 172458-03180  LABEL,LIFT POSITION 1
2 LR roEZ © e 10-1 2 172458-03181  LABEL, LIFTING 1 N
DEEII\II_::E (I);SIDE VIEWED FROM DETAILS OF (B=M/#20784)
11 2 172444-03190  LABEL 1
—— ~ 12 2 172458-03190  LABEL,OILING 1
I@ 13 2 172141-03202  LABEL,CAUTION 1
. 14 2 172450-03200  LABEL,BATTERY 1
Béﬁ{tﬁg#“ g 15 2 172458-03200  LABEL,FAN 1
PANEL R 16 2 172147-03210  LABEL,2 SPEED 1 z
19 (B=M/#25501)
. 17 2 172444-03210  LABEL 1
© »5R3 18 2 172458-03210  LABEL,BELT 1
SRR LIRS [N VIEWED FROW © 19 2 172458-03220 LABEL,ACCELERATOR 1
DA L ' 9 20 2 17245803230  LABEL,FUSE 1
BN TREE - 20-1 2 172458-03231  LABEL, HUSE 1 N
MACHINE SERIAL No. (B=M#21117)
MAGHINE SERIAL No. 22 2 172183-03250  LABEL,FUEL 1
ENGINE No. IS STAMPED 23 2 172171-03261  LABEL,BOOM 1
INTO THIS LOCATION. 24 2 172444-03280  LABEL 2
25 2 172142-03302  LABEL,CAUTION 1
26 2 172455-03340  LABEL 1
27 2 172141-03360  LABEL, START SWITCH 1
IR o 28 2 172964-03370  LABEL 1
ﬂNﬂ:E giggf‘”o" 29 2 172964-03481  TAG ASSY, CAUTION 1
32 2 172164-03510  LABEL,LOADING 1
33 2 172437-03510  LABEL,HOOK 3
34 2 172164-03540  LABEL 1
35 2 172519-04180  LABEL,WARNING 1
36 2 172519-04290  LABEL,WARNING 1
37 2 121470-44540  LABEL, SUB-TANK 1
38 2 172165-03240  LABEL 1
. 39 2 172183-03280  LABEL,LOCK 2
40 2 172444-03290 MAGNET 1
g;meBlE\ZE\%\‘éVF',‘Eg SPEC. 41 2 172151-03551  LABEL 1
(3)P.T.0. SPEC. 42 2 172458-03140  LABEL, FRONT 1
(4)2-WAY MULTI CHANGE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.2

: . (A)=VI027-2 C(JP) (D)=
Fig.2. LABEL(CANOPY:JP) (V10272 oLP) s
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
W _® © 0 ©
» 20 TING 2mdt, ° 43 2 172444-03330  LABEL 1
44 2 172151-03540 LABEL,PATTERN A 1
S S 44-1 2 172490-03200 LABEL 1 N
\ ‘ (B=M/#25501)
9 = JOHH] 45 2 172173-03250  LABEL 1 W
= (B=M/#20501)
/1 46 2 172458-03270  LABEL 1 w
48 B
v e (%EﬁEl;fRﬁ,M ® 1 Ry AR (B=M7#20636)
29 oA itH DETAILS OF 46-1 2 172490-03210  LABEL, PT.O. 1 N
2-WAY SPEC. SUYLEBRWNT BONNET INSIDE (B=M/#25501)
OPEN THE GRILLE 47 2 17245803550  LABEL 1 w
S ‘},6 44 (B=M/#20700)
%{39 48 2 172458-03560 LABEL 1 W
(B=M/#20700)
el 49 2  172458-03570 LABEL 1 w
39 (B=M/#20700)
1 LR MER3 © e
DETAILS OF VIEWED FROM DETAILS OF
GRILLE INSIDE

ReREE 2
DETAILS OF
PANEL R

© »>5E3

SRRV LR N VIEWED FROM (©
DETAILS OF d
PANEL L

BNo. T ZILIE

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION.

H{ANo. HRNo. $TZII B
MACHINE SERIAL No.

ENGINE No. 1S STAMPED
INTO THIS LOCATION.

B RIRMAEETE P
IN THE OPERATION
MANUAL CASE

Remarks

(1)RUBBER CRAWLER SPEC.
(2)MULTI VALVE SPEC.

)
(3)P.T.0. SPEC.
)

(4)2-WAY MULTI CHANGE SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.3. LABEL(CANOPY:EX)

—

24 Rt UNo. 1i%
RELNo. 20 551%E#HFT
1 INC.2~51

'1
T 8 5 WAy AEEE
6 DETAILS OF
- BONNET INSIDE
@rsR3 JYLEBRNT

VIEWED FROM @ OPEN THE GRILLE

0CK10-M36802 Fig.3

23
1o Y
=
20—

©nrsR3%

7 1) LRI 200 R xw bHA—RE ViEWED FROM (©)
DETAILS OF -0 BONNET COVER INSIDE
GRILLE INSIDE  /SFJL L ERE¥AR o o
DETAILS OF 13 \@
PANEL L
l.o n 37
&8 16 ~ @no8s s OV s
IN—GbPE =
ARLREEE ” VIEwD FRH®) BT Do WlilE 10
DETAILS OF 14 MULTI COVER -
PANEL R o OrsR%
VIEWED FROM (D)
J
‘u = R4 wFBO X5l 17 19
. DETAILS OF
4 v FB O X REEH
DETAILS OF H SWITCH BOX
SWITCH BOX INSIDE % EncRs
@ VIEWED FROM (F)
GErs8R3%
VIEWED FROM () 4

(= OLE
DETAILS OF
) © PTG
H{ANo. #EANo. TZIGIE H{ANo. FTZIGI B
MACHINE SERIAL No. MACHINE SERIAL No. 47
ENGINE No. IS STAMPED IS STAMPED INTO
INTO THIS LOCATION. THIS LOCATION.
34 47
29 Y SRR SR EETE
22 IN THE OPERATION
MANUAL CASE
ELA—8M fLA—fM
DETAILS OF DETAILS OF
LEFT LEVER RIGHT LEVER

47

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772472-03270 LABEL SET 1
2 2 172458-03140 LABEL, FRONT 1
3 2 172457-03150 LABEL,MODEL 2
4 2  172472-03150 LABEL,OIL&WATER 1
5 2 172458-03160 LABEL, REAR 1
6 2  172472-03160 LABEL,GREASE 1
7 2  172958-03160 LABEL 1
8 2  172472-03170 LABEL,FUSE 1
9 2 172490-03200 LABEL 1
10 2 172490-03210 LABEL, P.T.O. 1
11 2 172458-03220 LABEL,ACCELERATOR 1
12 2 172472-03230 LABEL,OPERATION PIN 1
13 2 172437-03241 LABEL,CRAWLER 1
14 2 172458-03240 LABEL,LOCK 2
15 2 172472-03240 LABEL,PIN US 1
16 2 172437-03250 TAG ASSY, CAUTION 1
17 2 172472-03250 LABEL,OPERATION Q US 1
18 2  172171-03261 LABEL,BOOM 2
19 2 172472-03260 LABEL,FINGER 1
20 2 172472-03270 LABEL,SAND US 1
21 2 124764-44920 LABEL, ANTI-FREEZING 1
22 2 172183-03280 LABEL,LOCK 2
23 2  172472-03280 LABEL 1
24 2  172463-03290 LABEL,HYD.OIL US 1
25 2 172472-03290 LABEL,SWITCH 1
26 2 172437-03300 LABEL,MANUAL 1
27 2 172472-03300 LABEL,COVER 1
28 2 172437-03310 LABEL,SLOPE 1
29 2 172437-03321 LABEL,HYD.OIL TANK 1
30 2 172462-03320 LABEL 1
31 2 172472-03320 LABEL,SPEC P EX 1
32 2 172463-03330 LABEL,COVER 1
33 2 172437-03341 LABEL, TRANSPORT 1
34 2  172437-03351 LABEL,GREASE CYL. 2
35 2 172141-03360 LABEL, START SWITCH 1
36 2 172437-03360 LABEL,BATTERY 1
37 2 172437-03371 LABEL 1
38 2 172437-03380 LABEL,SWING AREA 1
39 2 172437-03390 LABEL,RADIATOR 1
40 2 172437-03401 LABEL (ENG COVER US 1
41 2 172437-03411 LABEL (ENG ROOM US 1
42 2 172437-03421 LABEL,MUFFLER 1
43 2 172437-03431 LABEL,STEERING 1
44 2 172437-03460 LABEL, BOOM 2
45 2 172437-03470 LABEL,LEVER LOCK 1
46 2 172437-03500 LABEL,FUEL 1
47 2  172437-03510 LABEL,HOOK 4
48 2 172437-03530 LABEL,RE-START 1
49 2  172157-03740 LABEL 1
50 2 172125-03950 LABEL, AIR CLEANER 1
51 2 124764-44810 LABEL,SUB-TANK 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.4. LABEL(ROPS CANOPY)

R UNo. 11F
BH LNo. 250 550 BHET .
15\ 18 1 INC. 2~50. .
BN,
RN
37
o 12
AIEREEM
F BONNET INSIDE
- 41 Sl
® »eR%
zz-v?;\? éﬁa&;’f§ VIEWED FROM (® 2
19 16 A5
o
b AR =g |
] 0 © n>R3
l IR IL LB
ﬂﬂ DETAILS OF 17 VIEWED FROM (©)
Jynzmnc  PANELL ROP S¥% / ENo. iTHIzE

OPEN THE GRILLE

’, o 7 VIEWED
o=k
1SR ILREEH
DETAILS OF
] PANEL R
U ILREIEE
DETAILS OF

GRILLE INSIDE

MreR3
VIEWED FROM B)

34 25

H4ENo. H8RINo. TR B
MACHINE SERIAL No.

ENGINE No. IS STAMPED
INTO THIS LOCATION.

G »oR3

ROPS CANOPY SERIAL No.
IS STAMPED INTO THIS LOCATION

FROM (B)

44

® »oR3
VIEWED FROM B

39—,

K

J 39}\
© wie
AN 22 DETAILS OF ©®

!

O j

0CK10-M36802 Fig.4

HRER AR A EEE R
IN THE OPERATION
MANUAL CASE
#AENo. FTZIGIE
MACHINE SERIAL No. 1S STAMPED
INTO THIS LOCATION.
Remarks
(1)MULTI VALVE SPEC.
(2)P.T.O. SPEC.

)
(3)2-WAY MULTI CHANGE SPEC.
(4)RUBBER CRAWLER SPEC.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772457-03130 LABEL,SET VIO27-2ROP 1
1-1 1 772457-03131 LABEL SET(VIO27-2ROP 1 N
(B=M/#21120)
2 2 172457-03110 LABEL,SPECIFICATION 1
2-1 2 172457-03111 LABEL 1 N
(B=M/#21120)
3 2  172458-03120 LABEL,OIL & WATER 1
4 2 172157-03130 LABEL, GREASE 1
5 2  172458-03130 LABEL,GREASE FEED 1
6 2 172457-03150 LABEL,MODEL 2
7 2 172458-03160 LABEL, REAR 1
8 2  172444-03170 LABEL 1
9 2 172444-03180 LABEL 2
10 2 172458-03181 LABEL, LIFTING 1
11 2 172444-03190 LABEL 1
12 2 172458-03190 LABEL,OILING 1
13 2 172141-03202 LABEL,CAUTION 1
14 2 172450-03200 LABEL,BATTERY 1
15 2 172458-03200 LABEL,FAN 1
16 2 172147-03210 LABEL,2 SPEED 1 z
(B=M/#25501)
17 2 172444-03210 LABEL 1
18 2 172458-03210 LABEL,BELT 1
19 2  172458-03220 LABEL,ACCELERATOR 1
20 2 172458-03230 LABEL,FUSE 1
201 2 172458-03231 LABEL, HUSE 1 N
(B=M/#21117)
21 2 172444-03240 LABEL 1
22 2 172173-03250 LABEL 1
23 2 172183-03250 LABEL,FUEL 1
24 2 172171-03261 LABEL,BOOM 1
25 2 172444-03280 LABEL 2
26 2  172142-03302 LABEL,CAUTION 1
27 2 172455-03340 LABEL 1
28 2 172141-03360 LABEL, START SWITCH 1
29 2 172964-03370 LABEL 1
30 2 172964-03481 TAG ASSY, CAUTION 1
33 2 172164-03510 LABEL,LOADING 1
34 2 172437-03510 LABEL,HOOK 3
35 2 172164-03540 LABEL 1
36 2 172519-04180 LABEL,WARNING 1
37 2 172519-04290 LABEL,WARNING 1
38 2 121470-44540 LABEL, SUB-TANK 1
39 2 172183-03280 LABEL,LOCK 2
40 2 172444-03290 MAGNET 1
41 2 172151-03551 LABEL 1
42 2 172460-03140 LABEL,FRONT 1
43 2 172460-03240 LABEL,ROPS 1
44 2  172151-03540 LABEL,PATTERN A 1
44-1 2 172490-03200 LABEL 1 N
(B=M/#25501)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.4. LABEL(ROPS CANOPY)

R UNo. 11F
R UNo. 25 55058 HE T,
15\ 18 1 INC. 2~50. .
BN,
T ==
N
37
o 12
S oF BENE INSIDE
46 48 ® a1 i
PERS
2o Lih VIEWED FRoM ® 21
19 16 45
o
= =N
] 0 © n>R3
’ 73R )L L EESR
ﬂﬂ DETAILS OF 17 VIEHED FROH ©
gynEmnc  PANELL 0 ROP S¥% / ENo. iTHIzE
OPEN THE GRILLE ® »o8s ROPS CANOPY SERIAL No.
o F VIEWED FRoM (®) | IS STAWPED INTO THIS LOCATION
=
1347 REEH
DETAILS OF
PANEL R
S ILRRIEE
DETAILS OF

GRILLE INSIDE

® »oR3
[ VIEWED FROM B
0
s E='s
PERD }\
VIEWED FROM B) J 39
© M

34 25

H4ENo. H8RINo. TR B
MACHINE SERIAL No.

ENGINE No. IS STAMPED
INTO THIS LOCATION.

29 DETAILS OF ©

2

0CK10-M36802 Fig.4

HRER AR A EEE R
IN THE OPERATION
MANUAL CASE
#AENo. FTZIGIE
MACHINE SERIAL No. 1S STAMPED
INTO THIS LOCATION.
Remarks
(1)MULTI VALVE SPEC.
(2)P.T.O. SPEC.

)
(3)2-WAY MULTI CHANGE SPEC.
(4)RUBBER CRAWLER SPEC.

(A)=VIO27-2 C(JP) (D)=
(B)=VIO27-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
45 2 172458-03270 LABEL 1 2
45-1 1 172490-03210 LABEL, P.T.O. 1 N
(B=M/#25501)
46 2 172458-03550 LABEL 1 3
47 2 172458-03560 LABEL 1 3
48 2 172458-03570 LABEL 1 3
49 2  172165-03240 LABEL 1 4
50 2  172460-03230 LABEL,SEAT BELT 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.5

: (A)=VI027-2 C(JP) (D)=
Fig.5. LABEL(QUICK HITCH) (eviozr2 cum or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
" B LNo. 11 (A) (B) (C) (D) (E) (F)
Rt LNo. 20 B 1UERAET, 1 1 772958-03100  LABEL SET,VIO(QUICK T 1
it 2 1 INC. 2~14. 2 2 172958-03100  LABEL 11
= Ao 9 3 3 2 172958-03110  LABEL 11
= 4 2 172958-03120 LABEL 1 1
G T GO X P 5 2 172958-03130  LABEL 11
SWITCH BOX INSIDE 6 2 172958-03140 LABEL 1 1
© hoR3 7 2  172958-03160 LABEL 1 1
VIEWED FROM © 8 2 172958-03180 LABEL 1 1
9 2  172958-03190 LABEL 1 1
10 2 172958-03200 LABEL 2 2
11 2 172958-03220 LABEL 1 1
12 2 172958-03230 LABEL,PIN 1 1
13 2 172458-03240 LABEL,LOCK 1 1
14 2 172958-03170 LABEL 1 1
15 1 172958-03310 LABEL,COLLAR 1 1
16 1 172958-03300 LABEL,PLUG 1 1
7 L
DETAILS OF
10
3
=40 OLLYES
VIEWED FROM (D)
Remarks
(1)CABIN EXCLUSIVE
(2)CANOPY EXCLUSIVE N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.6

: . (A)=VI027-2 C(JP) (D)=
Fig.6. SAFETY LABEL(CABIN:JP) (V10272 oLP) s
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
1 2 3 (A) (B) (C) (D) (E) (F)
A A 1 1 172444-03170  LABEL 1
é D"’w 2 1 172444-03180  LABEL 2
s AU T Y e 3 1 172444-03190  LABEL 1
gt i 4 1 172141-03202  LABEL,CAUTION 1
e N2 . 5 1 172450-03200  LABEL,BATTERY 1
6 1 172458-03200  LABEL,FAN 1
7 1 172444-03210  LABEL 1
8 1 172458-03210  LABEL,BELT 1
9 1 172444-03240  LABEL 1
- e iy 10 1 172444-03280  LABEL 2
5 gm-;m“ 1 1 172142-03302  LABEL,CAUTION 1
o 12 1 172964-03370  LABEL 1
M QPERATION 13 1 172964-03481  TAG ASSY, CAUTION 1
N 16 1 172164-03510  LABEL,LOADING 1
18 19 20 271 17 1 172164-03540  LABEL 1
AT E) 18 1 172519-04180  LABEL,WARNING 1
Tmpemete| [ Spmuem A 19 1 172519-04290  LABEL,WARNING 1
B | | mimesers : EET 20 1 172458-03260  LABEL 1
== @ Y 21 1 172445-03230  LABEL 1
Sotes|| [loenne 22 1 172455-03520  LABEL 1
23 23 1 172458-03570  LABEL 1 w
— T (A=M/#20700)
LA L
EE—, s
T —
Rk y AR
DETAILS OF @
BONNET INSIDE !
21 4 20
~
El 22
23
© »eR3 [
VIEWED FROM (©) 2 B
29 A HR S = N
ST o J ® reR% PSR
VIEWED FROM (®) VIEWED FROM
2
A
1 18
B
1
Crm—HO
\
10
Remarks Yes No Yes No
(1)2-WAY MULTI CHANGE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.7

Fig.7. SAFETY LABEL(CANOPY:JP) (Bvicar-2 PUP) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |

(A) (B) (€) @O ((E) ((F)

172444-03170  LABEL
172444-03180  LABEL
172444-03190  LABEL

1 D

172141-03202 LABEL,CAUTION
172450-03200 LABEL,BATTERY
172458-03200 LABEL,FAN

172444-03210 LABEL
172458-03210 LABEL,BELT

0 N O WN =

©

ARGE LRGBS,
{FR0S ) RS,

RS 2/ BT PRE

slfhihii,
—

B
1
2
1
1
1
1
1
1
172444-03240 LABEL 1
2
1
1
1
1
1
1
1
1
1

-
o
Ala aala a ala A alaa ala aala aa

gt 172444-03280  LABEL
11 172142-03302 LABEL,CAUTION
12 172964-03370 LABEL
13 172964-03481 TAG ASSY, CAUTION
18 19 16 172164-03510 LABEL,LOADING
AE S 17 172164-03540 LABEL
R el BN 18 172519-04180  LABEL,WARNING
comtar.so eI, TG CHECA R m%gg?i?ﬁﬁﬁ’ 4 19 172519-04290 LABEL,WARNING
A 20 172444-03330 LABEL
IN THE OPERATION 21 21 172458-03570 LABEL w
MANUAL CASE (E«.:ﬂ e [ e AN oF o ) (B=M/#20700)
e
4 6 8 Sx
5 47%\] : m
i 16
o ]
Ry FREBEH —
DETAILS OF 9 |
BONNET [INSIDE
® HeR%
VIEWED FROM ()
MreR%B
VIEWED FROM
10
Remarks Yes No Yes No
(1)2-WAY MULTI CHANGE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.8. SAFETY LABEL(CANOPY:EX)

1

LD AWARNING
LA [T orovert vomas]
=% [
& o i ot
e svren o
[t 5

L’ IN THE OPERATION]

=
e Lk g a1 o 16
B e s g

MANUAL CASE

AWARNTNG

Lock Pin
T promt atamnt fra fll g Alseys stop Exoovor
208 suro to netall lock pin LA { argine bafre servicing it,
o s ik cuplorwarly 10 protect hads fron
Dolds stteeunt. mving fan and fn belt.
prtin oef of gick caplor -
becones sion n cold seaon.

- Wov uspnd o with ock of
qick mEﬂ. ] 7
Load ey Tl off, causing serius
woidar.
[__aWARNTNG )
o
s o o

12 13 14 T provent bretkdom or sudien opration
of attactment, never open awitoh bax cover
— ‘ot o diswurt or o, stacheert.
[ AWARNTNG ) A\ DANGER AWARNING)
= &L — d s
= | e P
L
18 19 20
s e tch e a1, o il 1 o
badily injury. . pr AWARNTN AWARNING X

BOOM P INCH
POINTS
Alwmeys stay clear of

this ares. to svld
bodily irjury.

\8

Ry FREBEEE
DETAILS OF

1
17 14
Sl !

@ns83 BONNET INSIDE
VIEWED FROM B) Kok bh—l ©h5EE
@ anee 5~ BONNET COVER INSIDE  VIEWED FRoM (B)
DETAILS OF (& 18—
4—t0
©n»sR3 N
VIEWED FROM (©) OLELES

0CK10-M36802 Fig.8

(A)=VIO27-2 C(JP) (D)=

(B)=VI027-2 P(JP) (E)=

(C)=VI027-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172472-03240 LABEL,PIN US 1
2 1 172437-03250 TAG ASSY, CAUTION 1
3 1 172472-03260 LABEL,FINGER 1
4 1 172472-03270 LABEL,SAND US 1
5 1 172472-03280 LABEL 1
6 1 172437-03300 LABEL,MANUAL 1
7 1 172437-03310 LABEL,SLOPE 1
8 1 172437-03321 LABEL,HYD.OIL TANK 1
9 1 172437-03341 LABEL,TRANSPORT 1
10 1 172437-03351 LABEL,GREASE CYL. 2
11 1 172437-03360 LABEL,BATTERY 1
12 1 172437-03371 LABEL 1
13 1 172437-03380 LABEL,SWING AREA 1
14 1 172437-03390 LABEL,RADIATOR 1
15 1 172437-03401 LABEL (ENG COVER US 1
16 1 172437-03411 LABEL (ENG ROOM US 1
17 1 172437-03421 LABEL,MUFFLER 1
18 1 172437-03431 LABEL,STEERING 1
19 1 172437-03460 LABEL, BOOM 2
20 1 172437-03470 LABEL,LEVER LOCK 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.9

Fig.9. SAFETY LABEL(ROPS CANOPY) gg;:x:gg;g ggjg; g
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
1 2 3 A) (B) (C) (O) (E) (F)
A 1 1 17244403170  LABEL 1
‘ Q |D(—)“ | o 2 1 17244403180  LABEL 2
e T Bhgdcneat 3 1 17244403190  LABEL 1
4 1 172141-03202  LABEL,CAUTION 1
5 1 172450-03200  LABEL,BATTERY 1
3<E P21 6 1 172458-03200  LABEL,FAN 1
8 7 1 17244403210  LABEL 1
8 1 172458-03210  LABEL,BELT 1
e 9 1 172444-03240  LABEL 1
S i 10 1 17244403280  LABEL 2
kil 11 1 172142-03302  LABEL,CAUTION 1
12 1 172964-03370  LABEL 1
17 18 13 1 172964-03481  TAG ASSY, CAUTION 1
= AET) 16 1 17216403510  LABEL,LOADING 1
S Gttt || DR 17 1 172164-03540  LABEL 1
ke o L e R ot v

F 507 emLTpsCh (N y’(zﬁfgf‘“ﬂ“- 18 1 172519-04180 LABEL,WARNING 1
= 19 1 172519-04290  LABEL,WARNING 1
- 22 20 1 172460-03230  LABEL,SEAT BELT 1
—— e 21 1 172460-03240  LABEL,ROPS 1
AT IR SRR, 22 1 17245803570  LABEL 1

IvIvEMRERRHTEL,
T-hERENSMEHTCE
#bY, BRTT.

. B
FTE——

6 19
T EE \ WE%
IN THE OPERATON g P © |l 0
MANUAL CASE il
2 1
~ ] noR3

4 VIEWED FROM

Ry ~REEMA
@ DETAILS OF BONNET INSIDE 16
5

@ mrorz 2
© »>8% VIEWED FRON &)
VIEWED FROM (©

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.10
Fig.10. SAFETY LABEL(QUICK HITCH) T2 cup "

(B)=VIO27-2 P(JP) (E)=
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
1 2 3 4 (A) (B) (C) (D) (E) (F)
1 1 172958-03100  LABEL 11
== =
- | Az & ﬁliii% 2 1 172958-03140  LABEL 11
RSN Aot ;;;‘zég :}g 3 1 172958-03220  LABEL 11
bt | %E.;,E;wg 4 1 172958-03230  LABEL,PIN 11
e, - 5 1 172958-03300  LABEL,PLUG 11

@s1voEvFDIVITD
RYEREZERI-THENT 4
CHEEWD,
RYFSRTLTRAFRI
SuseanayEr. A9 ETTEERT57)
B, Y4 27E9F F-ZEMLAIREL LR,
@75 973> FREBEOAIS AT TEOTRAT ST ERNTRENELDT
REEVESTHRELT (AN

<Ly, A
@ e e taATBMIZ, 450 £ v FH, 'nnifmx
€758 974 2 HEIPATLS L <
ke r»'s:\ »hE R OEMORRBGLELT KA,
e, APOIHEA-AEZAL TR,

@75 v 740 HEMLIME, RS vF IR
7S EMBT &L,
IR FROKMCILLS
i

BULBYET,

G

REFER TO Fig.9

OPELE

VIEWED FROM (B

FyEUHE
CABIN SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.11

: (A)=VI027-2 C(JP) D)=
Fig.11. ACCESSORY (10272 ol o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172176-07330 BAG, MANUAL 1 1 1
2 1 172958-03310 LABEL,COLLAR 1 1 1 1
3 1 172958-07330 CASE, MANUAL 1 1 1 1
4 1 172958-08110 COLLAR, 40X80X6 6 6 6 1
5 1 172958-03300 LABEL,PLUG 1 1 1 1
6 1 172958-05100 CASE, PLUG 1 1 1 1
7 1 172958-05110 RIVET 1 1 1 1
1 8 1 1E3030-78370 CAP, SCREW 4 4 4 1
REFER TO
Fig. 55~60
4
BN
N—~
3 S
it 7439!1?'%\%\1&.3«
A-AERALTCOBAATIFERATHLNELHT
(REW,
OIS ERRLT
% Forieate AL
9499y Fitik 9499 EYF + PTOHHK
QUICK HITCH SPEC. QUICK HITCH + P.T. 0. SPEC.
Remarks Yes No Yes No
(1)QUICK HITCH SPEC. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.12

Fig.12. SUC.PIPE & EXT.PIPE (oviomy 2 POR) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
e REFER TO Fig. 44,45 (A) (B) (C) (D) (E) (F)
< 1 1 172168-11310 CLAMP 1 1 1
2 1 172458-11310 PIPE, EXTENSION 1 1 1
3 1 22117-080000 WASHER, 8 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1
5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
6 1 26706-080002 NUT, M8 1 1 1
7 1 194145-04810 WASHER 10 2 2 2
8 1 172458-11500 CLEANER ASSY, AIR 1 1 1
9 2 172458-11530 CLEANER, AIR 1 1 1
10 3  172458-11650 COVER ASSY 1 1 1
1 3 129619-12520 ELEMENT 1 1
111 3 119808-12520 ELEMENT 1 1 1
12 3 119808-12540 VALVE, UNLOADER 1 1 1
13 2 129612-12560 ELBOW 1 1 1
16 2  23000-060000 CLAMP, 60 1 1 1
17 1 172458-11510 HOSE,SUC. A 1 1 1
18 1 172458-11520 HOSE,SUC. B 1 1 1
19 1 172458-11540 HOSE,SUC. C 1 1 1
20 1 172458-11550 BRACKET,AIR CLEANER 1 1 1
21 1 23000-048000 CLAMP, 48 2 2 2
22 1 23000-070000 CLAMP, 70 3 3 3
23 1 26013-080162 BOLT, M8X 16 2 2 2
24 1 26013-100252 BOLT, M10X 25 2 2 2

MEFER TO Fig. 16,17

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.13

Fig13. ACCELERATOR gruomsn oy
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172458-12100 LEVER,ACCELERATOR 1 1 1
1A 2 172A79-12150 GRIP 1 1 1 w
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172458-12110 CABLE, ACCELERATOR 1 1 1
3 1 172137-12270 JOINT, CABLE 1 1 1
4 1 172141-12280 CLAMP, WIRE 1 1 1
5 1 172113-12522 PIN 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1
8 1 172122-79930 CLAMP, HOSE 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2
11 1 26013-100252 BOLT, M10X 25 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.14

Fig.14. ENGINE MOUNT(PREVIOUS) (avioar2 o) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~N/#21329 (A (B) () D) (E) (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2
2 1 172146-13101 BRACKET (73) 1 1
3 1 172175-13100 BRACKET 1 1
4 1 172458-13100 MOUNT,ENGINE 11
5 1 172458-13110 MOUNT,ENGINE 1 1
6 1 172458-13120 BRACKETENGINE (73) 2 2
7 1 172168-13150 BRACKET,ENGINE (73) 2 2
8 1 172162-13200 BOLT M10X30 8 8
9 1 172124-13230-4 STOPPER, ENGINE 4 4
10 1 172168-13250 ABSORBER,SHOCK 180 2 2
1 1 172137-46040 SEAT, SPRING 8 8
12 1 22217-100000 WASHER, SPRING 10 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6
14 1 22217-120000 WASHER, SPRING 12 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4
17 1 26013-100252 BOLT, M10X 25 8 8
18 1 26076-120352 BOLT, 10.912X 35 4 4
19 1 26076-120352 BOLT, 10.912X 35 4 4
20 1 26076-120402 BOLT, 10.912X 40 6 6
21 1 26716-120002 NUT, M12 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.15

; A)=VI027-2 C(JP D)=
Fig.15. ENGINE MOUNT(NEW) (1272 ol o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
W/#25501~ (A (B) () D) (E) (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2
2 1 172458-13100 MOUNT,ENGINE 1 1 1
3 1 172175-13110 PLATE, L (GRAY:73) 1 1 1
4 1 17245813110 MOUNT,ENGINE 111
5 1 172490-13110 BRACKET,EN BR (73) 1 1 1
6 1 172458-13120 BRACKETENGINE (73) 2 2 2
7 1 172490-13150 BRACKET,ENGINE (73) 2 2 2
8 1 172162-13200 BOLT M10X30 8 8 8
9 1 172124-13230 STOPPER, ENGINE 3 3 3
10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2
1 1 172137-46040 SEAT, SPRING 8 8 8
12 1 22217-100000 WASHER, SPRING 10 8 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6 6
14 1 22217-120000 WASHER, SPRING 12 4 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4 4
17 1 26013-100252 BOLT, M10X 25 6 6 6
18 1 26076-120352 BOLT, 10.912X 35 4 4 4
/ 19 1 26076-120352 BOLT, 10.912X 35 4 4 4
*_10 ENGINE 20 1 26076-120402  BOLT, 10.912X 40 6 6 6
21 1 26716-120002 NUT, M12 8 8 8

&

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.16

Fig.16. RADIATOR MOUNT(PREVIOUS) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~W/#21329 (A) B) (C) D) (E) (F)
1 1 172457-13330 MOUNT ASSY,RADIATOR 1 1
3 2 172458-13890 SEAL 1 1
4 2 172458-13900 SEAL 1 1
5 1 172457-13600 DUCT ASSY, RADIATOR 1 1
7 2  172457-13670 SEAL 1 1
8 2  172458-13750 SEAL 2 2
9 2 172458-13880 SEAL 1 1
10 1 172457-13700 DUCT ASSY, RADIATOR 1 1
12 2 172458-13780 SEAL 2 2
13 2 172164-66630 RUBBER, SEAL 1 1
14 2 172164-66800 RUBBER, SEAL 60 1 1
15 1 172457-13750 DUCT ASSY 1 1
1541 1 172457-13751 DUCT ASSY 1 1 N
(A=M/#20852) (B=M/#20852)
17 2  172457-13780 RUBBER, SEAL 80 2 2
20 2 172162-15310 SEAL 1 1
21 2  172422-66150 SEAL 1 1
22 2  172164-66480 RUBBER 340, SEAL 1 1
22-1 2  172164-66620 RUBBER, SEAL 320 1 1 N
(A=M/#20852) (B=M/#20852)
23 1 172457-13800 DUCT ASSY 1 1
24 2 172183-13480 RUBBER, SEAL 1 1
26 2 172168-65790 RUBBER, SEAL 1 1
27 1 172458-13860 MOUNT-U,RADIATOR 1 1
271 1 172458-13861 MOUNT U ASSY 1 1 N
(A=M/#20501) (B=M/#20501)
29 2  172458-13870 SEAL 1 1
30 2 172458-13890 SEAL 1 1
31 1 1A1380-59480 CLAMP, CORD 1 1
32 1 22137-100000 WASHER, 10 2 2
33 1 22217-100000 WASHER, SPRING 10 3 3
34 1 22217-100000 WASHER, SPRING 10 1 1
35 1 26013-100202 BOLT, M10X 20 9 9
36 1 26116-100162 BOLT, M10X 16 PLATED 1 1
37 1 26116-100452 BOLT, M10X 45 PLATED 1 1
1 2 2

26116-100552 BOLT, M10X 55 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.17
Fig.17. RADIATOR MOUNT(NEW) (Bvicar-2 PUP) or
(C)=VIO27-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty |
M/#25501 ~ (A) (B) (C) (D) (E) (F)

172457-13701 DUCT ASSY, RADIATOR
172183-13480 RUBBER, SEAL
172457-13780 RUBBER, SEAL 80

172444-54910 SEAL, WEIGHT
172444-65680 RUBBER, SEAL
172456-65790 RUBBER, SEAL

172457-13801 DUCT ASSY
172444-54910 SEAL, WEIGHT
172168-65790 RUBBER, SEAL

-
N
A A Al Al aalaNNINNN_2ARNNNNDNINN -

N2 2o a2WwlNa alaaalaa ajlaaalaaan

B
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
3
1
9
1
1
2

N2 a2l awlha ala aalaa alaaalaaan

13 172456-65850 SEAL, DUCT 385
14 172456-65860 RUBBER, SEAL
15 172457-13890 MOUNT,RADIATOR
16 172457-13910 MOUNT U ASSY, RAD
17 1A1380-59480  CLAMP, CORD
18 22137-100000  WASHER, 10

1 19 22217-100000  WASHER, SPRING 10
20 22217-100000 WASHER, SPRING 10
21 26013-100202 BOLT, M10X 20
22 26116-100162 BOLT, M10X 16 PLATED
23 26116-100452 BOLT, M10X 45 PLATED
24 26116-100552 BOLT, M10X 55 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.18

Fig.18. RADIATOR,OIL COOLER & SUB-TANK(PREVIOUS) (B)-vioer-2 P0P) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~W/#21329 (A) (B) () O (E) (F)
1 1 1D4105-11950  FILLER ASSY 11
2 1 172444-13210  COCK ASSY, 2-WAY 11
3 2 172444-13220 BODY 11
4 2 12125049121  PLUG, DRAIN 11
5 2 24311-000160  O-RING, 1AP16.0 11
. 35 6 1 172458-13290  RADIATOR ASSY 11
REFER T0 Fie.2 39 7 2 172458-13300  RADIATOR 11
, 8 3 172458-13950  RADIATOR 11
REFER TO Fig. 16 9 3 172458-13960 COOLER, OIL 11
10 2 172458-13310  SEAL, RADIATOR 11
11 2 172458-13320  SEAL, RADIATOR 11
o B A 12 2 172458-13390  SEAL, RADIATOR 11
CABIN SPEC. 13 1 17245713400  SHROUD ASSY 11
156 2 172458-13450  SEAL, 420 2 2
16 2 172458-13460  SEAL, 400 2 2
17 1 17245813480  PLATE,GUARD '
6 18 1 172458-13530  HOSE 140 11
19 1 172423-13550  NET, WIRE 11
20 1 17245813550  PIPE, WATER 1
21 1 172458-13560  PIPE, WATER 11
22 1 172458-13570  PIPE, WATER 11
23 1 172171-14610  HOSE 260,FUEL 11
24 1 121468-44510  TANKASSY, SUB 11
26 2 121450-44531 CAP 11
27 2 121468-44540  PLUG, SUB-TANK 11
28 2 124450-44560 RETAINER 11
29 2 121470-44581  GASKET 11
30 2 23065-070130  PIPE, 7X 130 '
31 1 119255-44660 ABSORBER 4 4
32 1 124766-59050  CLIP, HOSE 12 4 4
33 1 22137-060000 WASHER, 6 5 5
34 1 22137-060000 WASHER, 6 2 2
35 1 23000041000 CLAMP, 41 8 6
36 1 26013-060162  BOLT, M6X 16 5 5
REFER TO Fig. 16 37 1 26013-060202  BOLT, M6X 20 2 2
38 1 26013-080162  BOLT, M8X 16 6 6
39 1 17245813580  PIPE, WATER 1
40 1 172458-13590  PIPE, WATER 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.19

Fig.19. RADIATOR,OIL COOLER & SUB-TANK(NEW) (B)-vioer-2 P0P) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
M/#25501~ (A) (B) (C) (O) (E) (F)

1 1D4105-11950  FILLER ASSY 11 1
REFER T0 Fig. 17 2 172444-13210  COCK ASSY, 2-WAY 111
3 172444-13220  BODY 11 1
4 121250-49121  PLUG, DRAIN 111
5 24311-000160  O-RING, 1AP16.0 111
6 172458-13291  RADIATOR ASSY 111
T REFER T0 Fig, 20~ 41 04 7 172458-13300  RADIATOR 111
| 8 172456-13320  COCK 111
i , 9 172456-13330  O-RING 111
i 10 172458-13950  RADIATOR 111
S Lo, 614 i ﬁ 11 172458-13960  COOLER, OIL 111
-l : M 12 172458-13970  BOLT 2 2 2
?ﬁﬂﬂ?bw%g;ﬁt _ 25 FrEftE 13 172458-13310  SEAL, RADIATOR 11 1
CABIN SPEC. 14 172458-13390  SEAL, RADIATOR 1 1 1
111
111
2 2 2
2 2 2
111
111
111
11

1
1
2
2
2
1
2
3
3
3
3
3
2
2
6 15 2 172487-13500  SEAL, RADIATOR
16 1 172457-13401 SHROUD ASSY
18 2 172458-13450  SEAL, 420
19 2 172458-13460  SEAL, 400
20 1  172458-13480  PLATE,GUARD
21 1 172458-13530 HOSE 140
22 1 172423-13550  NET, WIRE
- 23 1 172458-13550  PIPE, WATER
/,/' 24 1 172458-13580  PIPE, WATER 1
/,/‘ 25 1 172458-13590  PIPE, WATER 1
< 26 1 172458-13560  PIPE, WATER 1 1 1
I~ 27 1 172458-13570  PIPE, WATER 1 1 1
)@ 28 1 172171-14610 HOSE 260,FUEL 1 1 1
40,41 29 1 121468-44510  TANKASSY, SUB 1 1 1
31 2 121450-44531 CAP 1 1 1
27 32 2  121468-44540  PLUG, SUB-TANK 1 1 1
33 2 124450-44560 RETAINER 1 1 1
40,41 34 2 121470-44581 GASKET 1 1 1
ENG. 35 2 23065-070130  PIPE, 7X 130 1 1 1
36 1 119255-44660  ABSORBER 4 4 4
37 1 124766-59050  CLIP, HOSE 12 4 4 4
REFER TO Fig. 17 38 1 22137-060000 WASHER, 6 5 5 5
39 1 22137-060000 WASHER, 6 2 2 2
40 1 23001-041000  CLAMP, HOSE 41 6 6
41 1 23001-041000 CLAMP, HOSE 41 8
42 1 26013-060162  BOLT, M6X 16 5 5 5
43 1 26013-060202  BOLT, M6X 20 2 2 2
44 1 26013-080162  BOLT, M8X 16 6 6 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.20

Fig.20. FUEL TANK guezm o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
‘ 0w— 8 LNo. 11%. 1 1 772458-14100  TANKASSY, FUEL 11
RH UNo. (N ~162&HET. 1-1 1 772458-14101  TANKASSY, FUEL 11 1 N
7 1 INC. (1) ~16. (A=M/#20872) (B=M/#20872)
9 3 2  172458-14150 GAUGE ASSY, FUEL 1 1 1
1 4 2  172447-14160 FLOAT 1 1 1
5 2 172162-14200 GASKET 1 1 1
8 6 2 172444-14200 CAP, FUEL 1 1 1
7 3 172444-14450 CAP 1 1 1
8 3 172444-14460 GASKET 1 1 1
9 3 172444-14470 GASKET 1 1 1
10 3 172444-14480 WASHER 1 1 1
" 3 172444-14490 SPONGE 1 1 1
12 2  172458-14201 HOSE,FUEL GAUGE 1 1
12-1 2  172458-14202 HOSE, FUEL GAUGE 1 1 1 N
(A=M/#20872) (B=M/#20872)
13 2 172183-14250 FILTER (FUEL 1 1 1
14 2  172458-14370 SUMP, FUEL 1 1 1
15 2  23000-013000 CLAMP, 13 2 2 2
16 2 26557-050122 SCREW, M5X12 5 5
16-1 2 26022-050122 SCREW, M5X12 5 5 5 N
(A=M/#20501) (B=M/#20501)
17 1 104200-11920  COCK, WATER 11 1
18 1 17216514170  TUBE, DRAIN 11 1
19 1 172444-14270  JOINT, DRAIN 11 1
20 1 172458-14300 CLAMP ASSY, FUEL 1 1 1
23 2 172458-14380 RUBBER PLATE D,FO 1 1 1
24 1 172458-14340 RUBBER PLATE A,FO 1 1 1
25 1 172187-14510 HOSE 1 1
25-1 1 172458-14510 HOSE 9.5 X 750 1 1 1 N
(A=M/#20501) (B=M/#20501)
26 1 22137-100000 WASHER, 10 1 1 1
27 1 172458-62240 STEP ASSY, TANK 1 1 1
30 1 22137-100000 WASHER, 10 1 1 1
31 1 23080-013000 CLAMP, 13 2 2 2
32 1 26013-080202 BOLT, M8X 20 1 1 1
33 1 26013-100202 BOLT, M10X 20 1 1 1
34 1 26013-100202 BOLT, M10X 20 3 3 3
35 1 26367-100002 NUT, M10 2 2 2
‘ SIS EEE GRER) LEEFRTY .
.MARKED PART HAS BEEN CHANGED (ADDED). - - - -
N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.21

Fig21. FUEL LINE gruomsn oy
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172171-13461 HOSE 7.5X13 1 1 1
2 1 172458-14600 STAY ASSY 1 1 1
3 1 172141-14610 HOSE, FUEL 1 1
31 1 1E6511-03220  HOSE, FUEL 11 1 N
(A=M/#20808) (B=M/#20808)
4 1 172176-14620 HOSE 1360 1 1 1
5 1 172458-14630 HOSE 1700 ASSY 1 1 1
9 1 172458-14660 HOSE 210 ASSY 1 1 1
13 1 172137-16560 BAND 2 2 2
14 1 194440-51620 CLAMP 2 2 2
15 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1
16 1 121850-55800 SEPARATOR ASSY,WATER 1 1 1
17 2 104200-55321 VALVE, TAPER 1 1 1
18 2 104200-55330 SPRING, VALVE 1 1 1
19 2  104200-55341 HANDLE 1 1 1
20 2 121254-55510 COVER 1 1 1
21 2 102103-55520 O-RING 1 1 1
22 2 110250-55610 RING, RETAINING 1 1 1
24 2  121850-55710 SCREEN 1 1 1
25 2 121257-55720 SPRING 1 1 1
26 2  121257-55731 FLOAT 1 1 1
27 2 101720-55750 PLUG, 6 2 2 2
28 2 104200-55750 SCREW, M4 1 1 1
29 2 23418-060000 GASKET, 6X1.0 2 2 2
30 2 24311-240100 O-RING, 1AP10A 1 1 1
31 1 124766-59050 CLIP, HOSE 12 10 10 10
32 1 22137-060000 WASHER, 6 2 2 2
33 1 22217-080000 WASHER, SPRING 8 1 1 1
34 1 26013-060162 BOLT, M6X 16 2 2 2
35 1 26013-080202 BOLT, M8X 20 4 4 4
36 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1
37 1 172122-79930 CLAMP, HOSE 1 1 1
(A=M/#20515) (B=M/#20515)
38 1 194202-56460 BAND, 200 1 1 1
(A=M/#21064) (B=M/#21064)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.22

H A)=VI027-2 C(JP D)=
Fig.22. BATTERY (Aviozr-2 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-16100 CORD, BATTERY 1 1
1-1 1 172458-16101 CORD, BATTERY 1 1 1 S
(A=*02.08.21) (B=*02.08.21)
1B-1 2  172458-16131 CORD, BATTERY 1 1 1 S
(A=+02.08.21) (B=+02.08.21)
1C 2  172458-16140 HARNESS C 1 1 1
2 1 172458-16110 BATTERY 1 1 1
3 1 172458-16120 CORD, BATTERY 1 1
3-1 1 172458-16121 CORD, BATTERY 1 1 1 S
(A=M/#20580) (B=M/#20580)
4 1 22217-080000 WASHER, SPRING 8 1 1 1
5 1 22217-080000 WASHER, SPRING 8 1 1 1
6 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
7 1 26716-080002 NUT, M8 1 1 1
8 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1
9 1 172725-16160 ROD, CLAMP 1 1 1
10 1 22157-060000 WASHER, 6 1 1 1
11 1 26716-060002 NUT, M6 2 2 2
12 1 22137-080000 WASHER, 8 1 1 1
Remarks Yes No Yes No
(1)L=REF.NO.3 590MM,NO.3-1 1050MM N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.23. ELECTRIC PART(WIRING)(PREVIOUS)

P/C NEWS No:YOOK3682-1
PUBLISHED: July, 2004

<o~ M/#25500

18

150
200

4 10
O S %

EFER TO Fig. 26
7§é
12

. 15
REFER T0 Fig. 22 NG, 23 géég ”

REFER TO Fig. 48 - . 17
ENG: I —"

0CK10-M36802 Fig.23

EFER TO Fig. ENG.

S EIASEEE GERE) LIBERTY.
.".MARKED PART HAS BEEN CHANGED (ADDED).

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172126-11510 BAND 300 4 4
2 1 172458-16500 HARNESS AASSY 1 1
2-1 1 172458-16501 HARNESS ASSY A 1 1 S
(A=*02.08.21) (B=*02.08.21)
3 2 172458-16550 HUSE,SLOW BLOW (50A 1 1 W
(A=M/#20501) (B=M/#20501)
4 2 172648-16600 DIODE 2 2
5 1 172458-16520 HARNESS B 1 1
5-1 1 172458-16521 HANESS B 1 1 N
(A=M/#20501) (B=M/#20501)
5-2 1 172458-16522 HARNESS (B) 1 1 S
(A=+02.08.21) (B=+02.08.21)
6 1 172458-16530 HARNESS,BOOM LAMP
6-1 1 172458-16531 HARNESS, BOOM LAMP 1 1 N
(A=M/#20700) (B=M/#20700)
7 1 172126-16540 CLAMP 2 2
8 1 172458-16560 HARNESS,CANOPY LAMP 1 1
9 1 172126-11510 BAND 300 1 1
9-1 1 172137-16560 BAND 1 1 N
(A=M/#20501) (B=M/#20501)
10 1 194440-51620 CLAMP 1 1
1" 1 194440-51620 CLAMP 1 1
12 1 172187-78580 BAND W 397 2 2
13 1 172187-78580 BAND W 397 1 1
14 1 22137-100000 WASHER, 10 1 1
15 1 22137-120000 WASHER, 12 2 2
16 1 22217-050000 WASHER, SPRING 5 1 1
17 1 22217-120000 WASHER, SPRING 12 2 2
18 1 26013-080162 BOLT, M8X 16 1 1
19 1 26013-080162 BOLT, M8X 16 1 1
20 1 26013-100202 BOLT, M10X 20 1 1
21 1 26116-120162 BOLT, M12X 16 PLATED 2 2
22 1 26716-050002 NUT, M5 1 1
23 1 933171-15801 CORD, ENGINE EARTH 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.24

Fig.24. ELECTRIC PART(WIRING)(NEW) (prvioar 2 oup) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
27 (A)_(B) (€ (©) E ¢

K6 19 1 1 172126-11510  BAND 300 4 4 4
- N/425501 ~ W & &L 2 1 172458-16501 HARNESSASSY A 111
ENG: 4 2  172458-16550 HUSE,SLOW BLOW (50A 1 1 1
6 2  172648-16600 DIODE 2 2 2
7 1 172458-16523 HARNESS, B ASSY 1 1 1
9 2 172175-17120 PULLER 1 1 1
10 2 172187-17220 COVER 1 1 1
12 2  29420-050000 FUSE, B 5A 2 2 2
13 2 29420-150000 FUSE, B 15A 6 6 6
14 2 29420-300000 FUSE, B 30A 2 2 2
15 1 172458-16531 HARNESS, BOOM LAMP 1 1 1
16 1 172126-16540 CLAMP 2 2 2
17 1 172137-16560 BAND 1 1 1
18 1 172458-16561 HARNESS,CANOPY LAMP 1 1
19 1 194440-51620 CLAMP 1 1 1
20 1 194440-51620 CLAMP 1 1 1
0’( 21 1 172187-78580 BAND W 397 2 2 2
22 1 172187-78580 BAND W 397 1 1 1
Z 23 1 22137-100000 WASHER, 10 1 1 1
24 1 22137-120000 WASHER, 12 2 2 2
25 1 22217-050000 WASHER, SPRING 5 1 1 1
N, 26 1 22217-120000 WASHER, SPRING 12 2 2 2
Q‘@,&’y 27 1 26013-080162 BOLT, M8X 16 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1
\ - .7."@,,;’ oS 29 1 26013-100202 BOLT, M10X 20 1 1 1
15 I:!'N,Jv,.f’. §—29 30 1 26116-120162  BOLT, M12X 16 PLATED 2 2 2
X ” 31 1 26716-050002 NUT, M5 1 1 1
32 1 933171-15801 CORD, ENGINE EARTH 1 1 1

EFER T0 Fig. 26 33 1 172472-16522 HARNESS B ASSY (US) 1

36 2  172175-17120 PULLER 1

37 2 172187-17220 COVER 1

39 2 29420-050000 FUSE, B 5A 2

40 2 29420-150000 FUSE, B 15A 6

16 41 2  29420-300000 FUSE, B 30A 2

1 REFER T0 Fig. 22 i
REFER TO Fig. 4 % i
1 1 EFER TO Fig. ENG.
33
10
37
\ﬁe ARG EEE &) LEER T,
.".MARKED PART HAS BEEN CHANGED (ADDED).
Remarks Yes No Yes No
(1)ROPS CANOPY SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.25

Fig.25. ELECTRIC PART(INDICATOR BOX) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172187-17100 SWITCH ASSY, STARTER 1 1
1-1 1 172458-17100 SWITCH ASSY, STARTER 1 1 N
(A=M/#20692) (B=M/#20692)
1-2 1 172187-17100 SWITCH ASSY, STARTER 1 1 1 R
(A=M/#21135) (B=M/#21135)

2 172187-17070 CORD ASSY

2

3 2 172187-17080 COVER

4 2 172187-17090 COVER

6 2 933110-00301 KEY ASSY

ala N W=
ala N W=
N

6-1 2 172524-17330  KEYASSY

R

S/ PHH (A=M/#20692) (B=M/#20692)
24 CANOPY SPEC. 6-2 2 933110-00301 KEY ASSY 1 1 1 R
(A=M21135) (B=M21135)
prospups 9 1 172458-17500 BOX,INDICATOR(CANOPY 1 1
REPATR ;ART 1 2 172187-17280 SWITCH ASSY, LIGHT 1 1
¢ 13 2 172187-17320 PACKING 1 1
15 2 172187-17341 GAUGE ASSY 1 1
16 2 172187-17350 METER ASSY, HOUR 1 1
17 2 172187-17360 PRINT, CIRCUIT 1 1
18 2 172187-17371 CIRCUIT ASSY 1 1
19 2 172187-17380 BULB 4 4
23 2 172187-17470 PLATE 1 1
24 2 172187-17480 BULB 2 2
26 2 172187-17560 CAP 2 2
27 2 172187-17570 GASKET 2 2
1823 17 28 1 172458-46720 BOLT 1 1 1
3944 38 34 29 1 172519-63240 BOLT 3 3 3
30 1 172458-17250 BOX,INDICATOR(CABIN) 1
32 2 172187-17280 SWITCH ASSY, LIGHT 1
3% 34 2 172187-17320 PACKING 1
36 2 172187-17341 GAUGE ASSY 1
37 2 172187-17350 METER ASSY, HOUR 1
38 2 172187-17360 PRINT, CIRCUIT 1
39 2 172187-17371 CIRCUIT ASSY 1
40 2 172187-17380 BULB 4
44 2 172187-17470 PLATE 1
45 2 172187-17480 BULB 2
47 2 172187-17290 SWITCH ASSY, HEATER 1
48 2 172187-17301 SWITCH ASSY, WIPER 1
18 23 17 13 49 1 172A77-17500  MONITOR ASSY 1 1 1 w
39 44 38 34 (A=MZZZZ7Z) (B=M ) (C=M. )
9
30
Ao F—4Ry Y AGER
INDICATOR BOX IN SECTION
Remarks
(1)HOUR METER = ANALOG TYPE.
(2JHOUR METER = L.C.D. TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.26. ELECTRIC PART(EQUIPMENT)

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.26
(D)=

Remarks
(1)QUICK HITCH SPEC.

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172187-16560 GROMMET 1 1 1
2 1 172187-17200 BOX, FUSE 1 1 1 z
(A=M/#25501) (B=M/#25501) (C=M/#25501)
3 2 172175-17120 PULLER 1 1 1 z
(A=M/#25501) (B=M/#25501) (C=M#25501)
5 2  172187-17220 COVER 1 1 1 Y4
(A=M/#25501) (B=M/#25501) (C=M/#25501)
6 2 29420-050000 FUSE, B 5A 2 2 2 z
(A=M/#25501) (B=M/#25501) (C=M/#25501)
7 2 29420-150000 FUSE, B 15A 6 6 6 z
(A=M/#25501) (B=M/#25501) (C=M/#25501)
8 2 29420-300000 FUSE, B 30A 2 2 2 y4
(A=M/#25501) (B=M/#25501) (C=M/#25501)
9 1 194151-57100 HORN 1 1 1
10 1 172165-62800 GROMMET 1 1 1
11 1 119247-77100 RELAY, SAFETY 1 1 1
12 1 129136-77200 RELAY, SAFETY 1 1 1
13 1 119650-77910 RELAY ASSY, GLOW 1 1 1
16 1 129211-77920 TIMER 1 1 1
17 1 22137-060000 WASHER, 6 8 8 8
18 1 26013-060122 BOLT, M6X 12 2 2 2
19 1 26013-060122 BOLT, M6X 12 1 1 1
20 1 26013-060162 BOLT, M6X 16 2 2 2
21 1 26013-060162 BOLT, M6X 16 1 1 1
22 1 26013-060202 BOLT, M6X 20 2 2 2
23 1 26013-060202 BOLT, M6X 20 2 2 2 z
(A=M/#25501) (B=M/#25501) (C=M/#25501)
24 1 194464-52190 SWITCH, SAFETY START 2 2 2
25 1 26776-180002 NUT, LOCK M18 2 2 2
26 1 172958-17100 BOX,SWITCH 1 1 1 1
27 1 172137-46210 SCREW 3 3 3 1
28 1 172958-64500 PLUGE 28X302 Q 1 1 1 1
29 1 172187-64900 PLUG 1 1 1 1
30 1 172958-17130 COLLAR 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.27

; A)=VI027-2 C(JP D)=
Fig.27. WORK LAMP o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172458-17450 LAMP,WORK 1 1 1
2 2 172187-17540 BULB 1 1 1 w
(A=M/#20501) (B=M/#20501)

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.28

: (A)=VIO27-2 C(JP) (D)=
Fig.28. CANOPY LAMP (eviozr2 e o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-17400 LAMP 150X95 1 1
2 2 172458-17420 BULB 1 1 w
(B=M/#20501)
3 1 172458-17410 STAY, LAMP 1 1
4 1 22137-100000 WASHER, 10 1 1
5 1 26346-100002 NUT, M10 1 1
&/
AN
BEXv/E
CANOPY SPEC.
ROPS¥xx/ X
ROPS CANOPY SPEC.
5
NE
1_
Remarks Yes No Yes No
*CABIN LAMP IS REFER TO FIG.NO.56 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.29. HEATER(CABIN)

0CK10-M36802 Fig.29

(A)=VI027-2 C(JP) (D)=

(B)=VI027-2 P(JP) (E)=
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 172126-11510  BAND 300 2
2 1 172126-11510  BAND 300 1
3 1 172141-13490  JOINT 1
4 1 172183-16560  CLIP, HOSE 1
5 1 172458-16650 HEATER FRAME 1
6 1 172458-16690  NUT 1
7 1 172458-16700 DUCT ASSY, HEATER 1
8 1 172162-17601  HEATER 1
8-1 1 172458-17550  HEATER 33RB,COVER LE 1 N
(A=M/#20501)
8-2 1 172458-17551  HEATER 1 N
(A=M/#20852)
9 1 172168-17600 CONNECTOR, PT3/8XM16 1
10 1 172458-17620 HOSE,DEFROSTER 1
11 1 172137-17630  JOINT, HEATER 1
11-1 1 172137-17631  JOINT, HEATER 1 R
(A=M/#25501)
12 1 172425-17630  VALVE ASSY, HEATER 1
13 1 172124-17640  JOINT, PIPE 1
14 1 172458-17640  HOSE,HEATER 1
15 1 172444-17660  CLIP, TREE 1 W
(A=M/#20501)
16 1 172458-17660  HOSE,HEATER
17 1 197830-88611  GRILLE 1
17-1 1 17245817700  GRILLE 1 S
(A=M/#20272)
18 1 124465-44950  GASKET, 16 2
19 1 172168-46760  BOLT M10X20 4
20 1 172458-63400  SPONGE, GRILLE 1 w
(A=M/#20501)
21 1 172458-63410  COVER, HEATER 1
) 22 1 172458-63420  SHAFTASSY 1
16 © 23 1 172458-63450  LEVER 1
# y 24 1 172458-63460  PLATE 1
. 25 1 26666-100002  NUT, CAP M10 4
EFER TO Fig. ENG. 25-1 1 172458-63470  NUT, CAP 4 N
REFER TO Fig. 18,19 (A=M/#20501)
26 1 172458-63600  SEAL, SPONGE 2
36 —& 27 1 172458-63610  SEAL, SPONGE 1
B N 28 1 172458-63620  SEAL, SPONGE 1
PREVI0US J 29 1 172458-63630  SEAL, SPONGE 1
’ 30 1 172458-63640  SPONGE, HOSE 2
| 31 1 172458-63650  SEAL, SPONGE 1
? 32 1 172455-65970  RUBBER, SEAL 1
o 3 Q@ZF‘ 321 1 172422-65750  SEAL, DUCT 1 N
ENG. 13 41 ~ (A=M/#20501)
ﬁ _ 16 33 1 17298968640  RUBBER, SEAL 1
EFER T0 Fie. 18,19 34 1 172444-68650  CLIP, TREE 1 W
17 " (A=M/#20501)
- B 35 1 172157-76441  SPRING 1
20 PREVIOUS | [PREVIOUS 36 1 197830-88611  GRILLE 1
17-1 N:Oldi‘_S>New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.29. HEATER(CABIN)

%<&

1B
PREV10US

17

B2
PREV10US

i

1

B
PREV10US

16 ;
41 @g@

EFER TO Fig. ENG.

f:g
EFER TO Fig. 18,19

REFER TO Fig. 18,19

1/\\

e

16

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.29
(D)=

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) () d® (E) (F)
36-1 1 1E8545-80940 GRILLE, DUCT 1 S
(A=M/#20272)
37 1 197830-88611 GRILLE 1
38 1 22137-100000 WASHER, 10 2
39 1 22351-030025 PIN, SPRING 3.0X25 1
40 1 22869-400160 SCREW, 4X16 6
41 1 23000-022000 CLAMP, 22 1
41-1 1 23000-022000 CLAMP, 22 4 K
(A=M/#20501)
41-2 1 23001-022000 CLAMP, HOSE 22 4 N
(A=M/#20889)
42 1 26013-100162 BOLT, M10X 16 4
43 1 26013-100162 BOLT, M10X 16 2
44 1 26013-100202 BOLT, M10X 20 2
45 1 26657-100002 NUT, CAP M10 1
45-1 1 26657-080002 NUT, CAP M8 1 N
(A=M/#20501)
46 1 172126-16540 CLAMP 1 w
(A=M/#20501)
47 1 26587-040122 SCREW, M4X12 4 W
(A=M/#20501)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.30. SPROCKET & ROLLER

0CK10-M36802 Fig.30

Remarks

(1)SHAFT,CARRIER ROLLER WAS STOOPED
TO SUPPLY.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1.
(3)INC.REF.NO.3-1,11-2,12-1.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172457-29100 SPROCKET 2 2 2
2 1 26013-100252 BOLT, M10X 25 24 24 24
3 1 772450-37300 ROLLER ASSY, TRACK 8 8
3-1 1 172441-37301 ROLLER, TRACK 8 8 8 N
(A=M/#25501) (B=M/#25501)
3-2 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 N
(A=MZZZZ7Z) (B=M ) (C=M. )
5 2  172422-37310 SHAFT, ROLLER 8 8 8
6 2 172141-37320 SPACER 16 16 16
7 2 1A1030-48250 SEAL, QLF30621218 16 16 16
8 2 22252-000620 RING, 62 16 16 16
9 2  22252-000750 RING, 75 16 16 16
10 2 933111-73800 BEARING, BALL 16 16 16
11 1 172162-82980 BOLT M16X 35 16 16 16
11-1 1 172490-37310 BOLT 16 16 16 N
(A=M/#21257) (B=M/#21257)
11-2 1 172490-37320 BOLT 16 16 16 F
(A=M/AXXXXX) (B=M/#XXXXX) (C=MAEXXXXX)
12 1 22217-160000 WASHER, SPRING 16 16 16 z
(A=M/#21257) (B=M/#21257)
12-1 1 22217-160000 WASHER, SPRING 16 16 16 16 w
(A=MAXXXXX) (B=MAXXXXX) (C=M/#XXXXX)
13 1 772458-37500 ROLLER ASSY, CARRIER 2 2
13-1 1 172458-37500 ROLLER ASSY, CARRIER 1 1 1 R
(A=M/#21168) (B=M/#21168)
14 2 172614-23190 COLLAR, 25X34X2 2 2
14-1 2 172458-37590 COLLAR 2 2 2 R
(A=M/#21168) (B=M/#21168)
17 2 194630-42120 PLUG, PT1/8 2 2
18 2  1A1030-48250 SEAL, QLF30621218 2 2
18-1 2 172458-37580 SEAL, OIL 2 2 2 R
(A=M/#21168) (B=M/#21168)
19 2 22242-000250 RING, 25 2 2 2
20 2 22252-000521 RING, 52 2 2 2
21 2  24101-062054 BEARING, BALL 6205 2 2 2
22 2 24102-062054 BEARING, BALL 6205U 2 2 2
23 2 27260-520000 PLUG, 52 2 2 2
24 1 22217-140000 WASHER, SPRING 14 2 2 2
25 1 26116-140652 BOLT, M14X 65 PLATED 2 2 2
26 1 26716-140002 NUT, M14 2 2 2
27 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 w
(A=MAXXXXX) (B=MAXXXXX) (C=M/H#XXXXX)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.31

: A)=VI027-2 C(JP D)=
Fig.31. IDLER & ADJUST (Aviozr-2 o) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
A) (B) (C) (O) (E) (F)
1 1 772458-37200 IDLER ASSY, RUBBER 2 2 2 1
2 2  772458-37100 IDLER ASSY 2 2 2 1
3 3 172458-37100 IDLER ASSY 2 2 2
3-1 3 17245837101  IDLER, 295 2 2 2 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX)
3-2 3 172458-37102 IDLER, 295 2 2 2 N
(A=MAXXXXX) (B=MAXXXXX) (C=MAXXXXX)
4 4 172423-37370 BUSH 4 4 4
4-1 4  172A77-37370 BUSH 4 4 4 S 3
(A=MEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
5 3 172458-37120 SEAL, FLOATING 4 4 4
6 3  172458-37130 SHAFT ASSY, IDLER 2 2 2
6-1 3  172458-37131 SHAFT ASSY, IDLER 2 2 2 N
(A=MAXXXXX) (B=MAXXXXX) (C=MAXXXXX)
9 3  172458-37150 COVER, SEAL 2 2 2
9-1 3 172458-37151 COVER, SEAL 2 2 2 N
(A=MEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
10 3 194630-42120 PLUG, PT1/8 2 2 2
1" 3 22242-000300 RING, 30 2 2 2
12 3 24321-000300 O-RING, 1AG30.0 2 2 2
13 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
14 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
15 2 172122-37830 RING, BUCK UP 2 2 2
15-1 2 172460-37750 RING, BACK UP 2 2 2 N
(A=XXX) (B=XXX) (C=XXX)
L5 0—SHH 16 2 172122-37843  VALVE ASSY, NIPPLE 2 2
RUBBER CRAMLER SPEC. 16-1 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2 N
(A=M/#20863) (B=M/#20863)
17 3 24315-000140 O-RING, 1BP14.0 2 2 2
18 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
19 2 24325-000400 O-RING, 1BG40.0 2 2 2
20 2 26013-100402 BOLT, M10X 40 8 8 8
21 2 933111-23600 SEAL, OIL 2 2 2
22 2 933171-13691 PLUG 2 2 2
%Y O0—SHiE 23 1 772458-37120  IDLERASSY, IRON 2 2 2
IRON CRANLER SPEC. 24 2 772458-37110  IDLERASSY 2 2 2
25 3 172458-37120 SEAL, FLOATING 4 4
26 3 172458-37130 SHAFT ASSY, IDLER 2 2
26-1 3  172458-37131 SHAFT ASSY, IDLER 2 2 N
(A=MEXXXXX) (B=MHXXXXX)
28 3 172458-37150 COVER, SEAL 2 2
28-1 3  172458-37151 COVER, SEAL 2 2 N
T (A=MHXXXXX) (B=MHXXXXX)
29 3 172458-37170 IDLER ASSY 2 2
253428 33 29-1 3 172458-37171 IDLER ASSY 2 2 N
(A=MXXXXX) (B=MH#XXXXX)
29-2 3 172458-37172 IDLER, 280 2 2 N
(A=MAXXXXX) (B=MAXXXXX)
Remarks 31 4 172423-37370 BUSH 4 4
(1)Rubber crawler specification. 31-1 4  172A77-37370 BUSH 4 4 S 3
(2)Iron crawler specification. (A=MAEXXXXX) (B=MAXXXXX)
(3)T=No.4 & 31 : 2mm, No.4-1 & 31-1 : 4.5mm. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.31. IDLER & ADJUST

JLY O—S5H#H
RUBBER CRAWLER SPEC.

%o 0—SiH
IRON CRAWLER SPEC.

0CK10-M36802 Fig.31

Remarks

(1)Rubber crawler specification.
(2)Iron crawler specification.
(3)T=No.4 & 31 : 2mm, No.4-1 & 31-1

1 4.5mm.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
32 3 194630-42120 PLUG, PT1/8 2 2
33 3 22242-000300 RING, 30 2 2
34 3 24321-000300 O-RING, 1AG30.0 2 2
35 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
36 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
37 2 172122-37830 RING, BUCK UP 2 2 2
371 2  172460-37750 RING, BACK UP 2 2 2 N
(A=XXX) (B=XXX) (C=XXX)
38 2  172122-37843 VALVE ASSY, NIPPLE 2 2
38-1 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2 N
(A=M/#20863) (B=M/#20863)
39 3 24315-000140 O-RING, 1BP14.0 2 2 2
40 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
41 2 24325-000400 O-RING, 1BG40.0 2 2 2
42 2 26013-100402 BOLT, M10X 40 8 8 8
43 2 933111-23600 SEAL, OIL 2 2 2
44 2 933171-13691 PLUG 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.32. CRAWLER

JLyn0—3
RUBBER CRAWLER

REPAIR PARTS

0CK10-M36802 Fig.32

AR
REPAIR PARTS

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172457-38100 SHOE ASSY, TRACK 300 1 1
2 2 172458-38110 PLATE,SHEW 300L (88) 41 M
3 2 172457-38140 LINK,TRACK(GREEN:88) 1 1
8 3 172458-38200 BUSH,TRUCK 41 4
9 3 172458-38210 PIN,TRUCK 40 40
10 3 172458-38220 PIN,MASTER 1 1
1" 3  172458-38230 STOP PIN 1 1
12 1 172457-38120 SHOE ASSY, TRACK 300 1 1
13 2  172458-38130 PLATE,SHEW 300R (88) 41 4
14 2 172457-38140 LINK,TRACK(GREEN:88) 1 1
19 3 172458-38200 BUSH,TRUCK 41 M
20 3 172458-38210 PIN,TRUCK 40 40
21 3 172458-38220 PIN,MASTER 1 1
22 3 172458-38230 STOP PIN 1 1
23 1 172457-38600 CRAWLER, RUBBER 260 2 2 2
24 1 172458-38300 TRACK ASSY, MASTER 1 1
25 2 172458-38200 BUSH,TRUCK 1 1
26 1 172458-38310 TRACK ASSY, MASTER 1 1
27 2 172458-38200 BUSH,TRUCK 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.33

24311-000210 O-RING, 1AP21.0
26776-180002  NUT, LOCK M18

Fig.33. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT) (N-o2r-2 cup) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172458-46730  BOLT N6X30 3 3 3
2 1 172458-46800  STAND, LEVER 11
2-1 1 172458-46801  STAND, LEVER 11 N
%71 (A=M/#20501) (B=M/#20501)
2-2 1 172457-46800  STAND, LEVER 11 N
(A=M/#20636) (B=M/#20636)
7 2-3 1 172457-46801  STAND, LEVER 1 1 1 N
\ (A=M/#20582) (B=M/#20582)
REFER TO Fig. 90~93 3 2 172141-41360 BUSH 1415 4 4 4
5 2 172458-46790  SEAL, STAND 11 z
(A=M/#20582) (B=M/#20582)
\, 7 1 172455-46940  PLATE R,BOOTS (73) 11
\ 7-1 1 172455-46941  PLATE RBOOTS (73) 11 1 R
v/ ER-E 16 0 15 ,) 19 (A=M/#20871) (B=M/#20871)
CANOPY SPEC. l 8 1 172458-46950 PLATE  (GRAY:73) 1 1 1
,L 18 9 1 172455-61720  BOLT M 10X20 4 4 4
) A 10 1 26013-080162  BOLT, M8X 16 2 2 2
- 1 1 1D4070-23580  GRIP 11
12 1 172165-45970  SPRING 11
13 1 172458-47680 LEVERR (GRAY:72) 11
14 1 172458-47710  SHAFT ASSY 11
15 1 194464-52190  SWITCH, SAFETY START 11
*v/ EHE 16 1 22351-030032  PIN, SPRING 3.0X32 11
CANOPY SPEC. 17 1 22351-050032  PIN, SPRING 5.0X32 11
1 2 2
1 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.34. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)

0CK10-M36802 Fig.34

IR
PREVI0US

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 1D4070-23580 GRIP 1 1 1
2 1 172458-45850 GUIDE, HOSE 1 1 1
3 1 172124-46200 O-RING 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2
7 2 24550-025150 BUSH, 25X15 2 2 2
8 1 172162-46690 SPRING 1 1 1
9 1 172458-46730 BOLT N6X30 3 3 3
10 1 172455-46890 SPRING, GAS 1 1 1
11 1 172455-46900 PLATE 1 1
111 1 172455-46901 PLATE L, BOOTS (73) 1 1 1 R
(A=M/#20871) (B=M/#20871)
12 1 172455-46950 BRACKET, SWITCH 1 1 1
13 1 172165-47550 BUSH 1 1 1
14 1 172458-47600 GUIDE, LOCK 1 1
14-1 1 172458-47601 GUIDE, LOCK 1 1 N
(A=M/#20501) (B=M/#20501)
14-2 1 172458-47601 GUIDE, LOCK 1 1 Y4
(A=M/#25501) (B=M/#25501)
15 1 172458-47620 LEVER L,LOCK(GRAY:72 1 1
15-1 1 172458-47621 LEVER L,LOCK(GRAY:72 1 1 1 N
(A=M/#20700) (B=M/#20700)
16 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1
17 1 172165-47980 SHIM 2 2 2
18 1 172165-47990 WASHER 25.5X42 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2
20 1 22137-080000 WASHER, 8 2 2 2
21 1 22242-000250 RING, 25 1 1 1
22 1 22272-000070 RING, E-7 1 1 1
23 1 22351-035040 PIN, SPRING 3.5X40 1 1 1
24 1 22351-060040 PIN, SPRING 6.0X40 1 1 1
25 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
26 1 24311-000340 O-RING, 1AP34.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 2 2 2
28 1 26013-080162 BOLT, M8X 16 2 2 2
29 1 26013-080202 BOLT, M8X 20 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 z
(A=M/#25501) (B=M/#25501)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.35

Fig.35. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND) (Nviozr 2 CliF) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
8 1 (A) (B) (C) (D) (E) (F)
7 . e /—17 1 1 172141-41340  BOOTS 2 2 2
o o 2 1 172458-45100 LEVER L,TRACK(GRAY72 1 1
1 O O * H 2-1 1 172472-45100 LEVER L, TRACK(GRAY72 1 1 1 N
R 0 (A=M/#25501) (B=M/#25501)
- . 3 2 172141-41370 BUSH 2015 2 2 2
@ﬁ‘%ﬁé 5 1 933110-54100 PIN 4.75X14 2 2 2
VIEWED FROM @ 6 1 172187-45870 GRIP, DRIVE 1 1 1
7 1 172187-45880 GRIP, DRIVE 1 1 1
8 1 22117-040000 WASHER, 4 2 2 2
9 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2
10 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2
" 1 26587-040122 SCREW, M4X12 2 2 2
12 1 26716-100002 NUT, M10 4 4 4
13 1 172458-45660 BRACKET, TRUCK(GRAY72 1 1
13-1 1 172472-45660 BRACKET ASSY (TRUCK 1 1 1 N
(A=M/#21287) (B=M/#25501)
14 1 172124-46200 O-RING 3 3 3
15 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
16 1 26013-100252 BOLT, M10X 25 2 2 2
27 17 1 172458-45400 STAND ASSY, LINK 1 1
17-1 1 172458-45401 STAND ASSY, LINK 1 1 1 S
28 (A=M/#20502) (B=M/#20502)
28 17-2 1 172458-45402-1 STAND ASSY, LINK 1 1 1 N
(A=MZZZ222) (B=MZZ222) (C=MZz2222)
18 1 172458-45510 BRACKET,BOOT(BLACK12 1 1 1
19 1 172187-45760 COVER PAD 1 1 1
B 20 1 22137-080000 WASHER, 8 2 2 2
31 PREVIOUS 21 1 26013-100202  BOLT, M10X 20 6 6 6
22 1 172458-45250 ROD 91 ASSY 2 2 2
23 1 172122-46590 ELBOW 2 2 2
24 1 22117-080000 WASHER, 8 2 2 2
25 1 22417-160160 PIN, COTTER 1.6X16 2 2 2
26 1 26051-080002 NUT, M8 4 4 4
27 1 172458-45140 LEVER R, TRACK(GRAY72 1 1
271 1 172472-45140 LEVER R, TRACK(GRAY72 1 1 1 N
(A=M/#25501) (B=M/#25501)
28 2  172141-41370 BUSH 2015 2 2 2
30 1 26013-080162 BOLT, M8X 16 2 2 2
31 1 24761-020000 NIPPLE, GREASE PT1/8 1 1
31-1 1 24761-050000 NIPPLE, GREASE C 1 1 1 S
(A=M/#25501) (B=M/#25501)
Remarks Yes No Yes No
(1)H=REF.NO.17 6.5MM,NO.17-1 17MM N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.36

Fig.36. CONTROL EQUIPMENT(OPERATION LEVER) (pviozr 2 ouP) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
n 1 1 172151-45010 BOOT P,LEVER 2 2 2
2 1 172458-45011 LEVERR (GRAY:72) 1 1
17 3 1 172458-45030 LEVERL (GRAY:72) 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1
9 1 172164-45080 SCREW, M6 1 1
. 10 1 172164-45090 CAP 1 1
A 1 1 17216547871  KNOBASSY 111
12 1 172157-58830 KNOB, 6.5X18X35 1 1
o B 13 1 22272-000060  RING, E- 6 11
CANOPY SPEC. 14 1 26587-040062 SCREW, M4X 6 2 2 2
15 1 26776-140002 NUT, LOCK M14 2 2 2
12 9 16 1 933168-55770  BAND 146 2 2 2
& 5 17 1 172458-45050 LEVER R,CAB(GRAY:72) 1
QL 17-1 1 172458-45051 LEVER R(CAB(GRAY:72) 1 R
el ( (A=M/#21064)
Remarks
(1)A KNOB WITH A BUILT-IN
HORN SWITCH. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.37

Fig.37. CONTROL EQUIPMENT(BLADE LEVER) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172458-45700 LEVER,BLADE(GRAY:72) 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1
5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1
6 1 24311-000210 O-RING, 1AP21.0 2 2 2
7 1 26116-080202 BOLT, M8X 20 PLATED 2 2
71 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 N
(A=M/#21135) (B=M/#21135)
8 1 26716-080002 NUT, M8 2 2 2
9 1 172458-45800 CABLE, BLADE 1 1 1
10 2 172458-45810 JOINT, BALL 1 1 1
(A=M/#20501) (B=M/#20501)
11 2 26757-050002 NUT, LOCK M5 1 1 1
(A=M/#20501) (B=M/#20501)
12 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
13 1 26051-080002 NUT, M8 1 1 1
14 1 933110-54100 PIN 4.75X14 1 1 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.38

Fig.38. CONTROL EQUIPMENT(SWING PEDAL) 5’;33:853:5 SéjE; EE)):
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
925 18 16-1 (A) (B) (C) (D) (E) (F)
24 M w 1 1 172458-45180  LINK,SWING (GRAY:72) 11 1
L 2 X 2 2 172141-41370  BUSH 2015 2 2 2
© »5R% 4 1 172458-45200  LINK,PEDAL (GRAY:72) 11 1
) 2 . VIEWED FROM (© 5 2 17214141360  BUSH 1415 2 2 2
7 1 172458-45230  SHAFT, PEDAL 111
r',':g’” ol g—zs / 8 1 1A1040-45890 WASHER, 10X36X4.5 111
9 1 172124-46200 O-RING 2 2 2
\ 10 1 22217-100000 WASHER, SPRING 10 111
%}—18 11 1 24311-000210  O-RING, 1AP21.0 2 2 2
20-1 @’ 12 1 24761-020000  NIPPLE, GREASE PT1/8 11 1
@22 @—15 13 1 24761-040000  NIPPLE, GREASE B 111
N 14 1 26013-080162  BOLT, M8X 16 2 2 2
‘\»\?_17 15 1 26116-080254  BOLT, M8X 25 PLATED 2 2 2
‘ 16 1 26116-100202  BOLT, M10X 20 PLATED 111
REFER TO Fig. 35 17 1 26716-080002  NUT, M8 2 2 2
18 1 172458-45520  PEDAL,SWING(GRAY:72) 11
181 1 172458-45521  PEDAL,SWING(GRAY:72) 111 s
(A=M/#20502) (B=M/#20502)
19 1 172458-45540  COVER, PEDAL 111
20 1 172187-45650  SHAFT, COVER 11
20-1 1 172187-45651  SHAFT 111 R
(A=M/#21146) (B=M/#21146)
21 1 172187-45760  COVER PAD 111
22 1 172157-45990 BOOTS, PEDAL 111
23 1 17216546340  BOLT 2 2 2
24 1 22137-100000 WASHER, 10 2 2
241 1 22137-100000 WASHER, 10 111 K
(A=M/#21146) (B=M/#21146)
25 1 22417-250200  PIN, COTTER 2.5X20 2 2
251 1 22417-250200  PIN, COTTER 2.5X20 111 K
(A=M/#21146) (B=M/#21146)
26 1 194200-37780  NUT, M8 111
27 1 172734-41300  JOINT, BALL 111
28 1 17214645610  ROD(R), LINK 111
29 1 172823-45940  ROD 130 COMP. 111
30 1 172122-46590  ELBOW 2 2 2
31 1 22117-080000  WASHER, 8 3 3 3
32 1 22417-160160  PIN, COTTER 1.6X16 111
33 1 26051-080002  NUT, M8 5 5 5
34 1 933110-54100  PIN 4.75X14 111

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.39

Fig.39. CONTROL EQUIPMENT(LOW-HIGH PEDAL) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172162-12480 SPRING, RETURN 1 1 1
2 1 1A1040-43900 WASHER, SPRING 1 1 1
3 1 172458-45900 PEDAL  (GRAY:72) 1 1
3-1 1 172472-45900 PEDAL,LO-HI(GRAY:72) 1 1 N
(A=M/#21105) (B=M/#21105)
3-2 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1 N
(A=M/#21230) (B=M/#21230)
4 1 172458-45920 BRACKET,PEDAL(GRAY72 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1 172458-45950 PAD,PEDAL 1 1 1
8 1 24311-000210 O-RING, 1AP21.0 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.40. CONTROL EQUIPMENT(P.T.O.PEDAL)

0CK10-M36802 Fig.40

=
v/ Bk A L
CANOPY SPEC. CABIN SPEC.

(172457-08700)
(172457-08701)

PTOXxwvw k&,

IRENO.
P.T.0.

120&8BT SN

KIT
is shown in Fig.120.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-03240 LABEL,LOCK 1 1 1
2 1 172068-28490 SPRING 2 2 2
3 1 172068-28490 SPRING 2 2 2
4 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
5 1 172458-46120 LINK B ASSY, P.T.O. 1 1
5-1 1 172458-46121 LINK ASSY, PTO 1 1 1 N
(A=M/#20745) (B=M/#20745)
6 2 172141-41370 BUSH 2015 2 2 2
8 1 172124-46200 O-RING 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1
10 2 172141-41360 BUSH 1415 2 2 2
1 2 172110-45050 BUSH 12X12 2 2 2
13 1 172458-46280 PEDAL B (72) 1 1 1
14 1 172458-46290 PLATE 1 1 1
15 1 172458-46350 PLATE,LOCK (GRAY:72) 1 1 1
16 1 172458-46370 BASE,PEDAL(BLACK:12) 1 1
16-1 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1 N
(A=M/#20745) (B=M/#20745)
18 2 172458-46380 RUBBER 1 1 1
19 1 172187-46400 BRACKET (GRAY:73) 1 1 1
20 1 172187-46430 SHAFT 1 1 1
21 1 172122-46590 ELBOW 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1
23 1 22137-080000 WASHER, 8 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1
26 1 24311-000210 O-RING, 1AP21.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2
31 1 26051-080002 NUT, M8 2 2 2
32 1 26116-080162 BOLT, M8X 16 PLATED 1 1
321 1 26116-080202 BOLT, M8X 20 PLATED 1 1 N
(A=M/#20745) (B=M/#20745)
32-2 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1 N
(A=M/#21135) (B=M/#21135)
33 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1
34 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1
36 1 26716-080002 NUT, M8 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1
39 1 26756-080002 NUT, LOCK M8 1 1 1
40 1 172458-03270 LABEL 1 1
40-1A 1 172496-03210 LABEL, P.T.O. 1 N
(A=M/#25501)
40-1B 1 172490-03210 LABEL, P.T.O. 1 1 N
(B=M/#25501)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.41

Fig.41. CONTROL EQUIPMENT(P.T.O. LINK) Vi a o) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(172457-08700) (A) (B) (C) (D) (E) (F)

(172457-08701) 1 1 194200-37780  NUT, M8 11 1
PTOX%w ki, 2 1 172734-41300  JOINT, BALL 11 1
HHENO. 120 8RBT XL, 3 1 172142-43591  ROD,465 1. 1 1
P.T.0. KIT 4 1 172823-45000 ROD 54, SPOOL 1 1 1
is shown in Fig.120. 5 1 1A1040-45890  WASHER, 10X36X4.5 1 1 1
6 1 172458-46100  LINK ASSY, PTO 1 1 1
7 2 172141-41370  BUSH 2015 2 2 2
9 1 172458-46150 BRACKETP.T.O. (72) 1 1 1
10 1 172124-46200  O-RING 2 2 2
REFER TO Fig. 40 1 1 172122-46590 ELBOW 2 2 2
12 1 22117-080000  WASHER, 8 3 3 3
13 1 22217-100000 WASHER, SPRING 10 1 1 1
14 1 22417-160160  PIN, COTTER 1.6X16 11 1
15 1 24761-050000 NIPPLE, GREASE C 11 1
16 1 26013-100202  BOLT, M10X 20 2 2 2
17 1 26051-080002  NUT, M8 5 5 5
18 1 26116-100202  BOLT, M10X 20 PLATED 1 1 1
19 1 933110-54100  PIN 4.75X14 11 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.42

Fig.42. VALVE PLATE(PREVIOUS) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
~M/#21329 (A) (B) (C) (D) (E) (F)

1 1 172165-45490 CUSHION 5 5
2 1 172458-45600 PLATE ASSY,VALVE 1 1
3 1 22252-000280 RING, 28 5 5
4 1 26106-100352 BOLT, M10X 35 PLATED 5 5
5 1 172165-45490 CUSHION 1 1
REFER TO Fig. 84~89 6 1 17245874200  BRACKET ASSY 11
7 1 22252-000280 RING, 28 1 1
8 1 26013-100202 BOLT, M10X 20 3 3
9 1 26106-100352 BOLT, M10X 35 PLATED 1 1

REFER TO Fig. 84

Ay A TIINFF TR
4-WAY MULTI CHANGE SPEC.

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.43

H A)=VI027-2 C(JP D)=
Fig.43. VALVE PLATE(NEW) EB;:V|027-2 Pé JP)) EE))
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
/425501~ (A) (B) (C) (D) (E) (F)
1 1 172487-45600  PLATE,VALVE(GRAY:72) 11 1
2 1 26013-100402  BOLT, M10X 40 5 5 5
) 3 1 172487-74200  BRACKET,MULTI 11 1
REFER T0 Fig. 84~89 4 1 26013-100202  BOLT, M10X 20 3 3 3
5 1 26013-100352  BOLT, M10X 35 111

REFER T0 Fig. 84ﬁ

REFER TO Fig. 94

477z A ik
4-WAY SPEC.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.44

Fig.44. TURNING FRAME(PREVIOUS) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~M/#21329 (A) (B) (C) (D) (E) (F)
1 1 172458-53280 WEIGHT 1 1
1-1 1 172458-53281 WEIGHT 1 1 N
(A=M/#20852) (B=M/#20852)

4 1 172457-53290  WEIGHT, COUNTER 1 1
6 2 172457-53330 SEAL, WEIGHT 1 1
7 2 172458-53370 SEAL, COUNTER 2 2
8 1 172457-53310  WEIGHT 1 1
9 1 172187-53320 WASHER 24.5X65X8 2 2
10 1 172457-53320 COVER, WEIGHT 1 1
1" 1 172455-53330 BOLT 24X140 1 1
12 1 172458-53330 BRACKET ASSY 2 2
13 1 172458-53360 BOLT 1 1
14 1 172165-53500 WASHER 8 8
15 1 22217-160000  WASHER, SPRING 16 8 8
16 1 26013-100202 BOLT, M10X 20 3 3
17 1 26116-160452 BOLT, M16X 45 PLATED 4 4
18 1 26116-160652 BOLT, M16X 65 PLATED 1 1
19 1 26116-160752 BOLT, M16X 75 PLATED 3 3
20 1 172457-54100 FRAME,TURNING (97) 1 1
21 2 172168-54750 BUSH 60X70 2 2
22 2 172168-54760 SEAL, DUST 2 2
23 1 172458-54750 SEAL 2 2
24 1 24761-040000 NIPPLE, GREASE B 1 1
25 1 172165-53500 WASHER 4 4
26 1 172458-67200 MOUNT,CANOPY(GRAY:72 1 1
26-1 1 172458-67201 MOUNT,CANOPY(GRAY:72 1 1 N
(A=M/#20852) (B=M/#20852)
35 1 22217-160000  WASHER, SPRING 16 4 4
36 1 26116-160652 BOLT, M16X 65 PLATED 4 4
37 1 172151-53430 GROMMET, 34 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.45

; A)=VI027-2 C(JP D)=
Fig.45. TURNING FRAME(NEW) o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
M/#25501 ~ (A) (B) (C) (D) (E) (F)
1 1 172458-53281 WEIGHT 1 1 1
4 1 172457-53291 WEIGHT, COUNTER 1 1 1
6 2 172457-53330 SEAL, WEIGHT 1 1 1
7 2 172487-53330 SEALB 1 1 1
8 2 172458-53370 SEAL, COUNTER 2 2 2
9 1 172457-53310 WEIGHT 1 1 1
10 1 172187-53320 WASHER 24.5X65X8 2 2 2
" 1 172455-53330 BOLT 24X140 1 1 1
12 1 172458-53330 BRACKET ASSY 2 2 2
13 1 172458-53360 BOLT 1 1 1
14 1 172165-53500 WASHER 8 8 8
15 1 172456-53700 GROMMET 4 4 4
16 1 22217-160000 WASHER, SPRING 16 8 8 8
17 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4
18 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1
19 1 26116-160752 BOLT, M16X 75 PLATED 3 3 3
20 1 172457-54101 FRAME, TURNING (97) 1 1 1
21 2 172168-54750 BUSH 60X70 2 2 2
22 2 172168-54760 SEAL, DUST 2 2 2
23 1 172458-54750 SEAL 2 2 2
24 1 24761-040000 NIPPLE, GREASE B 1 1 1
25 1 172165-53500 WASHER 4 4 4
26 1 172458-67202 MOUNT,CANOPY(GRAY:72 1 1 1
30 1 22217-160000 WASHER, SPRING 16 4 4 4
31 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.46

Fig.46. TRACK FRAME & TURNING BEARING(PREVIOUS) (fy-vioar2 cup) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
~N/421329 (A) B) (C) D) (E) (F)
1 1 172457-50100 FRAME,LOWER(GREEN:88 1 1
1-1 1 172457-50101 FRAME,LOWER(GREEN:88 1 1 N
(A=M/#20871) (B=M/#20871)
2 1 172141-50890 GROMMET 2 2
3 1 172730-05250 WASHER 12 12 12 1
4 1 172458-50800 PLATE,GUARD L (88) 2 2 1
5 1 172458-50810 PLATE,GUARD R (88) 2 2 1
6 1 26013-120252 BOLT, M12X 25 12 12 1
7 1 172458-57600 BEARING, TURNING (88) 1 1
8 2 172142-57610 SEAL SET 1 1
9 3 172122-57630 SEAL, SWING 1 1
10 3 172122-57640 SEAL, SWING 1 1
11 1 172122-57610 BOLT 32 32
12 1 172122-57620 PARALLEL PIN 13X36 4 4
. 9
BHO—Sth
IRON CRAWLER SPEC.
Remarks Yes No Yes No
(1)IRON CRAWLER SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.47

Fig.47. TRACK FRAME & TURNING BEARING(NEW) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
M/#25501 ~ (A) (B) (C) (D) (E) (F)
1 1 172457-50102 FRAME ASSY,LOWER(88) 1 1 1
2 1 172458-50480 COVER, FRAME 2 2 2
3 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4
4 1 172730-05250 WASHER 12 12 12 12
5 1 172458-50800 PLATE,GUARD L (88) 2 2 2
6 1 172458-50810 PLATE,GUARD R (88) 2 2 2
7 1 26013-120252 BOLT, M12X 25 12 12 12
8 1 172458-57600 BEARING, TURNING (88) 1 1 1
9 2 172142-57610 SEAL SET 1 1 1
10 3 172122-57630 SEAL, SWING 1 1 1
11 3 172122-57640 SEAL, SWING 1 1 1
12 1 172122-57610 BOLT 32 32 32
13 1 172122-57620 PARALLEL PIN 13X36 4 4 4

%o n—S
IRON CRAWLER SPEC. 5

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.48

Fig.48. COVER(FRAME) (=viozr2 cuP) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172141-50762-1 COVER 1 1 1
1-1 1 172141-50763-3 COVER 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172457-61080 COVER, FRAME
2-1 1 172457-61081 COVER, FRAME 1 1 1 N
(A=M/#20852) (B=M/#20852)
5 1 172457-61100 COVER, TRAVEL 2 2 2
6 1 172458-61110 COVER, VALVE 1 1 1
7 1 172458-61140 COVER, PUMP 1 1
7-1 1 172457-61140-4 COVER, PUMP 1 1 1 R
(A=M/#20501) (B=M/#20501)
8 1 172458-61150 COVER, FUEL 1 1 1
9 1 172458-61260 WASHER 5 5 5
10 1 172458-61270 COVER, FRAME 1 1
10-1 1 172458-61271 COVER, FRAME 1 1 1 S
(A=M/#20580) (B=M/#20580)
11 1 172458-61350 PLATE  (GRAY:73) 1 1
111 1 172458-61351 PLATE  (GRAY:73) 1 1 1 N
(A=M/#20580) (B=M/#20580)
12 2 172186-13590 TRIM 1 1 1
15 1 172168-61560-4 PLATE G (GREEN:97) 1 1 1
16 1 172455-61600 PLUG 28X3.2 5 5 5
17 1 172458-61690 COVER ASSY 1 1 1
18 2  172458-61650 SEAL 1 1 1
19 2  172458-61660 RUBBER, SEAL 930 1 1 1
23 1 172458-61870 COVER, HOSE 1 1 1
24 1 22137-100000 WASHER, 10 5 5 5
25 1 22137-100000 WASHER, 10 1 1 1
26 1 22137-120000 WASHER, 12 4 4 4
27 1 26013-100202 BOLT, M10X 20 6 6 6
28 1 26013-100202 BOLT, M10X 20 2 2
28-1 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2 N
(A=M/#20784) (B=M/#20784)
29 1 26013-100202 BOLT, M10X 20 5 5 5
30 1 26013-100202 BOLT, M10X 20 5 5
30-1 1 26013-100202 BOLT, M10X 20 4 4 4 K
(A=M/#21135) (B=M/#21135)
31 1 26013-100202 BOLT, M10X 20 1 1 1
32 1 26013-100352 BOLT, M10X 35 5 5 5
33 1 26013-120252 BOLT, M12X 25 4 4 4
34 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
35 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
36 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
37 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
38 1 26116-100302 BOLT, M10X 30 PLATED 1 1 1
39 1 22137-100000 WASHER, 10 5 5 5 w
(A=M/#20852) (B=M/#20852)
39-1 1 22137-100000 WASHER, 10 4 4 4 K
(A=M/#21135) (B=M/#21135)
Remarks Yes No Yes No
(1)L=REF.NO.10 361MM,NO.10-1 510MM N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.49. COVER(AROUND CONTROL)

REFER TO Fig. 35

0CK10-M36802 Fig.49

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-61200 COVER, ELECTRIC 1 1 1
2 1 172458-61290 COVER, MULTI 1 1
2-1 1 172458-61291 COVER, MULTI 1 1 N
(A=M/#20852) (B=M/#20852)
2-2 1 172460-61321 COVER, MULTI 1 1 1 N
(A=M/#21105) (B=M/#21105)
5 2  172458-61530 SEAL 1 1
5-1 2 172458-61531 SPONGE 1 1 1 N
(A=M/#20852) (B=M/#20852)
6 2 172458-61540 SEAL, MULTI COVER 1 1 1 z
(A=M/#20852) (B=M/#20852)
7 2  172458-61560 RUBBER 90 2 2
7-1 2 172146-61370 RUBBER, SEAL 1 1 1 N
(A=M/#21105) (B=M/#21105)
8 2  172458-61580 SEAL 1 1 1
9 2 172458-61590 SEAL 1 1 1
10 2 172458-61640 SEAL 1 1 z
(A=M/#20852) (B=M/#20852)
11 2 172168-65800 RUBBER, SEAL 1 1
11-1 2  172457-13780 RUBBER, SEAL 80 1 1 N
(A=M/#20852) (B=M/#20852)
11-2 2 172168-65800 RUBBER, SEAL 1 1 1 N
(A=M/#21105) (B=M/#21105)
12 1 172458-61300 GROMMET 1 1 1
13 1 172142-62300 WING BOLT M10X15 1 1 1
14 1 22137-100000 WASHER, 10 3 3
14-1 1 22137-100000 WASHER, 10 2 2 2 K
(A=M/#21105) (B=M/#21105)
15 1 22217-060000 WASHER, SPRING 6 3 3 3
16 1 26013-100202 BOLT, M10X 20 4 4
16-1 1 26013-100202 BOLT, M10X 20 2 2 2 K
(A=M/#21105) (B=M/#21105)
17 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3
18 1 172458-45500 PLATE (BLACK:12) 1 1 1
19 1 26013-080162 BOLT, M8X 16 3 3 3
20 1 22417-320200 PIN, COTTER 3.2X20 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.50

; A)=VI027-2 C(JP D)=
Fig.50. COVER(CABIN) o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
3-1 3 I 1 1 172444-17660 CLIP, TREE 1
6 2 1 172164-45980 GRIP, BONNET 1
3 1 172458-61790 COVER ASSY, DUCT 1
/ / 31 1 17245861791  COVERASSY, DUCT 1 S
(A=MI#20272)
| = | 4 2  172146-61370 RUBBER, SEAL 1
6 2 172458-61820 TRIM 1
@ MR35 7 2 172444-68810 RUBBER, SEAL 1
VIEWED FROM @ 8 1 172457-61900 BONNET L,CAB(GREEN96 1
9 2 172458-61500 RUBBER, SEAL 1
10 2 172458-61510 RUBBER, SEAL 1
12 2 172458-63900 STOPPER 1 W
(A=M/#20624)
13 2 172458-61490 RUBBER, SEAL 510 1
1341 2  172458-63910 SEAL, SPONGE 1 N
(A=MI#20624)
14 2 172989-68630 RUBBER, SEAL 1
15 1 172460-61960 SEAL 1
16 1 172458-62430 WASHER M8 2
17 1 172519-63240 BOLT 2
18 1 172458-63300 PLATE 1
19 1 172458-63350 SPONGE 1
20 1 172458-63520-1 PLATE (BLACK:12) 1
21 1 172458-63540 COVER ASSY, HOSE 1
22 2 172823-61520 TRIM 1
23 2  172162-61870 TRIM 1
25 1 172458-63570 COVER, SEAT MOUNT 1
26 1 1A6260-64200 CLIP 9
27 1 1A6260-64200 CLIP 3
28 1 172458-64600 CLIP, TREE 3
29 1 172458-68990 COVER, PILLAR 1
30 1 172458-69000 COVER, PILLAR 1
31 1 22137-080000 WASHER, 8 1
32 1 22151-100000 WASHER 10 4
33 1 26013-080162 BOLT, M8X 16 2
34 1 26013-080162 BOLT, M8X 16 2
35 1 26013-080252 BOLT, M8X 25 1
36 1 26013-100252 BOLT, M10X 25 4
37 1 26557-080202 SCREW, M8X20 2
38 1 933160-09220 GROMMET 1
39 1 26013-080162 BOLT, M8X 16 1
40 1 172458-64610 CLIP, TREE 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.51

Fig.51. COVER(CANOPY) (=viozr2 cuP) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
11 12 (A) B) (C) D) (E) (F)
1 1 172457-61400 BONNET,CAN(GREEN:96) 1 1
3 2 172458-61490 RUBBER, SEAL 510 1 1
L 4- 4 2 172458-61500 RUBBER, SEAL 1 1
N 5 2 172458-61510 RUBBER, SEAL 1 1
6 2 172519-65300 TRIM 1 z
(B=M/#20636)
7 1 172458-61600 COVER ASSY 1 1
8 1 172458-61750 HANDRAIL 1 1
9 1 1A6260-64200 CLIP 3 3
10 1 172176-68210 CLIP, TREE 3 z
(B=M/#20501)
1 1 22137-100000 WASHER, 10 2 2
12 1 26013-100252 BOLT, M10X 25 3 3
13 1 26013-100252 BOLT, M10X 25 2 2
14 1 26013-120302 BOLT, M12X 30 2 2
15 1 26013-120302 BOLT, M12X 30 1 1
16 1 22157-100000 WASHER, 10 1 1
17 1 172458-64610 CLIP, TREE 3 3
18 1 22137-120000 WASHER, 12 1 1 W
(B=M/#21105)
Remarks Yes No Yes No
(1)NOT APPLIED FOR ROPS CANOPY SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.52

; (A)=VIO27-2 C(JP) (D)=
Fig.52. COVER(BOOM) (eviozr2 e o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-61960 COVER, BOOM 1 1
1-1 1 172458-61961 COVER, BOOM 1 1 N
(A=M/#20580) (B=M/#20580)
1-2 1 172456-61963 COVER, BOOM 1 1 1 S
(A=M/#25501) (B=M/#25501)
2 1 26013-080202 BOLT, M8X 20 2 2
O 2-1 1 26013-080162 BOLT, M8X 16 2 2 2 S
(A=M/#25501) (B=M/#25501)
<
\ O
‘\ \
Remarks Yes No Yes No
(1)H=REF.NO.11:28MM,NO.1-2:32MM N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.53. STEP

\ Aoy B Ui OFR %y / Eft
21 CABIN SPEC. ROPS CANOPY SPEC.
P T Oft#
P.T.0. SPEC.

z \
FoEuti| 28

. CABIN SPEC. v/ B4

\\‘ CANOPY SPEC.

0CK10-M36802 Fig.53

Remarks

(1)STANDARD CANOPY SPEC.
(2)ROPS CANOPY SPEC.
(3)P.T.O. SPEC.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172458-62110 STEP 1 1
2 1 172458-62120 STEP 1 1
2-1 1 172458-62121-4 STEP 1 1 1 Q
(A=M/#20580) (B=M/#20580)
3 1 172458-62180 PLATE,SUB (GREEN:97) 1 1 1
4 1 172458-62200 MAT,FLOOR A 1 1
5 1 172458-62210 MAT,FLOOR B 1 1 1
6 1 172457-62270 STEP ASSY 1 1 1
8-1 2  172458-62250 STEP 1 1 R
(A=M/#25501) (B=M/#25501)
9 1 172458-62500 HOOK,FLOOR MAT (12) 1 1
10 1 22137-120000 WASHER, 12 2 2
11 1 22137-120000 WASHER, 12 2 2
12 1 22157-100000 WASHER, 10 1 1 1
13 1 22217-120000 WASHER, SPRING 12 2 2
14 1 26013-100202 BOLT, M10X 20 8 8 8
15 1 26013-100252 BOLT, M10X 25 2 2 2
16 1 26013-100252 BOLT, M10X 25 1 1 1
17 1 26013-100402 BOLT, M10X 40 1 1 1
18 1 26013-120302 BOLT, M12X 30 2 2
19 1 26116-120202 BOLT, M12X 20 PLATED 2 2
20 1 172458-62400 MAT,FLOOR A(CABIN 1
21 1 172458-62410 MAT,FLOOR B(CABIN 1
22 1 22137-100000 WASHER, 10 8 8 8 W
(A=M/#20636) (B=M/#20636)
23 1 172458-62420 FLOOR MAT C (CABIN 1 w
(A=M/#20700)
24 1 172458-62430 WASHER M8 2 w
(A=M/#20624)
25 1 172137-69850 SCREW 2 w
(A=M/#20624)
26 1 172472-62500 FLOOR MAT B (CANOPY 1 W 2
(B=M/#20792)
26-1 1 172458-62230 MAT, FLOOR 1 N
(B=M/#20912)
27 1 172458-62520 MAT,FLOOR B-P.T.O.(C 1 3
28 1 172458-62510 MAT,FLOOR B-P.T.O. 1 1 3
29 1 172458-62430 WASHER M8 1 1
30 1 172137-69850 SCREW 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.54

Fig.54. INSTRUMENT PANEL (oviomy 2 POR) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
9 (A) B) (C) D) (E) (F)
1 1 172458-46720  BOLT 8X20 3 3 3
2 1 172458-46720  BOLT 8X20 2 2 2
3 1 172458-46720  BOLT 8X20 1 1 1
4 1 172458-63100 INSTRUMENT PANEL L 1 1
5 1 172458-63120 INSTRUMENT PANEL L 1 1
6 1 172458-63130 INSTRUMENT PANEL R 1 1
7 1 172458-63140 INSTRUMENT PANEL R 1 1
8 1 172519-63240 BOLT 2 2 2
9 1 172519-63240 BOLT 1 1 1
10 1 172519-63240 BOLT 2 2 2
1 1 172458-63110 INSTRUMENT PANEL L,2 1 1 4
(A=M/#25501) (B=M/#25501)
12 1 172490-61920  INSTRUMENT PANEL ASY 1 1 1 W
(A=M/#25501) (B=M/#25501)
13 2 172490-61950  COVER, PANEL 1 1 1 W
(A=M/#25501) (B=M/#25501)
14 2 172458-63110 INSTRUMENT PANEL L,2 1 1 1 W
(A=M/#25501) (B=M/#25501)
~M/#21329
27 x4 ik 41y x Atk
2-WAY SPEC. 11 4-WAY SPEC.
Remarks
(1)2-WAY MALTI VALVE SPEC.
(2)4-WAY MALTI VALVE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.55. SEAT & SEAT MOUNT(CABIN)(PREVIOUS)

~M/#21329

y 34
Ve
Ve
@ )
e

R LNo. 71%.

R LNo, (T) ~24%&HET.

7 INC. (7)~24.

7
R UNo. 25(%.

R LNo. (26) ~R%EHET .
25 INC. (25)~32.

0CK10-M36802 Fig.55

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172455-64200 SHEET 1
2 1 172187-61421 HANDLE, LOCK 1
3 1 172458-64120 PLATE,SEAT (GRAY:73) 1
3-1 1 172458-64121 PLATE,SEAT (GRAY:73) 1 N
(A=M/#20501)
3-2 1 172457-64120 PLATE,SEAT (GRAY:73) 1 N
(A=M/#20636)
3-3 1 172457-64121 PLATE,SEAT (GRAY:73) 1 N
(A=M/#20852)
7 1 772457-64210 MOUNT  (GRAY:73) 1
7-1 1 772457-64211 MOUNT,SEAT (GRAY:73) 1 N
(A=M/#20852)
8 2 172458-64140 SEAL 2 z
(A=M/#20852)
16 2 172458-64660 SEAL 1
17 2 172458-64680 SEAL, SEAT MOUNT 1 z
(A=M/#20852)
18 2 172458-64690 SEAL, SEAT MOUNT 1 Y4
(A=M/#20852)
23 2 172458-64750 SEAL, SEAT MOUNT 1
24 2  172164-65730 RUBBER, SEAL 1
25 1 172458-64440 GRILLE ASSY 1
25-1 1 172458-64441 GRILLE ASSY 1 N
(A=M/#20857)
26 2 172458-64050 RUBBER, SPONGE 1
29 2 172458-64080 SEAL 1 z
(A=M/#20852)
30 2 172458-64090 SEAL 1 z
(A=M/#20852)
31 2 172458-64100 SEAL 1 Y4
(A=M/#20852)
32 2 172458-64110 SEAL 1 Z
(A=M/#20852)
34 1 172458-67810 SHEET, INSULATOR 1 w
(A=M/#20624)
35 1 172458-67820 SHEET, INSULATOR 1 W
(A=M/#20624)
36 1 172458-64590 PLUG 28X3.2 1
37 1 172458-64600 CLIP, TREE 1
38 1 22137-100000 WASHER, 10 3
39 1 22137-120000 WASHER, 12 2 z
(A=M/#20501)
40 1 22217-080000 WASHER, SPRING 8 4
41 1 26013-100202 BOLT, M10X 20 4
42 1 26013-100202 BOLT, M10X 20 5
43 1 26013-100252 BOLT, M10X 25 3
44 1 26013-120252 BOLT, M12X 25 2 z
(A=M/#20501)
45 1 26716-080002 NUT, M8 4
46 1 22137-100000 WASHER, 10 1 W
(A=M/#20792)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.56. SEAT & SEAT MOUNT(CABIN)(NEW)

PREVIOUS

26

R UNo. 71,

R LNo. (1) ~20%EHET.

7 INC. (7)~20.

Rt LNo. 1-11%

BHLNo. IMDBIFEEAET,

1-1 INC. 1A~1F.

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.56

(D)=

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(A=*2007.01)
1A 2  172A46-64200 SEAT, OPERATOR 1
(A=*2007.01)
1B 2  172A46-64490 STOPPER 1
(A=*2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 w
(A=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 w
(A=*2007.01)
1E 2  26013-100202 BOLT, M10X 20 2 W
(A=*2007.01)
1F 2 26051-080002 NUT, M8 4 w
(A=*2007.01)
2 1 172187-61421 HANDLE, LOCK 1
3 1 172457-64121 PLATE,SEAT (GRAY:73) 1
7 1 772457-64212 MOUNT, SEAT(GRAY:73) 1
15 2 172458-64660 SEAL 1
18 2 172458-64750 SEAL, SEAT MOUNT 1
19 2 172187-64900 PLUG 1
20 2 172164-65730 RUBBER, SEAL 1
21 1 172458-64441 GRILLE ASSY 1
24 1 172458-64590 PLUG 28X3.2 1
25 1 172458-64600 CLIP, TREE 3
26 1 172458-67810 SHEET, INSULATOR 1
27 1 172458-67820 SHEET, INSULATOR 1
28 1 22137-100000 WASHER, 10 3
29 1 22137-100000 WASHER, 10 1
30 1 22217-080000 WASHER, SPRING 8 4 Y4
(A=*2007.01)
31 1 26013-100202 BOLT, M10X 20 4
32 1 26013-100202 BOLT, M10X 20 5
33 1 26013-100252 BOLT, M10X 25 3
34 1 26716-080002 NUT, M8 4 z
(A=*2007.01)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.57

Fig.57. SEAT & SEAT MOUNT(CANOPY)(PREVIOUS) (prvioar 2 oup) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~M/$#21329 (A) (B) (C) (D) (E) (F)
1 1 172455-64200 SHEET 1
2 1 172187-61421 HANDLE, LOCK 1
3 1 172458-64120 PLATE,SEAT (GRAY:73) 1
3-1 1 172458-64121  PLATE,SEAT (GRAY:73) 1 N
(B=M/#20501)
3-2 1 172457-64120  PLATE,SEAT (GRAY:73) 1 N
(B=M/#20636)
3-3 1 172457-64121  PLATE,SEAT (GRAY:73) 1 N
(B=M/#20852)
7 1 772457-64210 MOUNT  (GRAY:73) 1
7-1 1 772457-64211 MOUNT,SEAT (GRAY:73) 1 N
(B=M/#20852)
8 2 172458-64140 SEAL 2 Z
(B=M/#20852)
16 2  172458-64660 SEAL 1
17 2 172458-64680 SEAL, SEAT MOUNT 1 Z
(B=M/#20852)
B UNo. 7IZ, 18 2  172458-64690 SEAL, SEAT MOUNT 1 Z
R ULNo. () ~24%&#FT, 49 —@ (B=M/#20852)
7 INC. (7)~24. 23 2 172458-64750  SEAL, SEAT MOUNT 1
7 24 2 172164-65730  RUBBER, SEAL 1
‘ 25 1 172458-64440  GRILLE ASSY 1
25-1 1 172458-64441  GRILLE ASSY 1 N
(B=M/#20852)
26 2  172458-64050 RUBBER, SPONGE 1
RH! LNo. 250, 29 2 172458-64080  SEAL 1 z
RH UNo. (25) ~32%&#HF T, (B=M/#20852)
25 INC. (25)~32. 30 2 172458-64090  SEAL 1 z
25 (B=M/#20852)
31 2 172458-64100 SEAL 1 Z
(B=M/#20850)
32 2 172458-64110  SEAL 1 z
(B=M/#20852)
34 1 172458-64510  COVER, SEAT MOUNT 1
35 1 172458-64590  PLUG 28X3.2 1
36 1 172458-64600  CLIP, TREE 1
37 1 172458-64700 PIPE ASSY 1
38 2  172445-62010 TRIM 1
40 1 22137-100000 WASHER, 10 3
41 1 22137-120000 WASHER, 12 4
42 1 22137-120000 WASHER, 12 2
43 1 22217-080000 WASHER, SPRING 8 4
44 1 22217-080000 WASHER, SPRING 8 2
45 1 26013-100202 BOLT, M10X 20 4
46 1 26013-100202 BOLT, M10X 20 5
47 1 26013-100252  BOLT, M10X 25 3
48 1 26013-120302  BOLT, M12X 30 4
49 1 26013-120252  BOLT, M12X 25 2
50 1 26116-080162  BOLT, M8X 16 PLATED 2
51 1 26716-080002  NUT, M8 4
52 1 172122-55061  BRACKET, PUMP 2 w

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.57

i (A)=VIO27-2 C(JP) (D)=
Fig.57. SEAT & SEAT MOUNT(CANOPY)(PREVIOUS) (A-viozr 2 CUP) or
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
~M/$21329 (A) B) (C) D) (E) (F)
(B=M/#20636)
53 1 22137-100000 WASHER, 10 1 w
(B=M/#20636)
54 1 26013-060102 BOLT, M6X 10 4 W

(B=M/#20636)

B UNo. 71,

RBHLUNo. (N ~24%E8HFET,
7 INC. (7)~24.

49—@

R LNo. 261%.
R LNo. (25) ~32%&8#HFT.

25 INC. (25)~32.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.58. SEAT & SEAT MOUNT(CANOPY)(NEW)

M/#25501 ~

Rt LNo. 1-11%

R LNo. 1A BIFEEBHET,

1-1 INC. 1A~1F.

1B
PREVIOUS

R LNo. 8I.
RiiLNo. @) ~2128HFT .
8 INC. (8)~21.

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.58
(D)=

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172455-64200 SHEET 1 1
1-1 1 172457-08600 SEAT KIT 1 1 N
(B=*2007.01) (C=*2007.01)
1A 2  172A46-64200 SEAT, OPERATOR 1 1
(B=*2007.01) (C=+2007.01)
1B 2  172A46-64490 STOPPER 1 1
(B=+2007.01) (C="2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 1 w
(B=*2007.01) (C=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 w
(B=*2007.01) (C=+2007.01)
1E 2  26013-100202 BOLT, M10X 20 2 2 W
(B=*2007.01) (C=+2007.01)
1F 2 26051-080002 NUT, M8 4 4 w
(B=*2007.01) (C=*2007.01)
2 1 172122-55061 BRACKET, PUMP 2 2
3 1 172187-61421 HANDLE, LOCK 1 1
4 1 172457-64121 PLATE,SEAT (GRAY:73) 1 1
8 1 772457-64212 MOUNT, SEAT(GRAY:73) 1 1
16 2 172458-64660 SEAL 1 1
19 2 172458-64750 SEAL, SEAT MOUNT 1 1
20 2  172187-64900 PLUG 1 1
21 2 172164-65730 RUBBER, SEAL 1 1
22 1 172458-64441 GRILLE ASSY 1 1
25 1 172458-64510 COVER, SEAT MOUNT 1 1
26 1 172458-64590 PLUG 28X3.2 1 1
27 1 172458-64600 CLIP, TREE 1 1
28 1 172458-64700 PIPE ASSY 1 1
29 2 172445-62010 TRIM 2 2
30 1 22137-100000 WASHER, 10 3 3
31 1 22137-100000 WASHER, 10 1 1
32 1 22137-120000 WASHER, 12 4 4
33 1 22137-120000 WASHER, 12 2 2
34 1 22217-080000 WASHER, SPRING 8 4 4 z
(B=*2007.01) (C=+2007.01)
35 1 22217-080000 WASHER, SPRING 8 2 2
36 1 26013-060102 BOLT, M6X 10 4 4
37 1 26013-100202 BOLT, M10X 20 4 4
38 1 26013-100202 BOLT, M10X 20 5 5
39 1 26013-100252 BOLT, M10X 25 3 3
40 1 26013-120252 BOLT, M12X 25 2 2
41 1 26013-120302 BOLT, M12X 30 4 4
42 1 26116-080162 BOLT, M8X 16 PLATED 2 2
43 1 26716-080002 NUT, M8 4 4 z
(B=*2007.01) (C=+2007.01)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.59

Fig.59. SEAT & SEAT MOUNT(ROPS CANOPY)(PREVIOUS) vonra por) er
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
~M/#21329 (A) B) (C) D) (E) (F)
1 1 172455-64200  SHEET 1
2 1 172989-64450  SEAT BELT 1
2-1 1 172989-64451 BELT, SEAT 1 R

(B=M/#21014)

3 172433-64510 BOLT 7/16-20-UNF

4 172187-64830 NUT

5 22137-120000 WASHER, 12

6 933170-01490 SPRING

7 172122-55061 BRACKET, PUMP

8 172187-61421 HANDLE, LOCK

9 772457-64211 MOUNT,SEAT (GRAY:73)
17 172458-64660 SEAL

20 172458-64750 SEAL, SEAT MOUNT
21 172164-65730 RUBBER, SEAL

22 172458-64441 GRILLE ASSY

23 172458-64050 RUBBER, SPONGE

26 172458-64510 COVER, SEAT MOUNT

27 172458-64590  PLUG 28X3.2

172458-64600 CLIP, TREE

Zi Lo. 913, 29 172458-64700  PIPE ASSY
?ﬁé«%)@);ﬂiﬁﬂit 30 172445-62010  TRIM

172458-64960 PLATE,SEAT ROPS (73)
22137-100000 WASHER, 10
22137-100000 WASHER, 10

22137-120000 WASHER, 12
22137-120000 WASHER, 12
22217-080000  WASHER, SPRING 8

22217-080000  WASHER, SPRING 8
26013-060102  BOLT, M6X 10
26013-100202  BOLT, M10X 20

26013-100202 BOLT, M10X 20
26013-100252 BOLT, M10X 25
26013-120252 BOLT, M12X 25

26013-120302 BOLT, M12X 30
26116-080162 BOLT, M8X 16 PLATED
26716-080002 NUT, M8

N
oo
A A alaa alaaalaaalaaala ala apNnAaNNNNN A ajlaa ala o

AN DBANOCOAOIRMRDBRNIENDRAWANA A AAAQAaAaaaaalddpadDND

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.60

Fig.60. SEAT & SEAT MOUNT(ROPS CANOPY)(NEW) 5233:82315 SéjE; EE)):
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
W/#25501~ R LNo. 1-11F 1 1 17245564200  SHEET 1
R LNo. 1A BIFERHET, 1-1 1 172457-08600  SEATKIT 1 N
B 1-1 INC. 1A~1F. (B=*2007.01)
PREVIOUS 1A 2 172A46-64200 SEAT, OPERATOR 1
(B=*2007.01)
1B 2 172A46-64490 STOPPER 1
(B=*2007.01)
1C 2 172A46-64500  PLATE ASSY,SEAT 1 W
(B=*2007.01)
1D 2 26013-080202  BOLT, M8X 20 4 w
(B=*2007.01)
1E 2 26013-100202  BOLT, M10X 20 2 W
(B=*2007.01)
1F 2 26051-080002  NUT, M8 4 w
(B=*2007.01)
2 1 172989-64451  BELT, SEAT 1
3 1 172433-64510  BOLT 7/16-20-UNF 2
4 1 172187-64830  NUT 4
5 1 22137-120000 WASHER, 12 4
6 1 933170-01490  SPRING 4
7 1 172122-55061  BRACKET, PUMP 2
8 1 172187-61421  HANDLE, LOCK 1
9 1 772457-64212  MOUNT, SEAT(GRAY:73) 1
® 48 17 2 172458-64660  SEAL 1
20 2 172458-64750  SEAL, SEAT MOUNT 1
S8 LNo. 91 21 2 172164-65730  RUBBER, SEAL 1
B CNo. () ~21ZEaHET. 22 1 172458-64441  GRILLE ASSY 1
9 INC. (9)~21. 25 1 172458-64510  COVER, SEAT MOUNT 1
26 1 172458-64590  PLUG 28X3.2 1
27 1 172458-64600  CLIP, TREE 1
28 1 172458-64700  PIPE ASSY 1
29 2 17244562010 TRIM 2
31 1 172458-64960  PLATE,SEAT ROPS (73) 1
35 1 22137-100000 WASHER, 10 3
36 1 22137-100000 WASHER, 10 1
37 1 22137-120000 WASHER, 12 4
38 1 22137-120000 WASHER, 12 2
39 1 22217-080000 WASHER, SPRING 8 4 z
(B=*2007.01)
40 1 22217-080000 WASHER, SPRING 8 2
41 1 26013-060102  BOLT, M6X 10 4
42 1 26013-100202  BOLT, M10X 20 4
43 1 26013-100202  BOLT, M10X 20 5
44 1 26013-100252  BOLT, M10X 25 3
45 1 26013-120252  BOLT, M12X 25 2
46 1 26013-120302  BOLT, M12X 30 4
47 1 26116-080162  BOLT, M8X 16 PLATED 2
48 1 26716-080002  NUT, M8 4 z

(B=*2007.01)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.61

Fig.61. BONNET(1) Brviara om) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
21i26 REFER TO Fig. 2 1 1 194145-04810  WASHER 10 2 2 2
2 1 26013-100252  BOLT, M10X 25 2 2 2
2 3 1 172458-65000 BRACKET AASSY,LOCK 111
4 1 172458-65020 BRACKET B ASSY,LOCK 11
4-1 1 172458-65021 BRACKET B, LOCK 111 N
(A=M/#20912) (B=M/#20912)
5 1 17245865050  SHAFT 111
6 1 17245865060 COVER, LOCK 111
7 1 17245765100 BONNET A (GREEN:96) 111
8 2 172458-65070  SEAL 111
9 2 172458-65080 RUBBER, SEAL 111
10 2 172457-65110  SEAL 111
12 2 172457-65120  SEAL 11 1
13 1 172187-65210  LEVERASSY, LOCK 111
14 1 26347-100002  NUT, M10 111
15 1 172458-65270  PLATE,LOCK 11
151 1 172458-65271  PLATE,ROCK 111 R
(A=M/#20745) (B=M/#20745)
16 1 172734-65270  SPRING, CATCH 111
17 1 172124-65480  CATCHER 111
18 1 172164-66170  KEY ASSY, CYLINDER 111
23 1 22137-100000 WASHER, 10 2 2 2
24 1 22137-100000 WASHER, 10 2 2 2
25 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
26 1 22137-080000  WASHER, 8 1 1
27 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
28 1 17244464730 ROD,STOPPER 111
29 1 26013-100202  BOLT, M10X 20 2 2 2
30 1 26013-100202  BOLT, M10X 20 2 2 2
31 1 22137-080000 WASHER, 8 11
311 1 22157-080000 WASHER, 8 11 N
(A=M/#20501) (B=M/#20501)
312 1 1A1380-62160 WASHER 111 N
(A=M/#21046) (B=M/#21046)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.62. BONNET(2)

IBF%
PREVIOUS

EFER TO Fig. 25

0CK10-M36802 Fig.62

B
PREVI0US

T""ﬁ@
29
38

(A)=VI027-2 C(JP) D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172455-65230-1 PLATE,KEY (GREEN:96) 1 1 1
1-1 1 172455-65230 PLATE,KEY (GILT(ZC) 1 1 1 N
(A=MIEXXXXX) (B=M/HXXXXX) (C=MHXXXXX)
2 1 172457-65300 BONNET R (GREEN:96) 1 1
2-1 1 172457-65301 BONNET RASSY (96) 1 1 1 S
(A=M/#25501) (B=M/#25501)
3 2 172435-61660 TRIM, 130 1 1
31 2 172444-17620 SEAL 1 1 1 N
(A=M/#25501) (B=M/#25501)
5 2 172457-65330 SEAL, BONNET 1 1
5-1 2 172444-54920 SEAL, WEIGHT 1 1 1 S
(A=M/#25501) (B=M/#25501)
6 2 172458-65390 RUBBER, SEAL 1 1 1
8 1 172458-65400 HINGE,BONNET R (96) 1 1 z
(A=M/#25501) (B=M/#25501)
9 1 172457-65440 BRACKET (GRAY:73) 1 1 1
10 1 172458-65500 BONNET B 1 1 1
11 1 172458-65510 HINGE,BONNET B (97) 1 1 1
11-1 1 172458-65510-2 HINGE,BONNET B (ZC) 1 1 1 N
(A=MIEXXXXX) (B=M/HXXXXX) (C=MHXXXXX)
12 1 172458-65530 PLATE,LOCK 1 1
12-1 1 172458-65531 PLATE,LOCK 1 1 1 N
(A=M/#20852) (B=M/#20852)
13 1 172458-65540 PLATE ASSY,STOPPER 1 1 1
14 1 172458-65560 PLATE,GUIDE 1 1 1
15 1 172458-65570 PLATE,HOOK 1 1 1
16 1 172458-65580 BRACKET ASSY,GUIDE 1 1 Y4
(A=M/#25501) (B=M/#25501)
17 1 172458-65600 CABLE 1 1 1
18 1 172458-65610 HOOK ASSY 1 1 1
19 1 172458-65640 STAY ASSY, WIRE 1 1 1
20 1 172156-65690 SPRING, STOPPER 1 1 1
21 1 172164-66170 KEY ASSY, CYLINDER 1 1 1
26 1 22137-080000 WASHER, 8 2 2 2
27 1 22137-080000 WASHER, 8 1 1 1
28 1 26347-100002 NUT, M10 1 1 1
29 1 22137-100000 WASHER, 10 2 2 z
(A=M/#25501) (B=M/#25501)
30 1 22157-100000 WASHER, 10 4 4 4
31 1 22157-100000 WASHER, 10 4 4 4
32 1 26347-080002 NUT, M8 1 1 1
33 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
34 1 26013-100202 BOLT, M10X 20 2 2 2
35 1 26013-100202 BOLT, M10X 20 4 4 4
36 1 26013-100202 BOLT, M10X 20 4 4 4
37 1 26013-100202 BOLT, M10X 20 2 2 2
38 1 26013-100252 BOLT, M10X 25 2 2
38-1 1 26013-100252 BOLT, M10X 25 2 2 Z
(A=M/#25501) (B=M/#25501)
39 1 26013-100202 BOLT, M10X 20 2 2 2
40 1 26013-100202 BOLT, M10X 20 2 2 2

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.62. BONNET(2)

0CK10-M36802 Fig.62
(A)=VI027-2 C(JP)

(D)=
(B)=VIO27-2 P(JP) (E)=
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
41 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
42 1 172456-65461 BRACKET C 1 1 1 W
(A=M/#25501) (B=M/#25501)
43 1 172164-66490 BRACKET, RESERVOIR 1 1 1 w
(A=M/#25501) (B=M/#25501)
12}
PREVIOUS
EFER TO Fig. 25
IB#
PREVI0US
T’vﬁ@
29
38
N:Old £=5 New, Q:0ld $ 725 New, R:Old =5 New, S:0ld =5

%New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.63. CABIN(BODY)

P/C NEWS No:YOOK3682-1
PUBL I SHED: July, 2004

® »roR%
VIEWED FROM (B)

© »oR3
VIEWED FROM (©)

FYEVASSY
CABIN ASSY
172458-67800
172458-67801
172458-67802
EEBNO. 63> R LNO. 6, 6-1, 6-2(%.
1HENO. 630> R Hi LNO. (6) ~34&
IHENO. 64D R Hi LNO. 1~44&
HENO. 650> RLHi LNO. 1~18&
HENO. 660> R H LNO. 1~21¢&
HENO. 67O RH LNO. 12 EHFET,
Fig. 63 Ref No.6, 6-1,6-2
INC Fig. 63 Ref No. (6) ~34.
Fig. 64 Ref No.1~44.
Fig. 65 Ref No.1~18.
Fig. 66 Ref No.1~21.
Fig. 67 Ref No. 1.

38, 39, 40

AR
PEPAIR PARTS

35 37

VIEWED FROM ()

VIEWED FROM

0CK10-M36802 Fig.63

SRS EIZEE GARR) LE-ERTT .
.MARKED PART HAS BEEN CHANGED (ADDED).

Remarks
(1)REPAIR PARTS.

L=REF.NO.38:1000MM,NO.39:2000MM,

REF.NO.40:3000MM.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172165-13220 WASHER 13
2 1 172312-17250 ASHTRAY 1
3 1 172458-63360 SHEET 1
4 1 172458-63480 SEAL, SPONGE 1
5 1 172458-63580 SPACER 1
6 1 172458-67800 CABIN ASSY 1
6-1 1 172458-67801 CABIN ASSY 1 S
(A=M/#20272)
6-2 1 172458-67802 CABIN ASSY 1 N
(A=M/#21135)
7 2 172458-03310 LABEL 1
8 2 172458-03320 LABEL 1
9 2 172458-03330 LABEL 1
10 2 1E5100-51430 KNOB CLUTCH(RED 1
11 2 172519-63240 BOLT 6
12 2 172455-67310 RUN, GLASS 2
13 2 172455-67320 CAP, CHANNEL 2
14 2 172455-67330 PLATE ASSY LOW GLASS 2
15 2 172455-67340 HOLDER GLASS UP 2
16 2 172455-67350 SCREW 4
17 2 172455-67360 SCREW 2
18 2  172455-67440 CLIP, TREE 4
19 2 172458-67840 RUN, GLASS 1
20 2  172458-67960 SEAL 1
21 2 172458-67970 SEAL 1
22 2 172458-67980 SEAL 1
24 2 172162-69050 LOCKASSY 1
25 2 172165-69190 RUBBER, STOPPER 1
26 2 172458-69790 COVER ASSY 1
27 2 172458-69830 LEVER 1
28 2 172458-69930 SEAL, DOOR 1
29 2 22117-100000 WASHER, 10 1
30 2 22117-120000 WASHER, 12 2
31 2 22272-000100 RING, E-10 1
32 2 24550-012200 BUSH, 12X20 1
33 2 26366-080002 NUT, M8 4
34 2 26716-100002 NUT, M10 1
35 1 22217-120000 WASHER, SPRING 12 13
36 1 22867-400100 SCREW, 4X10 3
37 1 26076-120402 BOLT, 10.912X 40 13
38 1 172478-68600 SEAL, DAM 1 w
(A=MHEXXX)
39 1 172478-68610 SEAL, DAM 1
(A=MAEXXX)
40 1 172478-68620 SEAL, DAM 1
(A=MEXXX)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.64

Fig.64. CABIN(GLASS) 0272600 o
(C)=VI027-2 P(EX) F=
No. Lev. Parts No. Description Q'ty |
*pEUASSY (A) (B) (C) (D) (E) (F)
O e aox00 1 2 17245967810  SASHASSY 1
112456-67801 2 3 172458-63670  HD WASHER 8
172458-67802 3 3 172458-63680 BOLT 8X16 8
IEEINO. 63D Lt LNO. 6, 61, 6-21, 4 3 172458-63730  SCREW 4
HENO. 63D Rt LNO. (6) ~34& 5 3 172458-63790  SEAL, DAM 3
200 uog Lo 14 S 3 useo our :
EENO. 66 BH LNO. 1~21& 7 3 172458-67340 FRAME,FRONT W (12) 1
HENC. 67TORH LN 128AET. 8 3 172458-67440 LINKLFW  (12) 1
Fig. 63 Ref No. 6, 6-1, 6-2 9 3 172458-67510  LINKRFW _ (12) 1
INC Fig. 63 Ref No. (6) ~34. 10 3 17245867520 HANDLE L 1
F o Rer N1 ts. 11 3 17245867550  HANDLE R 1
Fig. 66 Rof No. 1~21 12 3 172458-67570 _ RUCHE 1
Fig. 67 Ref No.1. 13 3 172458-67610 RUCHE 1
14 3 17245867670  SHAFTASSY, ROLLER 1
15 3 172458-67680 _ SHAFTASSY, ROLLER 1
| 16 3 172458-67870  RUBBER, SEAL 1
It: 17 3 172458-67900  GLASS 1
< 18 3 172458-67920 _ SPRING, GAS 2
l 19 3 172463-69150 SCREW 4
|| Bt 20 3 172463-69160  HOLDER ASSY,F/W 2
N| | RELNO.2~32ZEHFET, 21 3 172463-69190  LATCH PIN 2
1 INC 2~32. 22 3 172463-69200 SPRING 2
23 3 172463-69210  LEVERASSY,F/W 2
24 3 17244569740  ROLLER 2
25 3 22117-120000 WASHER, 12 4
26 3 22137-060000 WASHER, 6 2
27 3 22272-000060  RING, E- 6 4
28 3 22272-000080 RING, E-8 4
29 3 22351-030012  PIN, SPRING 3.0X12 2
30 3 24550-012200  BUSH, 12X20 4
31 3 26450-060102  BOLT, M6X 10 2
32 3 172458-67850 RUBBER, STOPPER 2
33 2 172458-63760  SEAL, SPONGE 1
34 2 17245567610  SPACER 2
35 2 17245567710  RUBBER, STOPPER 2
36 2 172458-67830  RUN, GLASS 2
37 2 172458-67860 RUBBER, SEAL 1
38 2 172458-67880 RUBBER, SEAL 1
39 2 172458-67910  GLASS 1
40 2 17245869250  SASHASSY 1
41 3 172455-67770  LOCKASSY, SASH 2 w
(A=M/#20501)
42 3 17245869260  GLASS, SASH 1 w
(A=M/#20501)
43 3 17245869270  GLASS, SASH 1 w
(A=M/#20501)
44 3 17245869280  FRAME, SASH 1 w

(A=M/#20501)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.65. CABIN(ACCESSORY)

*vEUASSY
CABIN ASSY
172458-67800
172458-67801
172458-67802
THENO. 63D R H LNO. 6, 6-1, 6-21%.
THENO. 63 R H LNO. (6) ~34&
HENO. 64D R H LNO. 1~44&
THENO. 65 R H LNO. 1~18&
THENO. 660> R H LNO. 1~21&
HANO.6TORH LN 1ZEAFT.
Fig. 63 Ref No.6, 6-1,6-2
INC Fig. 63 Ref No. (6) ~34.
Fig. 64 Ref No.1~44.
Fig.65 Ref No.1~18.
Fig. 66 Ref No.1~21.
Fig. 67 Ref No.1.

0CK10-M36802 Fig.65

(A)=VI027-2 C(JP) D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty
(A) (B) (C) (D)
1 2 172458-63700 PLATE 1
2 2 172458-63730 SCREW 1
3 2 172458-63770 TRIM 1
4 2 172458-63800 RUBBER, STOPPER 1
5 2 172458-63950 SPACER 6
6 2  172458-63960 SPACER 6
7 2 172458-63970 SEAL, DAM 1
8 2  172458-63980 SEAL, DAM 1
9 2 172458-63990 SEAL, DAM 1
10 2 172455-67550 CLIP 15
11 2 172458-68850 INNER ROOF 1
12 2 172458-69090 TRIM 1
13 2 172458-69200 GLASS 1
14 2 172458-69210 SUNROOF 1
15 2 172458-69220 INNER FRONT 1
16 2 172458-69230 GLASS 1
17 2 172458-69240 GLASS 1
18 2 26716-100002 NUT, M10 2

Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.66

. A)=VI027-2 C(JP D)=
Fig.66. CABIN(ELECTRIC PART) (avioar2 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
FrEVASSY (A) (B) (C) (D) (E) (F)
CABIN ASSY 1 2 172458-16610 WIRE HARNESS A 1
172458-67800 1-1 2  172458-16611 WIRE HARNESS A(CABIN 1 S
172458-67801 (A=+03.04.04)

172458-67802

2 2 172458-16620 HARNESS, WIRE 1
Egug: ggggﬁ tng: %6? ,1'32 f[i‘ 3 2 17245817210 MOTOR, WIPER 1
EENO. 64D B UNO. 1~44& 4 2 172458-17220  ARM, WIPER 1
IEENO. 66 R H LNO. 1~18& 5 2  172458-17230  BLADE, WIPER 1
IEEANO. 66 R H LNO. 1~21¢& 6 2 172455-67870 GROMMET 2
HEBENO.6TO R LNO. 1%EAHFET, 7 2 172455-67880 CORD 1
Fig. 63 Ref No.6,6-1,6-2 1 8 2 17245567910  CLAMP, HARNESS 3
INC Fig. 63 Ref No. (6) ~34. 9 2 172455.67970  LAMP, CABIN 1
E:g: gg ;:]‘: :g: ::‘]‘g: 10 3 172458-17420  BULB 1
Fig. 66 Ref No.1~21. 11 2 172458-69320 GROMMET 1
Fig. 67 Ref No. 1. 12 2 172455-69410 BOLT 2
13 2 172455-69490  COVER, WIPER 1
14 2 22137-080000 WASHER, 8 1
15 2 22857-400100  SCREW, 4X10 2
16 2 26013-080162  BOLT, M8X 16 1
17 2 26116-080202  BOLT, M8X 20 PLATED 1
18 2 26366-080002  NUT, M8 1
19 2 933113-05150  LAMP, ROOM 1
20 3 933113-05160  BULB, 12V 5W 1
21 2 933168-55770  BAND 1
REFER TO 22 1 172190-16500 HARNESS, WIRE 1
Fig. 23
1-1
5
4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.67. CABIN DOOR(FRONT)

*¥rEVASSY

CABIN ASSY

172458-67800

172458-67801

172458-67802

HENO. 63D R Hi LNO. 6, 6-1, 6-21%,
IHENO. 630 B Hi LNO. (6) ~34&
THENO. 64D R i LNO. 1~44&
IHENO. 65 & H LNO. 1~18&
TEENO. 660D R Hi LNO. 1~21&
HENO.6THRH LND. 1Z2EHET .
Fig. 63 Ref No.6, 6-1, 6-2

INC Fig. 63 Ref No. (6) ~34.

Fig. 64 Ref No.1~44.

Fig.65 Ref No.1~18.

Fig.66 Ref No.1~21.

Fig.67 Ref No.1.

REFER TO Fig. 2

FvEVEFEPASSY
CABIN DOOR ASSY
172459-67820
IEENO. 67 B H LNO. 11,
IHENO. 670 R Hi LNO. 2~36 &
IEENO. 68 R H LNO. 1~16%EHFT .
Fig. 67 Ref No.1
INC Fig. 67 Ref No.2~36.
Fig. 68 Ref No.1~16.

¥vEVFPASSY
CABIN DOOR ASSY
172459-67821
IEENO. 670> R i LNO. 1-1i,
IEENO. 67 R H LNO. 2-1~37&
IEENO. 68 R H LNO. 1~20%&B#HF T .
Fig. 67 Ref No.1-1
INC Fig. 67 Ref No.2-1~37.
Fig. 68 Ref No.1~20.

R UNO. 21,
RHLNO.3~36%EHFT,
2 INC 3~36.

37 R LNO. 2-11%,

RHLNO.3~31%BHET,
2-1 INC 3~317.

2,2-1

REFER TO Fig. 68

0CK10-M36802 Fig.67

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 2 172459-67820 DOOR ASSY 1
1-1 2 172459-67821 DOOR ASSY 1 N
(A=M/#21135)
2 3 172459-67830 DOOR ASSY
2-1 3  172459-67831 DOOR ASSY S
(A=*02.07.21)
3 4  172458-63670 HD WASHER 2
4 4 172458-63930 STOPPER 1
5 4  172164-66170 KEY ASSY, CYLINDER 1
6 4 172458-67020 STRIKER ASSY 1
7 4 172458-63950 SPACER 3
8 4  172458-67650 SEAL, DAM 1
9 4 172458-67940 PLATE 1
10 4 172458-69100 TRIM 1
11 4 172455-69170 COVER, LATCH 1
12 4 172455-69300 SCREW 3
13 4 172445-69320 NUT 4
14 4 172445-69400 ROD 1
15 4 172458-69400 FRAME,DOORF (12) 1
16 4 172445-69420 DOOR HOOK 1
17 4 172162-69470 LOCK PLATE 1
18 4 172162-69480 LOCK ASSY 1
19 4 172162-69490 PIN 1
20 4  172162-69500 SPRING 1
21 4  172162-69510 HANDLE ASSY 1
22 4 172162-69520 COVER 1
23 4 172455-69520 SCREW 2
24 4  172162-69541 HANDLE,OUTER 1
25 4 172458-69580 TRIM ASSY 1
26 4 172458-69900 GLASS, DOOR 1
27 4 172458-69910 GLASS, DOOR 1
28 4 22137-080000 WASHER, 8 1
29 4 26013-060162 BOLT, M6X 16 3
30 4  26023-060122 SCREW, M6X12 2
31 4  26023-060162 SCREW, M6X16 4
32 4  26051-080002 NUT, M8 1
33 4  26116-080202 BOLT, M8X 20 PLATED 1
34 4  26116-100304 BOLT, M10X 30 PLATED 1
35 4  26716-100002 NUT, M10 1
36 4  26716-100002 NUT, M10 1
37 4  172458-66720 COVER, DOOR 1 w
(A=M/#21135)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.68. CABIN DOOR(REAR)

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.68
(D)=

(B)=VI027-2 P(JP) (E)=
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
FrELFFASSY (A) (B) (C) (D) (E) (F)
FapuASSY i 1 3 17245967840 DOOR ASSY 1
17245867800 HENO. 67D R LNO. 113, 1 3 172459-67841  DOORASSY 1 S
172458-67801 THENO. 670 R i LNO. 2~36& (A="02.07.21)
1;254:8—2;802%& N6, 61, 6212 HENO. 68D R LNO. 1~16&EAET, 2 4 172458-69590 TRIMASSY 1
.63 .6, 6-1, 621, Fig. 67 Ref No.1 4 172458- FRAME ASSY,DOOR REAR 1
IEEINO. 63 R i LNO. (6) ~34& INC Fig. 67 Ref No.2~36. 3 58-69600 SSY.DOO
EEINO. 64D ELHH LNO. 1~ 445 Flg. 88 Rof No.{~16 3-1 4 172458-69601  FRAME,DOOR REAR (12) 1 S
JRENO. 650 &t LNO. 1~18& ) ’ ) (A=+02.07.21)
TEENO. 660D B H LNO. 1~21& FvYEVKFFPASSY 4 4 172458-69920 GLASS, DOOR 1
HEN. 67D RH LN 128 AT, GABIN DOOR ASSY 5 4 17251963240 BOLT 2
Fig. 63 Ref No.6, 6-1,6-2 172459-67821
INC Fig. 63 Ref ilo. (’6) ~34. IJEENO. 67 R LNO. 1-11%. 6 4  172455-69140 NUT, CAP 12
Fig. 64 Ref No.1~44. THEINO. 6700 R i LNO. 2-1~37 & 7 4  172455-69200 TUBE 12
Fig. 65 Ref No.1~18. Eazg- gstﬁ'H? l;""- 1~NFEHFT, 8 4 172455-69250  PIPE 12
Fig. 66 Ref No.1~21. 18. 0/ Ret Ro. 1= 9 4 172455-69290  PACKING 4
Fig. 67 Ref No.1. e et N a0 10 4 17245869730  PLATE 1
11 4 172458-69760  GUIDE, STOPPER 1
12 4 172458-69770  HINGE 2
BLH LNO. 11, 13 4 172458-69960  GASKET 8
RULIO 2162 EHET 14 4 172458-69990  COVER 2
: 15 4 22137-080000 WASHER, 8 2
! RHLNO. 1-11Z, 16 4 22372080000  PIN, SNAP 8 2
1;,.;5; é,go g;zo&sﬂit 16-1 4 22417-200160  PIN, COTTER 2.0X16 2 N
’ - (A=M/#21031)
8 » 17 4  172458-66780  UPPER PLATE,DOOR REA 1 w
7 (A=M/#21135)
. 18 4 172458-66790 LOWER PLATE,DOOR REA 1 w
: 9 (A=M/#21135)
. 19 4 172458-66800  SCREW 4 w
(A=M/#21135)
20 4  172458-66800  SCREW 3 w
(A=M/#21135)
3
!'
2 r
| 4
|
W\
J
;
|
\
4
REFER TO Fig. 67 : .
i
J
o
.
1
13
12
Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.69
Fig.69. CANOPY(ROPS) (o572 OB o
(C)=VIO27-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

172472-66300  CANOPY ASSY, ROPS
172149-66550  WASHER

22217-160000 WASHER, SPRING 16
26076-120402 BOLT, 10.912X 40
26076-160402 BOLT, 10.916X 40

A A ala aa

B
1
6
22217-120000  WASHER, SPRING 12 6
6
6
6

OB WN =

REFER TO Fig. 44

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.70
Fig.70. CANOPY(STANDARD) ericerarir) o
(C)=VIO27-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

172730-05250  WASHER 12
172458-67090  CAP

172458-67110 POLE  (WHITE:15)
22217-160000 WASHER, SPRING 16
26013-120302 BOLT, M12X 30

B
6
6
172458-67100  ROOF ASSY,CANOPY 1
1
6
6
6

N[ o R|{w N =
N PO PN
DO oo 0

26076-160402 BOLT, 10.916X 40

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.71

Fig.71. HYD.OIL PUMP & JOINT(STANDARD SPEC.) vonra por) er
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 172168-71101  COVER, FLYWHEEL 11
2 1 26013-100302  BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 11
4 1 26450-120402  BOLT, M12X 40 3 3
5 1 172457-73500 PUMP ASSY 1 1
5-1 1 172457-73501  PUMP ASSY 1.1 N
(A=M/#21287) (B=M/#21287)
6 2 172148-70301  PLUG 2 2
7 2 172122-70350  BALL 11
8 2 172460-73160 WASHER 1 1
9 2 172460-73180 RING 1 1
10 2 172460-73200 BEARING 11
11 2 172460-73220 STOPPER 11
12 2 172460-73240 HOLDER 11
13 2 172460-73270  SEAT, SPRING 11
13-1 2 172461-73270  SEAT, SPRING 11 N
(A=M/#21287) (B=M/#21287)
14 2 172176-73290  SEAT, SPRING 11
15 2 172460-73330 BEARING 11
16 2 172460-73340 STOPPER 11
17 2 172460-73350  SPRING, DISK 3 3
18 2 172460-73360 WASHER 1 1
19 2 172460-73370 PLUG 1 1
20 2 172460-73380 BUSH 11
21 2 172460-73390  PLATE 1 1
22 2 172460-73420  PIN 1 1
23 2 172460-73430  VALVE S/A 11
24 3 172460-73900 SOLENOID B 11
(A=M/#20501) (B=M/#20501)
25 3 172460-73910  SOLENOID A 11
(A=M/#20501) (B=M/#20501)
26 3 24352-190110  O-RING, 219011 2 2
(A=M/#20501) (B=M/#20501)
27 2 172122-73480  PIN 1 1
28 2 172122-73480  PIN 2 2
29 2 172452-73480  PLUG 6 6
30 2 172457-73510  SHAFT 1 1
31 2 172457-73530  BUSHING 2 2
32 2 172457-73540  VALVE PLATE 11
33 2 172457-73550  SPRING 1 1
34 2 172176-73560  SPRING 11
35 2 172457-73560  SPRING 11
36 2 172457-73580  PIN 11
37 2 172176-73590  SHIM 2 2
( Figki LD, 471 ( Y4 38 2 172457-73590  PIN 11
. i 1l 39 2 172176-73600 PLUG 1 1
46 %Hflwgéf?;bssféﬁﬁit ) ad 40 2 172457-73600  GEAR PUMP 11
RHi LNO. 461, 41 2 172176-73690 BREEDER, AIR 1 1
RHE LN AT S61ZEBHET, 42 2 172176-73880 ROTOR ASSY,TROCHOID 1 1
46 INC. 47~61. 43 2 172176-73910  THRUST WASHER 2 2
44 2 172176-73930  PIN 11
Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.71

Fig.71. HYD.OIL PUMP & JOINT(STANDARD SPEC.) (Bvicar-2 PUP) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R

=
o~
—~

€ ® € ¢

45 172176-73940  POPPET
46 172457-73060  KIT,PUMP

ala aal>
ala o alm

471 172457-73611 SEAL SET

2
2
47 3 172457-73610 SEAL SET
3
(A=M/#21287) (B=M/#21287)

61
63

172457-73640 SWASH PLATE S/A
26013-120352 BOLT, M12X 35

48 4 172460-73190 SEAL, OIL 1 1
49 4 172460-73400 O-RING 1 1
50 4 172457-73520 GASKET 1 1
51 4  172457-73570 SEAL WASHER 1 1
52 4 24315-000140 O-RING, 1BP14.0 1 1
53 4 24315-000110 O-RING, 1BP11.0 3 3
54 4  24315-000080 O-RING, 1BP8.0 2 2
55 4 24315-000110 O-RING, 1BP11.0 1 1
56 4 24321-000850 O-RING, 1AG85.0 1 1
57 4 24315-000080 O-RING, 1BP8.0 1 1
58 4 24315-000180 O-RING, 1BP18.0 2 2
59 3 172457-73620 BLOCK KIT, CYLINDER 1 1
60 3 172457-73630 RETAINER KIT 1 1

3 1 1

1 2 2

SLH LNO. 471, 51
46 R UNO. 485 5585 BHE T,

BHLNO. 4615, 47 INC.48~58.

RHE LN 4T B612EHET,
46 INC. 47~61.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.72

Fig.72. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1 26450-120402 BOLT, M12X 40 3 3 3
5 1 172957-73500 PUMP Q ASSY 1 1 1
5-1 1 172957-73501 PUMP Q ASSY 1 1 1 N
(A=M/#21287) (B=M/#21287) (C=M/#21287)
6 2 172148-70301 PLUG 2 2 2
7 2 172122-70350 BALL 1 1 1
8 2 172460-73160 WASHER 1 1 1
9 2 172460-73180 RING 1 1 1
10 2 172460-73200 BEARING 1 1 1
11 2 172460-73220 STOPPER 1 1 1
12 2 172460-73240 HOLDER 1 1 1
13 2 172460-73270 SEAT, SPRING 1 1 1
1341 2 172461-73270 SEAT, SPRING 1 1 1 N
(A=M/#21287) (B=M/#21287) (C=M#21287)
14 2 172176-73290 SEAT, SPRING 1 1 1
15 2  172460-73330 BEARING 1 1 1
16 2  172460-73340 STOPPER 1 1 1
17 2  172460-73350 SPRING, DISK 3 3 3
18 2 172460-73360 WASHER 1 1 1
19 2 172460-73370 PLUG 1 1 1
20 2 172460-73380 BUSH 1 1 1
21 2 172460-73390 PLATE 1 1 1
22 2 172460-73420 PIN 1 1 1
23 2 172960-73430 VALVE 1 1 1
24 3 172460-73900 SOLENOID B 1 1 1
(A=M/#20501) (B=M/#20501)
25 3 172460-73910 SOLENOID A 1 1 1
(A=M/#20501) (B=M/#20501)
26 3 172460-73920 SOLENOID C 1 1 1
(A=M/#20501) (B=M/#20501)
27 3 24352190110  O-RING, 219011 3 3 3
(A=M/#20501) (B=M/#20501)
28 2 172122-73480 PIN 1 1 1
29 2 172122-73480 PIN 2 2 2
30 2 172452-73480 PLUG 6 6 6
31 2 172457-73510 SHAFT 1 1 1
32 2 172457-73530 BUSHING 2 2 2
33 2 172457-73540 VALVE PLATE 1 1 1
34 2 172457-73550 SPRING 1 1 1
35 2 172176-73560 SPRING 1 1 1
36 2 172457-73560 SPRING 1 1 1
37 2 172457-73580 PIN 1 1 1
38 2 172176-73590 SHIM 2 2 2
39 2 172457-73590 PIN 1 1 1
P e : ’ DL e .
?"&NENgs?Eéﬁ;b REBHET. 43 2 172176-73880 ROTOR ASSY,TROCHOID 1 1 1
Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.72

Fig.72. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
44 2 172176-73910 THRUST WASHER 2 2 2
45 2 172176-73930 PIN 1 1 1
46 2 172176-73940 POPPET 1 1 1
47 2 172957-73060 KIT,PUMP Q 1 1 1
48 3 172957-73510 SEAL SET 1 1 1
49 4  172460-73190 SEAL, OIL 1 1 1
50 4  172460-73400 O-RING 1 1 1
51 4  172457-73520 GASKET 1 1 1
52 4  172457-73570 SEAL WASHER 1 1 1
53 4 24315-000140 O-RING, 1BP14.0 1 1 1
54 4 24315-000110 O-RING, 1BP11.0 3 3 3
55 4  24315-000080 O-RING, 1BP8.0 2 2 2
56 4 24315-000110 O-RING, 1BP11.0 1 1 1
57 4 24321-000850 O-RING, 1AG85.0 1 1 1
58 4 24315-000080 O-RING, 1BP8.0 1 1 1
59 4 24315-000180 O-RING, 1BP18.0 2 2 2
60 3 172457-73620 BLOCK KIT, CYLINDER 1 1 1
61 3 172457-73630 RETAINER KIT 1 1 1
62 3 172457-73640 SWASH PLATE S/A 1 1 1
64 1 26013-120352 BOLT, M12X 35 2 2 2

R LNO. 483, 52
41 R LNO. 495595 8#HFET,

B UND. 4715, 48 INC.49~59.
BHLNO. 48/ 562 EHET .
47 INC. 48~62.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.73

Fig.73. BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172457-72230 COVER ASSY, CYLINDER 1 1
2 1 172457-72240 COVER, CYLINDER 1 1
3 1 172458-72270 COVER, SLIDE 1 1
4 1 172457-72400 CYLINDER ASSY, BOOM 1 1
5-1 2  172457-72250 TUBE ASSY, BOOM 1 1
6-1 3 172458-72130 BUSH 50-60 1 1
7-1 3 172448-54120 SEAL, DUST 2 2
8 2 172457-72140 ROD,BOOM 1 1
9 3 172165-72161 NUT 1 1 w
(A=M/#20501) (B=M/#20501)
B Lo, 4i4.. 10 3 172168-72400 BUSH 45X55X40 1 1
B LNo. 5~31 £ 8HET, 11 3 172168-81410 SEAL, DUST 2 2
4 INC. 5~31. 12 2 172457-72180 PISTON 1 1
13 2 172141-72190 WASHER 75 1 1
’4 14 2 172457-72190 COLLAR, 27 38 1 1
15 2 172457-72200 PLUNGER 50,CUSHON 1 1
16 2 172457-72221 SEAL SET, HEAD 1 1
23 3 933111-26600 RING 55, SPRING 1 1
24 2 172141-72250 NUT 1 1
25 2 172457-72410 HEAD 75 40 1 1
27 3 933135-14600 BUSH 40 30, ROD 1 1
27-1 3 24550-040300 BUSH, 40X30 1 1 R
(A=M/#21014) (B=M/#21014)
28 2 172444-72960 SEAL SET, 75 40
28-1 2 172444-72961 SEAL SET, 75 40 1 1 N
(A=M#21180) (B=M/#21180)
31 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
32 1 172186-72480 GUIDE, SLIDE 2 2
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4 4
37 1 933147-03400 WASHER, BRAKE ARM 1 1
38 1  933168-14170 SPRING 2 2
Remarks
*STANDAED CANOPY SPEC. IS REFER TO
FIG.NO.64 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.74

Fig.74. BOOM CYLINDER(STANDRD CANOPY SPEC.) (prvioar 2 oup) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172457-72100 CYLINDER ASSY, BOOM 1 1
2-1 2 172457-72250 TUBE ASSY, BOOM 1 1
3-1 3 172458-72130 BUSH 50-60 1 1
4-1 3 172448-54120 SEAL, DUST 2 2
5 2 172457-72140 ROD,BOOM 1 1
6 3  172165-72161 NUT 1 1 W
(B=M/#20501)
7 3  172168-72400 BUSH 45X55X40 1 1
8 3 172168-81410 SEAL, DUST 2 2
9 2 172457-72160 HEAD 75 40 1 1
St Lho. 113, 11 3 933135-14600  BUSH 40 30, ROD 11
il Lo 2 BERAET . -1 3 24550-040300  BUSH, 40X30 11 R
(B=M/#21014)
12 2 172457-72180 PISTON 1 1
13 2  172141-72190 WASHER 75 1 1
14 2  172457-72190 COLLAR, 27 38 1 1
15 2  172457-72200 PLUNGER 50,CUSHON 1 1
16 2  172457-72221 SEAL SET, HEAD 1 1
23 3 933111-26600 RING 55, SPRING 1 1
24 2  172141-72250 NUT 1 1
25 2  172444-72960 SEAL SET, 75 40 1 1
25-1 2  172444-72961 SEAL SET, 75 40 1 1 N
(B=M/#21180)
28 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
29 1 172457-72230 COVER ASSY, CYLINDER 1 1
30 1 172457-72240 COVER, CYLINDER 1 1
31 1 172458-72270 COVER, SLIDE 1 1
32 1 172186-72480 GUIDE, SLIDE 2 2
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4 4
37 1 933147-03400 WASHER, BRAKE ARM 1 1
38 1 933168-14170 SPRING 2 2
Remarks
*ROPS CANOPY SPEC. IS REFER TO
FIG.NO.63 N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.75

Fig.75. ARM CYLINDER gruomsn oy
(C)=VI027-2 P(EX) F=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 172457-72300 CYLINDER ASSY, ARM 1 1 1
2 2 172457-72010 SEAL SET, HEAD 1 1 1
6 3 933125-94500 RING 60, SPRING 1 1 1
8 2 172148-72050 PISTON 75 1 1 1
9 2 172141-72190 WASHER 75 1 1 1
10 2 172457-72310 TUBE, ARM 1 1 1
" 3 172168-72410 BUSH 40X50X40 1 1 1
12 3 172165-81750 SEAL, DUST 40X50X5 2 2
12-1 3 172448-72650 SEAL, DUST 2 2 2 R
FH UNo. 11, (A=M/#21105) (B=M/#21105)
Iﬁ-'ﬁ"é'"‘z’ 2;1245'3'7*¥7° 13 2 172457-72330 ROD,ARM 11 1
- AT 14 3 172168-72410 BUSH 40X50X40 1 1 1
1 15 3  172165-81750 SEAL, DUST 40X50X5 2 2
15-1 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21105) (B=M/#21105)
16 2  172164-72350 SEAL SET, PISTON 1 1
16-1 2 172444-72961 SEAL SET, 75 40 1 1 1 N
(A=M/#21180) (B=M/#21180)
19 2 172148-72390 HEAD 75 45 1 1 1
20 3 194300-24130 BUSH 45X50X30 1 1
20-1 3 24550-045300 BUSH, 45X30 1 1 1 R
(A=M/#21014) (B=M/#21014)
22 2  24761-040000 NIPPLE, GREASE B 1 1 1
23 2 24761-050000 NIPPLE, GREASE C 1 1 1
24 2 933111-20200 NUT 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.76. BUCKET CYLINDER(STANDARD SPEC.)

R UNo. 11,
RHiLNo. 2~23%8#HET .
1 INC. 2~23.

0CK10-M36802 Fig.76

Remarks
(1)A=REF.NO.8:24MM,NO.8-1:27MM
(2)B=REF.NO.19:24MM,NO.19-1:27MM
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.8-1,9-1,
10-1,12-1,13-1,19-1.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172457-72500 CYLINDER ASSY 1 1
1-1 1 172457-72501 CYLINDER ASSY 1 1 N
(A=M25635) (B=M25635)
2 2 172457-72050 SEAL SET, HEAD 1 1
3 3 172141-73090 RING 50, SPRING 1 1
8 2 172171-72120 PISTON 1 1 1
8-1 2 172457-72580 PISTON 60 1 1 S 3
(A=M25635) (B=M25635)
9 2 172171-72130 NUT, M24 1 1
9-1 2 172141-72250 NUT 1 1 S 3
(A=M25635) (B=M25635)
10 2 172137-72452 SEAL SET, PISTON 60A 1 1
10-1 2 172137-72453 SEAL SET, PISTON 60A 1 1 S 3
(A=M/#21180) (B=M/#21180)
13 2 172457-72510 TUBE, BUCKET 1 1
1341 2 172457-72511 TUBE, BUCKET 1 1 S 3
(A=M25635) (B=M25635)
14 3 172168-72240 BUSH 38X50X40 1 1
15 3 172168-81270 SEAL, DUST 2 2
16 2 172141-72540 HEAD 6035, CYLINDER 1 1
18 3 933111-01600 BUSH 35 30, ROD 1 1
18-1 3 24550-035300 BUSH, 35X30 1 1 R
(A=M/#21014) (B=M/#21014)
19 2 172457-72540 ROD,BUCKET 1 1 2
1941 2 172457-72541 ROD ASSY, BUCKET 1 1 S 3
(A=M25635) (B=M25635)
20 3 172168-72240 BUSH 38X50X40 1 1
21 3  172168-81270 SEAL, DUST 2 2
22 2 24761-040000 NIPPLE, GREASE B 2 2
23 2 933125-59600 WASHER 60 B, LOCK 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.77. BUCKET CYLINDER(QUICK HITCH SPEC.)

R H UNo. 11,
B LNo. 2~23%&HET,
1 INC. 2~23.

1

4

0CK10-M36802 Fig.77

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19-1.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172458-72500 CYLINDER ASSY 1 1 1
2 2 172458-72030 SEAL SET, HEAD 1 1 1
7 3 933111-26600 RING 55, SPRING 1 1 1
8 2 172141-72250 NUT 1 1 1
9 2 172142-72510 HEAD 65 40 W/BUSH 1 1 1
11 3 933135-14600 BUSH 40 30, ROD 1 1
111 3 24550-040300 BUSH, 40X30 1 1 1 R
(A=M/#21014) (B=M/#21014)
12 2  172458-72510 TUBE, BUCKET 1 1 1
13 3 172168-72240 BUSH 38X50X40 1 1 1
14 3  172168-81270 SEAL, DUST 2 2 2
15 2 172142-72560 WASHER 65, LOCK 1 1 1
16 2 172458-72570 ROD,BUCKET 1 1 1
17 3 172168-72240 BUSH 38X50X40 1 1 1
18 3  172168-81270 SEAL, DUST 2 2 2
19 2 172148-72790 PISTON 65 1 1
19-1 2 172148-72791 PISTON 65 27 1 1 1 S
(A=M/#21180) (B=M/#21180)
20 2 172148-72940 SEAL SET, PISTON 1 1
20-1 2 172148-72941 SEAL SET, PISTON 1 1 1 F
(A=M/#21180) (B=M/#21180)
23 2 24761-040000 NIPPLE, GREASE B 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.78. SWING CYLINDER

e oA
CABIN SPEC.

33—

B LNo. 11,
RHLNo. 2~23%&E#F 7.
1 INC. 2~23.

1

4

N A

0CK10-M36802 Fig.78

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172457-72700 CYLINDER ASSY, SWING 1 1 1
2 2 172458-72050 SEAL SET, HEAD 1 1 1
7 3 933111-26600 RING 55, SPRING 1 1 1
8 2 172141-72250 NUT 1 1 1
9 2 172142-72260 WASHER 80 B 1 1 1
10 2 172175-72480 PISTON 80 1 1 1
1" 2  172457-72710 TUBE ASSY, SWING 1 1 1
12 3 172458-72740 BUSH 40X40,S0O 1 1 1
13 3  172165-81750 SEAL, DUST 40X50X5 2 2
1341 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21105) (B=M/#21105)
14 2 172422-72760 HEAD 1 1 1
16 3 933135-14600 BUSH 40 30, ROD
16-1 3 24550-040300 BUSH, 40X30 1 1 1 R
(A=M/#21014) (B=M/#21014)
17 2 172458-72770 ROD ASSY,SWING 1 1 1
18 3  172165-72310 BUSH 40X40 1 1 1
19 3  172165-81750 SEAL, DUST 40X50X5 2 2
1941 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21105) (B=M/#21105)
20 2 172142-72950 SEAL SET, PISTON 1 1
20-1 2 172142-72951 SEAL SET, PISTON 1 1 1 N
(A=M/#21180) (B=M/#21180)
23 2  24761-050000 NIPPLE, GREASE C 1 1 1
24 1 172458-72860 COVER, SWING 1 1
26 2 172458-72850 SHEET, SWING 1 1
27 1 22217-100000 WASHER, SPRING 10 1 1
28 1 26116-100162 BOLT, M10X 16 PLATED 1 1
29 1 933147-03400 WASHER, BRAKE ARM 1 1
30 1 933168-14170 SPRING 2 2
31 1 22157-100000 WASHER, 10 1
32 1 22217-100000 WASHER, SPRING 10 1
33 1 26116-100162 BOLT, M10X 16 PLATED 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.79. BLADE CYLINDER

NN

B H UNo. 2%,
R LNo.3~24%8HET,
2 INC. 3~24.

0CK10-M36802 Fig.79

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172422-72790 COVER, BLADE 1 1 1
2 1 172457-72900 CYLINDER, BLADE 1 1 1
3 2  172164-72350 SEAL SET, PISTON 1 1
3-1 2  172444-72961 SEAL SET, 75 40 1 1 1 N
(A=M/#21180) (B=M/#21180)
6 2 172175-72550 NUT 1 1 1
7 2 172458-72650 ROD ASSY,BLADE 1 1 1
8 3  172168-72410 BUSH 40X50X40 1 1 1
9 3  172165-81750 SEAL, DUST 40X50X5 2 2
9-1 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21105) (B=M/#21105)
10 3 23871-005000 PLUG, R005 1 1 1
11 2 172141-72690 HEAD 75 40 W/BUSH 1 1 1
13 3 933135-14600 BUSH 40 30, ROD 1 1
1341 3 24550-040300 BUSH, 40X30 1 1 1 R
(A=M/#21014) (B=M/#21014)
14 2  172457-72910 TUBE, BLADE 1 1 1
15 3 172168-72410 BUSH 40X50X40 1 1 1
16 3 172165-81750 SEAL, DUST 40X50X5 2 2
16-1 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21105) (B=M/#21105)
17 2 172444-72940 SEAL SET 1 1 1
22 3  933111-26600 RING 55, SPRING 1 1 1
23 2 172457-72950 PISTON 75X30 1 1 1
24 2 172141-72190 WASHER 75 1 1 1
25 1 26013-100162 BOLT, M10X 16 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.80

Fig.80. HITCH CYLINDER (oviomy 2 POR) -
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172958-72800 CYLINDER ASSY, HITCH 1 1
1-1 1 172958-72801 CYLINDER ASSY, HITCH 1 1 1 N
(A=M/#21046) (B=M/#21046)
2 2 172156-72400 NUT 1 1 1
3 2 172958-72760 SEAL SET, HEAD 1 1 1
8 2  172958-72770 SEAL SET, PISTON 1 1 1
" 2 172958-72810 TUBE, HITCH 1 1
111 2 172958-72811-4 TUBE, HITCH 1 1 1 N
(A=M/#21046) (B=M/#21046)
13 3 172958-72970 BUSH 30-40-13 2 2 2
14 2  172958-72830 ROD ASSY,HITCH 1 1 1
B Lo, 112 15 3 172156-72770 BUSH, PIN 2535 B 1 1 1
' s 16 2  172958-72860 HEAD ASSY 50 25 1 1 1
F’ﬁé"ﬁf;‘fg‘ggﬁ*?" 18 3 172958-72880 BUSH,ROD 25-15 1 1
18-1 3 24550-025150 BUSH, 25X15 1 1 1 N
(A=M/#20580) (B=M/#20580)
19 2 172958-72890 PISTON 50 25 1 1 1
20 2  172958-72950 O-RING 1 1 1
21 2 172958-72960 O-RING 1 1 1
22 2 172958-72980 CHECK VALVE(GREEN:97 1 1
22-1 2 172958-72981 CHECK VALVE(GREEN:97 1 1 N
(A=M/#20700) (B=M/#20700)
22-2 2 172958-72982 CHECK VALVE(GREEN:97 1 1 1 N
(A=M/#21146) (B=M/#21146)
23 2 23871-005000 PLUG, R005 2 2 2
24 2  24761-050000 NIPPLE, GREASE C 1 1 1
25 2  26450-060352 BOLT, M6X 35 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.81

; A)=VI027-2 C(JP D)=
Fig.81. TRAVEL MOTOR o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 26013-100302 BOLT, M10X 30 24 24 24
2 1 172457-73700 MOTOR ASSY, TRAVEL 2 2 2
3 2 172147-70220 PLUG 4 4 4
4 2 172141-70450 SEAT, SPRING 4 4 4
5 2 172141-70460 SPRING 4 4 4
6 2  172141-70470 CAP 4 4 4
7 2 172421-73450 BASE PLATE ASSY 2 2 2
9 3 172141-70410 VALVE, CHECK 4 4 4
10 3 172141-70420 SPRING 4 4 4
12 3 172421-73380 PLUG 4 4 4
13 3  172183-73730 PLUNGER 2 2 2
16 2 172421-73400 SPRING 2 2 2
17 2 172183-73770 PLUG 6 6 6
18 2 172183-73780 PLUG 2 2 2
19 2 172183-73870 PLUG 4 4 4
20 2 172312-74790 ORIFICE 4 4 4
21 2 172312-74790 ORIFICE 8 8 8
24 2 26450-080202 BOLT, M8X 20 12 12 12
25 2 172450-73620 CYLINDER BLOCK KIT 2 2 2
36 2  172168-71950 SPRING 4 4 4
37 2  172638-73330 PLATE 2 2 2
38 2 172122-73470 PIN 2 2 2
39 2 172122-73480 PIN 4 4 4
41 2 172450-73500 PLATE,SWASH 2 2 2
42 2 172450-73510 BALL,STEEL 4 4 4
43 2 172450-73550 PISTON ASSY 4 4 4
44 2 172183-73670 SHAFT 2 2 2
46 3 172141-70110 SCREW 8 8 8
47 3 172147-70120 GAUGE ASSY 8 8 8
48 3 172141-70150 GAUGE, W/ROLLER 6 6 6
49 3 172141-70160 RACE, INNER 6 6 6
50 3 172148-70301 PLUG 4 4 4
51 3  172122-70350 BALL 198 198 198
52 3 172122-70350 BALL 20 20 20
53 3 172450-73330 PLUG 4 4 4
54 3 172456-73350 NUT, RING 2 2 2
55 3 172456-73360 GEAR, PLANETARY 8 8 8
56 3 172456-73370 INNER RACE 8 8 8
57 3  172456-73380 GEAR, SUN 2 2 2
58 3 172456-73390 SNAP RING 2 2 2
59 3 172456-73420 THRUST PLATE 2 2 2
60 3 172122-73430 PLUG 4 4 4
61 3 172456-73430 THRUST PLATE 2 2 2
62 3 172456-73440 THRUST PLATE 2 2 2
63 3 172456-73450 COVER 2 2 2
93 @ 18 x79_ 65 3 172183-73520 BEARING 2 2 2
. 88— 66 3  172183-73560 WASHER, THRUST 8 8 8
é/EA_L)Kﬁ‘y k 67 3 172183-73570 PLATE, THRUST 2 2 2
T72141-70440 68 3 17218373660  WIRE 2 2 2
69 3 172457-73730 HOLDER 2 2 2
6 6 6

70 172457-73740 GEAR, PLANETARY

w

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.81

Fig 81. TRAVEL MOTOR gruomsn oy
(C)=VI027-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty I R

(A) (B) (C) (D) (E) (F)

7 3 172457-73770 GEAR, DRIVE 2 2 2
78 4 172147-70610 SHIM 4 4 4
79 4 172162-70760 SHIM 12 12 12
80 4 172173-73440 ORIFICE 4 4 4
81 4 172423-73630 PISTON 4 4 4
85 3 172183-73810 VALVE BODY 2 2 2
86 3 23871-020000 PLUG, R02 4 4 4
89 3 26450-060402 BOLT, M6X 40 8 8 8
90 2 24101-060024 BEARING, BALL 6002 2 2 2
91 2 24101-060044 BEARING, BALL 6004 2 2 2
93 1 172421-73440 SEAL SET 2 2 2

93 @—18 46&
=¥y b+ -
SEAL KIT

172141-70440

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.82

Fig.82. TURNING MOTOR(A) o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172457-73710  MOTOR ASSY, SWING 1 1
2 2 172457-73420 RELIEF VALVE 2 2
4 3 172458-73470  SEALKIT 2 2
5 4 172147-70580 RING, BUCK UP 3 3
6 4 172458-73440  O-RING 3 3
7 4 172458-73450 RING,BACK UP 3 3
8 4 172458-73460  O-RING 2 2
9 4 24315-000080  O-RING, 1BP8.0 3 3
10 4 24315-000120  O-RING, 1BP12.0 2 2
1 4 24315-000240  O-RING, 1BP24.0 2 2
12 1 22217-140000 WASHER, SPRING 14 6 6
13 1 26116-140452 BOLT, M14X 45 PLATED 6 6
VIEWED FROM ()
Remarks
* T=24mm with shockless relief valve.
(1)Interchangeable by Fig.124(82A) No.1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.124

Fig.124. (82A)TURNING MOTOR(B) (Aviozr-2 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172457-73711 MOTOR ASSY, SWING 1 1 1
2 2 172458-73400 GEAR ASSY, REDUCTION 1 1 1
3 3 1A6240-37360 PLUG 1 1 1
4 3 172458-74350 HOUSING ASSY 1 1 1
5 4 172450-73750 SEAL, OIL 1 1 1
18 4 172458-73960 COLLAR 1 1 1
19 3 172450-73830 COLLAR 1 1 1
20 3 172450-73850 WASHER, THRUST 3 3 3
21 3 172450-73860 RACE, INNER 3 3 3
22 3 172450-73870 BEARING, NEEDLE 3 3 3
23 3 172458-73970 GEAR, PLANETARY 3 3 3
24 3 172458-73980 PLATE, THRUST 1 1 1
25 3 172458-73990 GEAR, DRIVE 1 1 1
28 2 172457-73410 MOTOR ASSY, PISTON 1 1 1
29 3 1A6240-37360 PLUG 2 2 2
31 3 172147-70280 COLLAR 1 1 1
32 3 172148-70301 PLUG 1 1 1
33 3 172147-70330 HOLDER, RETAINER 1 1 1
34 3 172124-70380 ORIFICE 1 1 1
35 3 172124-70390 BOLT, SOCKET 5 5 5
36 3 172147-70390 BEARING, BALL 1 1 1
37 3 172147-70500 PLUG 2 2 2
38 3 172122-70630 RING, SNAP 1 1 1
39 3 172122-73470 PIN 1 1 1
40 3 172638-73470 SPRING 2 2 2
41 3 172423-73530 PLATE, RETAINER 1 1 1
42 3 172459-73740 COVER 1 1 1
43 3 172457-73780 RELIEF VALVE 2 2 2
48 3 172458-74300 CASE 1 1 1
49 3 172458-74310 BALL BEARING 1 1 1
50 3 172458-74320 SHAFT 1 1 1
51 3 172458-74330 PLATE, VALVE 1 1 1
52 3 172450-77050 PLATE, THRUST 1 1 1
53 3 172450-77220 BLOCK KIT, CYLINDER 1 1 1
56 3 172450-77070 SPRING 1 1 1
57 3 172450-77080 WASHER 1 1 1
58 3 172450-77090 PIN 3 3 3
59 3 172450-77110 DISK 1 1 1
60 3 172450-77120 PISTON, BRAKE 1 1 1
61 3 172450-77130 SEAT, SPRING 2 2 2
62 3 172450-77140 SPRING ASSY, DISK 1 1 1
63 3 172450-77170 PIN 2 2 2
64 3 172450-77190 VALVE, CHECK 2 2 2
7 2 172124-70390 BOLT, SOCKET 2 2 2
72 1 172458-74910 REPAIR KIT 1 1 1
86 1 22217-140000 WASHER, SPRING 14 6 6 6
87 1 26116-140452 BOLT, M14X 45 PLATED 6 6 6
Remarks Yes No Yes No
* T=8mm with standard relief valve. N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.83

Fig.83. SWIVEL JOINT gruomsn oy
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172444-73802 JOINT ASSY, SWIVEL 1 1 1
2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1
3 2 172444-73840 FLANGE, SWIVEL 1 1 1
4 2  172444-73831 HUB, SWIVEL 1 1 1
5 2  172137-73860 SPACER, SWIVEL 1 1 1
6 2  172444-73880 SEAL SET, SWIVEL 1 1 1
7 3 172142-73800 O-RING 1 1 1
8 3 172458-73820 SEAL, SWIVEL 7 7 7
9 3 172148-73870 RING EL, BACK UP 1 1 1
10 3 24311-000750 O-RING, 1AP75.0 1 1 1
11 3 24321-000700 O-RING, 1AG70.0 1 1 1
12 2 22242-000451 RING, 45 1 1 1
13 2 23871-020000 PLUG, R02 7 7 7
14 2 26013-100352 BOLT, M10X 35 3 3 3
15 1 22217-100000 WASHER, SPRING 10 4 4 4
16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.84

Fig.84. CONTROL VALVE(1/6) E’ngx:ggg géjs)) EE)L
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
TEEINO. 84D LI LNO. 11, 1 1 172457-74100  VALVE ASSY,CONTROL 11 1
IEENO. 840 L LNO. 2~20& 2 2 172457-74240  SECTION, BOOM LOCK 111
IREINO. 850 5 Hi LNO. 1~28& 3 3 172457-74250  SECTION,BOOM LOCK 11 1
TEENO. 86 R LNO. 1~25%2&#FET,
EENO. 870 R H LNO. 1~30& REFER TO Fig. 42, 43 44 24315:000110  O-RING, 1BP11.0 2 2 2
HENO. 880 B fH LNO. 1~34 & 11 3 172458-74710  VALVE, RELIEF 11 1
EENO. 89D EH LNO. 1~BESHET . 12 2 172458-74720  O-RING 2 2 2
Fig. 84 Ref. No. I 13 2 172458.74730  BOLT L380 4 4 4
INC.Fig. 84 Ref. No. 2~29. 14 2 172458-74860  SECTION, BUCKET 11 1
INC.Fig. 85 Ref. No. 1~28. 15 3 17245874610  SECTION ASSY, BUCKET 1 1 1
INC.Fig. 86 Ref.No. 1~25.
INC.Fig. 87 Ref. No. 1~30. 16 4 172458-74150 VALVE, REVERSE 1 1 1
INC. Fig. 88 Ref. No.1~34. 17 4 17245874160  SPRING, VALVE 11 1
INC.Fig. 89 Ref.No. 1~25. 18 4 17245874230 O-RING 2 2 2
19 4 17245874240  COVER, PILOT 11 1
: 20 4 172458-74250  COVER, PILOT 11 1
21 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
4 22 4 17245874620  SPOOL ASSY, BUCKET 11 1
23 4 17245874630  STAY, VALVE 11 1
24 4 24315000110  O-RING, 1BP11.0 11 1
25 3  172458-74710  VALVE, RELIEF 2 2 2
26 2 24311-000180  O-RING, 1AP18.0 2 2 2
27 2 24315-000090  O-RING, 1BP9.0 11 1
28 2 24315-000100  O-RING, 1BP10.0 11 1
29 2 26716-080002  NUT, M8 4 4 4
30 1 26013-100162  BOLT, M10X 16 3 3 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.85

i (A)=VIO27-2 C(JP) (D)=
Fig.85. CONTROL VALVE(2/6) (A-viozr 2 CUP) or
(C)=VIO27-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty |

IREINO. 840> R i LNO. 11, (A) (B) (€) @O ((E) (F)

I ANO. 84 R H LNO. 2~29 & 1 172457-74230  SECTION, BOOM
IFENO. 85 R LNO. 1~28& 2 172457-74170  SECTION ASSY, BOOM
TEENO. 86 R LNO. 1 ~25%&#FET, 3 172458-74150  VALVE, REVERSE
BENO. 870 R EH LNO. 1~30& 4 172458-74160  SPRING, VALVE
JRENO. 88D R H LNO. 1~34 & 5 172457-74180  SPOOL ASSY, BOOM
EENO. BODERH LN 1~2BE_AET, ’
Fig. 84 Ref. No. 1 6 172458-74230  O-RING
INC.Fig. 84 Ref.No.2~29. 7 172458-74240 COVER, PILOT
INC.Fig. 85 Ref.No. 1~28. 8 172458-74250 COVER, PILOT
INC.Fig. 86 Ref.No. 1~25. 9 172458-74260  SWP HEX.BOLT 5X20
INC.Fig. 87 Ref.No. 1~30. 10 172458-74630  STAY, VALVE
INC.Fig. 88 Ref.No.1~34. 1 24315-000110  O-RING, 1BP11.0
INC.Fig. 89 Ref. No. 1~25. 12 172447-74221  PORT RELIFE VALVE

13 172458-74720  O-RING

172458-74560  SECTION ASSY, TRAVEL

15 172458-74130  DUST WIPER

16 172458-74140  RETAINER, SEAL

17 172458-74170  CAP, SPRING

-
©

172458-74290  VALVE, REVERSE

-
©

172458-74360 SPRING, VALVE
172458-74460 PLUG GPM1/32
172458-74570 SPOOL ASSY, TRAVEL

NN
- O

N
N

172458-74640 STAY, VALVE
24311-000120 O-RING, 1AP12.0
24315-000110 O-RING, 1BP11.0

NN
ENON]

N
6]

26450-050102  BOLT, M5X 10
26450-050182  BOLT, M5X 18
24311-000060 O-RING, 1AP6.0

NN
~N o

-
£

NN WW®WWWWWLWWWWWRWWNDNWAEBREBPEEBABDEBRAMPON

AlaA NN a2 AalaNn Al aala a2 Aalha alNaala aa

B) (C
11
11
11
11
11
2 2
11
11
4 4
11
11
11
2 2
11
11
11
11
11
11
2 2
11
11
11
11
2 2
2 2
11
11

N
©

24311-000180 O-RING, 1AP18.0

N>
(2]

17

L
o rACINRT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.86

—_
0=

N

N

172458-74550 COVER, PILOT
172458-74680 RELIEF 210/30
24311-000060 O-RING, 1AP6.0

o
NN
ENON]

Fig.86. CONTROL VALVE(3/6) eviozr2 o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
IHENO. 84> R H LNO. 11, A) (B) (C) (O) (E) (F)
TEENO. 840D BLHi LNO. 2~29& 1 2 17245874720 O-RING 2 2 2
TE ENO. 850) R Hi LNO. 1~28& 2 2 172458-74440  SECTION ASSY, TRAVEL 11 1
IEENO. 860D R LNO. 1~25%EHFT 3 3 172458-74130  DUST WIPER 1.1 1
IRENO. 87 R H LNO. 1~30& 4 3 172458-74140  RETAINER, SEAL 111
EENO. 88D RHI LNO. 1~34¢& 5 3 172458-74170  CAP, SPRING 11 1
JHENO. 89D R LNO. 1~25 & &HFET 6 3 172458-74290  VALVE, REVERSE 1.1 1
TI'“E: E?gsgz' g:.f?No. 2m29 7 3 17245874360  SPRING, VALVE R
INC.Fig 85 Ref. No. 1~28. 8 3 172458-74450  SPOOL ASSY, TRAVEL 11 1
INC.Fig. 86 Ref. No. 1~25. 9 3 172458-74460  PLUG GPM1/32 2 2 2
INC.Fig. 87 Ref. No. 1~30. 10 3 172458-74640  STAY, VALVE 1 1 1
INC.Fig. 88 Ref. No. 1~34. 11 3 24311-000120  O-RING, 1AP12.0 11 1
INC.Fig. 89 Ref.No. 1~25. 12 3 24315000110  O-RING, 1BP11.0 11 1
13 3 26450-050102  BOLT, M5X 10 2 2 2
14 3 26450050182  BOLT, M5X 18 2 2 2
15 2 17245874820  PART,SUPPLY 1 1 1
16 3 172458-74520  SECTION ASSY 11 1
17 4 17245874230  O-RING 2 2 2
18 4 17245874240  COVER, PILOT 1 1 1
19 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
20 4 17245874530  SEAT, SPRING 11 1
21 4 17245874540  SPRING, RETURN 11 1
4 11 1
3 2 2 2
2 1 1 1
2 11 1

N
6]

24311-000180 O-RING, 1AP18.0

PHR—F 24
P-PORT

Q
Q 47 (%)

TRAVEL (L) 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.87

N
©

172458-74710  VALVE, RELIEF
24311-000180 O-RING, 1AP18.0

Fig.87. CONTROL VALVE(4/6) (Aviozr-2 o) o
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
TEENO. 84D R 1! LNO. 11, (A (B) () (D) (E) (F)
THENO. 84D .1 LNO. 2~29 & 1 2 172457-74220  SECTION, ARM 11 1
IEINO. 850> L1 LNO. 1~28& 2 3 172457-74150  SECTION ASSY, ARM 11 1
e IBEARET. 3 4 17245874150 VALVE, REVERSE 111
EENO. 88D BLH LNO. 1~34& 4 4 172457-74160 SPOOL ASSY, ARM 1 1 1
EENO. 89D RH LNO. 1~25%&&#FE T, 5 4 172458-74160 SPRING, VALVE 1 1 1
Fig. 84 Ref.No. 1 6 4 172458-74230  O-RING 2 2 2
ING.Fig. 84 Ref.No. 2~29. 7 4  172458-74240  COVER, PILOT 11 1
INC.Fig. 85 Ref. No. 1~28. 8 4 17245874250  COVER, PILOT 111
mg E!g- gg Ee? N"- }:gg 9 4 17245874260  SWP HEX.BOLT 5X20 4 4 4
INC. Fis. 88 Ref No. 1~34. 10 4 17245874630  STAY, VALVE 11 1
INC.Fig. 89 Ref.No.1~25. 1" 4 24315-000110  O-RING, 1BP11.0 1 1 1
12 3 172447-74221 _ PORT RELIFE VALVE 111
13 3 172458-74710  VALVE, RELIEF 111
14 2 172458-74720  O-RING 2 2 2
15 2 172458-74800  SECTION, SWING 111
16 3 172447-74230  ANTI-CAVITATION 111
17 3 172458-74420  SECTION ASSY, SWING 111
18 4 172458-74130  DUST WIPER 111
19 4 172458-74140  RETAINER, SEAL 11 1
20 4  172458-74150  VALVE, REVERSE 111
21 4 172458-74160 _ SPRING, VALVE 111
22 4  172458-74430  SPOOL ASSY, SWING 11 1
23 4 172458-74630  STAY, VALVE 111
24 4 24311-000120  O-RING, 1AP12.0 111
25 4 24315000110  O-RING, 1BP11.0 111
26 4 26450-050102  BOLT, M5X 10 2 2 2
27 4 26450-050182  BOLT, M5X 18 2 2 2
28 3 172458-74170  CAP, SPRING 111
3 R
2 2 2 2

w
o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.88

Fig.88. CONTROL VALVE(5/6) gggg:gg;g ggjg; EE)L
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
IEENO. 84> Rt LNO. 11, (A) (B) (C) (D) (E) (F)
IEENO. 84D R H LNO. 2~29& 1 2 172457-74210  SECTION, CONFLUENE 11 1
THENO. 85 R H LNO. 1~28& 2 3 172457-74130  SECTION ASSY 11 1
A R L I RERa T, 3 4 172457-74140  SPOOLASSY 11 1
TEEINO. 880 BLE LNO. 1~345 4 4 172457-74190  LIMITTER, M6 0.9 111
EENO. 80D R LNO. 1~25%BHET . 5 4 17245874230  ORING 2 2 2
Fig. 84 Ref.No. 1 6 4 172458-74240  COVER, PILOT 101 1
INC.Fig. 84 Ref.No. 2~29. 7 4 17245874250 COVER, PILOT 111
INC.Fig. 85 Ref.No. 1~28. 8 4  172458-74260  SWP HEX.BOLT 5X20 4 4 4
INC.Fig. 86 Ref.No.1~25. 9 4 17245874290  VALVE, REVERSE 2 2 2
mg E::: g; SZ? ng }:gg: 10 4 172458-74360  SPRING, VALVE 2 2 2
INC.Fig. 89 Ref.No. 1~25. 1 4 172458-74640 STAY, VALVE 2 2 2
12 4 17245874660  PLUG NPT1/16,SCREW 2 2 2
13 4 17245874670  PLUG,PF1/8 2 2 2
14 4 24315-000080  O-RING, 1BP8.0 2 2 2
15 4 24315-000110  O-RING, 1BP11.0 2 2 2
16 3 17245874690  RELIEF 210/19 11 1
17 2 17245874720  O-RING 3 3 3
18 2 17245874780  SECTION, PTO 11 1
19 3 17245874380  SECTION ASSY, PTO 111
20 4 172458-74130  DUST WIPER 111
21 4 17245874140  RETAINER, SEAL 11 1
22 4 17245874150  VALVE, REVERSE 11 1
23 4 17245874160  SPRING, VALVE 11 1
24 4 17245874170  CAP, SPRING 11 1
25 4 17245874390  SPOOL ASSY, PTO 11 1
26 4 17245874630  STAY, VALVE 11 1
27 4 17245874650  STAY, VALVE 2 2 2
28 4 24311-000120  O-RING, 1AP12.0 11 1
29 4 24315-000110  O-RING, 1BP11.0 11 1
30 4 24315-000140  O-RING, 1BP14.0 2 2 2
31 4 26450-050102  BOLT, M5X 10 2 2 2
32 4 26450-050182  BOLT, M5X 18 2 2 2
33 3 17245874740  SHUT OFF VALVE 2 2 2
34 2 24311-000180  O-RING, 1AP18.0 111

T/PH— b

T/P-PORT

17

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.89

N
N

24315-000110 O-RING, 1BP11.0
26450-050102 BOLT, M5X 10
26450-050182 BOLT, M5X 18

NN
ENON]

Fig.89. CONTROL VALVE(6/6) 5233:82325 S}jE; EE)):
(C)=VI027-2 P(EX) F=
No. Lev. Parts No. Description Q'ty |
IEENO. 84> R i LNO. 11, (A) (B) (C) (D) (E) (F)
TEENO. 84D RLH LNO. 2~29& 1 2 172457-74110  SECTION ASSY 11 1
TEENO. 85 B LNO. 1~28& 2 3 17245774120  SPOOL ASSY, SWING 111
IEEN0. 86D R LNO. 1~25% AT, 3 3 172458-74150  VALVE, REVERSE 1.1 1
IHENO. 870 Rt LNO. 1~30& 4 3 17245874160  SPRING, VALVE 111
ITENO. 88D R i LNO. 1~34& 5 3 172458-74230  O-RING 2 2 2
Eagg- SQ?NE% LNO. 1~25&BHFT . 6 3 172458-74240  COVER, PILOT 111
ING_Fig 84 RoF. No. 2~29. 7 3 17245874250  COVER, PILOT R
INC. Fig 85 Ref. No. 1~28 8 3 17245874260  SWP HEX.BOLT 5X20 4 4 4
INC. Fiz. 86 Ref No. 1~25 9 3 17245874630  STAY, VALVE 111
INC.Fig. 87 Ref. No. 1~30. 10 3 24315-000110 O-RING, 1BP11.0 1 1 1
INC.Fig. 88 Ref.No. 1~34. 11 2 172458-74720  O-RING 111
INC.Fig. 89 Ref.No.1~25. 12 2 172458-74750  SECTION, BLADE 11 1
13 3 172458-74110  SECTION ASSY, BLADE 1 1
14 4 172458-74120  SPOOL ASSY, BLADE 111
15 4 17245874130  DUST WIPER 111
16 4 172458-74140  RETAINER, SEAL 111
17 4 172458-74150  VALVE, REVERSE 111
18 4 172458-74160  SPRING, VALVE 111
19 4 17245874170  CAP, SPRING 111
20 4 172458-74630  STAY, VALVE 111
21 4 24311-000120  O-RING, 1AP12.0 111
4 111
4 2 2 2
4 2 2 2
3 11

N
6]

172458-74700  VALVE, RELIEF

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.90. REMOTE CONTROL V.(STANDARD SPEC.)(PREVIOUS)

~N/#21329

REFER TO Fig. 33

i
NEW

&

REFER TO Fig. 34

19

B2
PREVI0US

0CK10-M36802 Fig.90

Remarks
(1)2-WAY MULTI CHANGE SPEC.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172455-74700 VALVE ASSY, REM-CON. 2 2
1-1 1 172455-74701 VALVE ASSY, REMO.CON 2 2 R
(A=M/#21105) (B=M/#21105)
2 2  172455-74240 SPRING 4 4
3 2 172448-74710 SEAL SET 2 2 z
(A=M/#21105) (B=M/#21105)
4 3 172448-74790 SEAL 8 8 z
(A=M/#21105) (B=M/#21105)
5 3 172448-74820 PACKING 4 4 y4
(A=M/#21105) (B=M/#21105)
6 3 172448-74830 O-RING 2 2 z
(A=M/#21105) (B=M/#21105)
7 3 24315-000200 O-RING, 1BP20.0 8 8 z
(A=M/#21105) (B=M/#21105)
8 2 172455-74710 BELLOWS 2 2
9 2 172448-74810 PLATE, PORT 2 2 z
(A=M/#21105) (B=M/#21105)
10 2 172448-74750 BUSH 2 2 Y4
(A=M/#21105) (B=M/#21105)
1" 2 172448-74760 PLATE 2 2
12 2  172448-74770 PLUG 8 8
13 2 172448-74780 ROD Q,PUSH 8 8
14 2 172448-74910 SEAT, SPRING 8 8
15 2  172448-74920 WASHER 8 8
16 2 172448-74930 SPRING 8 8
17 2 172448-74950 JOINT 2 2
18 2 172448-74960 PLATE, CIRCLE 2 2
19 2 172448-74970 NUT, ADJUST 2 2
20 2 22351-050010 PIN, SPRING 5.0X10 2 2 z
(A=M/#21105) (B=M/#21105)
21 2  26450-080352 BOLT, M8X 35 4 4 z
(A=M/#21105) (B=M/#21105)
22 2  172448-74790 SEAL 8 8 w
(A=M/#21105) (B=M/#21105)
23 2 24315-000200 O-RING, 1BP20.0 8 8 w
(A=M/#21105) (B=M/#21105)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.91
Fig.91. REMOTE CONTROL V.(STANDARD SPEC.)(NEW) (Bvicar-2 PUP) or
(C)=VI027-2 P(EX) (F)=

Lev. Parts No. Description Q'ty I
(A ( (©) () (F)

p4
°

—~

172455-74701 VALVE ASSY, REMO.CON

B) (C

1 1 1 1 1
M/#25501 ~ 2 2 172455-74240 SPRING 4 4 4
3 2  172455-74710 BELLOWS 1 1 1
4 2 172448-74760 PLATE 1 1 1
5 2 172448-74770 PLUG 4 4 4
6 2 172448-74780 ROD Q,PUSH 4 4 4
7 2 172448-74790 SEAL 4 4 4
8 2 172448-74910 SEAT, SPRING 4 4 4
9 2 172448-74920  WASHER 4 4 4
10 2 172448-74930 SPRING 4 4 4
1" 2 172448-74950  JOINT 1 1 1
12 2 172448-74960 PLATE, CIRCLE 1 1 1
13 2 172448-74970 NUT, ADJUST 1 1 1
14 2 24315-000200 O-RING, 1BP20.0 4 4 4
15 1 172458-74500 REMO-CON.VALVE M2 1 1 1
16 2 172455-74240 SPRING 4 4 4
17 2 172455-74710 BELLOWS 1 1 1
18 2  172448-74720 SLEEVE, SPOOL 1 1 1
22 3 22351-050010 PIN, SPRING 5.0X10 1 1 1
23 2 172448-74760 PLATE 1 1 1
24 2 172448-74770 PLUG 4 4 4
25 2 172448-74780 ROD Q,PUSH 4 4 4
26 2 172448-74790 SEAL 4 4 4
27 2 172448-74810 PLATE, PORT 1 1 1
28 2 172448-74820 PACKING 2 2 2
29 2 172448-74830 O-RING 1 1 1
30 2  172448-74860 O-RING 2 2 2
31 2 172448-74870 O-RING 1 1 1
32 2 172448-74880 O-RING 1 1 1
33 2  172448-74910 SEAT, SPRING 4 4 4
34 2 172448-74920 WASHER 4 4 4
35 2 172448-74930 SPRING 4 4 4
36 2 172448-74950  JOINT 1 1 1
37 2 172448-74960 PLATE, CIRCLE 1 1 1
38 2 172448-74970 NUT, ADJUST 1 1 1
39 2 172448-74980 O-RING 1 1 1
40 2 172448-74990 DISTANZBUCHSE 1 1 1
41 2 24315-000200 O-RING, 1BP20.0 4 4 4
42 2 26450-080652 BOLT, M8X 65 2 2 2
43 2 172448-74730 PLUG 1 1 1

REFER TO Fig. 34

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.92. REMOTE CONTROL V.(2-WAY SPEC.)

FrEy, v/ B4k
CABIN, CANOPY SPEC.

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.92

(D)=

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 1C6141-35370  SPRING, LOCK 1 1
2 1 172458-74470 SHAFT 1 1
3 1 172458-74480 SLEEVE 1 1
4 1 172458-74490 KNOB, LEVER 1 1
5 1 172458-74500 REMO-CON.VALVE M2 1 1
6 2  172455-74240 SPRING 4 4 W
(A=M/#20501) (B=M/#20501)
7 2  172455-74710 BELLOWS
8 2 172448-74720 SLEEVE, SPOOL W
(A=M/#20501) (B=M/#20501)
12 3 22351-050010 PIN, SPRING 5.0X10 1 1 w
(A=M/#20501) (B=M/#20501)
13 2 172448-74760 PLATE 1 1 w
(A=M/#20501) (B=M/#20501)
14 2 172448-74770 PLUG 4 4 w
(A=M/#20501) (B=M/#20501)
15 2 172448-74780 ROD Q,PUSH 4 4 W
(A=M/#20501) (B=M/#20501)
16 2 172448-74790 SEAL 4 4
(A=M/#20501) (B=M/#20501)
17 2  172448-74810 PLATE, PORT 1 1
(A=M/#20501) (B=M/#20501)
18 2 172448-74820 PACKING 2 2 w
(A=M/#20501) (B=M/#20501)
19 2 172448-74830 O-RING 1 1 w
(A=M/#20501) (B=M/#20501)
20 2 172448-74860 O-RING 2 2 w
(A=M/#20501) (B=M/#20501)
21 2 172448-74870 O-RING 1 1 w
(A=M/#20501) (B=M/#20501)
22 2 172448-74880 O-RING 1 1
(A=M/#20501) (B=M/#20501)
23 2  172448-74910 SEAT, SPRING 4 4
(A=M/#20501) (B=M/#20501)
24 2 172448-74920 WASHER 4 4 w
(A=M/#20501) (B=M/#20501)
25 2 172448-74930 SPRING 4 4 w
(A=M/#20501) (B=M/#20501)
26 2  172448-74950 JOINT 1 1 W
(A=M/#20501) (B=M/#20501)
27 2 172448-74960 PLATE, CIRCLE 1 1 w
(A=M/#20501) (B=M/#20501)
28 2 172448-74970 NUT, ADJUST 1 1 w
(A=M/#20501) (B=M/#20501)
29 2 172448-74980 O-RING 1 1 w
(A=M/#20501) (B=M/#20501)
30 2 172448-74990 DISTANZBUCHSE 1 1 W
(A=M/#20501) (B=M/#20501)
31 2 24315-000200 O-RING, 1BP20.0 4 4 w
(A=M/#20501) (B=M/#20501)
32 2  26450-080652 BOLT, M8X 65 2 2 W
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.92

Fig.92. REMOTE CONTROL V.(2-WAY SPEC.) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
(A=M/#20501) (B=M/#20501)
33 1 26712-080002 NUT, M8 1 1
34 1 172458-03550 LABEL 1 1
35 1 172458-03560 LABEL 1 1
36 1 172458-03570 LABEL 1 1

FrEy, v/ B4k
CABIN, CANOPY SPEC.

REFER TO Fig. 90

REFER TO Fig. 33

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.93. REMOTE CONTROL V.(4-WAY SPEC.)

REFER TO Fig. 33

-y
NEW

REFER TO Fig. 34

1B#
PREVIOUS

0CK10-M36802 Fig.93

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172455-74700 VALVE ASSY, REM-CON. 2 2
1-1 1 172455-74701 VALVE ASSY, REMO.CON 2 2 R
(A=M/#21105) (B=M/#21105)
2 2  172455-74240 SPRING 8 8
3 2 172448-74710 SEAL SET 2 2 z
(A=M/#21105) (B=M/#21105)
4 3 172448-74790 SEAL 8 8 z
(A=M/#21105) (B=M/#21105)
5 3 172448-74820 PACKING 4 4 y4
(A=M/#21105) (B=M/#21105)
6 3 172448-74830 O-RING 2 2 z
(A=M/#21105) (B=M/#21105)
7 3 24315-000200 O-RING, 1BP20.0 8 8 z
(A=M/#21105) (B=M/#21105)
8 2 172455-74710 BELLOWS 2 2
9 2 172448-74810 PLATE, PORT 2 2 z
(A=M/#21105) (B=M/#21105)
10 2 172448-74750 BUSH 2 2 Y4
(A=M/#21105) (B=M/#21105)
1" 2 172448-74760 PLATE 2 2
12 2  172448-74770 PLUG 8 8
13 2 172448-74780 ROD Q,PUSH 8 8
14 2 172448-74910 SEAT, SPRING 8 8
15 2  172448-74920 WASHER 8 8
16 2 172448-74930 SPRING 8 8
17 2 172448-74950 JOINT 2 2
18 2 172448-74960 PLATE, CIRCLE 2 2
19 2 172448-74970 NUT, ADJUST 2 2
20 2 22351-050010 PIN, SPRING 5.0X10 2 2 z
(A=M/#21105) (B=M/#21105)
21 2  26450-080352 BOLT, M8X 35 4 4 z
(A=M/#21105) (B=M/#21105)
22 2  172448-74790 SEAL 8 8 w
(A=M/#21105) (B=M/#21105)
23 2 24315-000200 O-RING, 1BP20.0 8 8 w
(A=M/#21105) (B=M/#21105)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.94

Fig.94. ROTARY V.(MULTI CHANGE SPEC.) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172151-74601 VALVE 1 1
2 2 182900-16530 COVER 1 1
3 2 182900-22300 SPRING 1 1
4 2 172151-74740 PLATE, MARK 1 1
5 2 182900-77190 BOLT 8 8
6 2 182900-77200 BOLT 8 8
7 2 182900-77210 DUST SEAL 1 1
8 2 182900-77220 COVER 1 1
9 2 182900-77230 WING BOLT 1 1
10 2 182900-77240 BOLT 2 2
11 2 182900-77250 LEVER 1 1
12 2 24190-100001 BALL, STEEL 5/16 1 1
13 2 24311-000280 O-RING, 1AP28.0 1 1
14 2 24321-000600 O-RING, 1AG60.0 2 2
15 2  953KM0-00220 WASHER 2 2
16 2  953KM0-00220 WASHER 1 1
17 2  953KMO0-10894 PLUG 1 1
18 1 26013-100202 BOLT, M10X 20 3 3

REFER TO Fig. 42, 43

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.95. HYD.OIL TANK

RHUNO 11X

RHULNO. (1) ~33%8AHFT,
R UNO. 1-113

RHLN. (1) ~34EEAHET,
1 INC. (1) ~33.

1-1 INGC. (1) ~34.

1, 1-1

28—O

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.95
(D)=

=

3

S
OS—18

ﬁ 19

Remarks

(1)T=REF.NO.16 6MM, NO.16-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.31-1.

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772457-75110 TANK ASSY, RESERVOIR 1 1
1-1 1 772457-75101 TANK ASSY, RESERVOIR 1 1 1 S
(A=M/#25501) (B=M/#25501)
2 2 172175-73700 FILTER ASSY, RETURN 1 1 1
3 3 172175-73710 ELEMENT, FILTER 1 1 1
4 3  172141-73770 VALVE ASSY, BYPASS 1 1 1
5 2  172146-73730 FILTER, SUCTION 1 1 1
6 2 933152-02710 SPRING, CLUTCH 1 1 1
7 2 124766-59050 CLIP, HOSE 12 1 1 y4
(A=M/#25501) (B=M/#25501)
9 3 172458-14351 RUBBER PLATE-B,FO 2 2 2
10 3 172458-14361 RUBBER PLATE-C,FO 1 1 1
11 3 172444-65610 SEAL, BONNET 1 1 1
13 2 172434-61170 TRIM 1 1 1 w
(A=M/#20792) (B=M/#20792)
14 2 172455-75330 DRAIN PLIG 24 1 1 1
15 2 172458-75350 COVER 1 1 1
16 2 172183-75410 FLANGE,SUCTION (ZN) 1 1 1
16-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 F
(A=MZZ2ZZ) (B=MZzZzz2Z) (C=MzzzZ22)
17 2 172165-75450-5 PLATE (GREEN:96) 1 1 Z
(A=M/#25501) (B=M/#25501)
18 2  172165-75460 GASKET 1 1 z
(A=M/#25501) (B=M/#25501)
19 2 172165-75481 ELEMENT 1 1 z
(A=M/#25501) (B=M/#25501)
20 2  172187-75510 HOSE 1 1 Y4
(A=M/#25501) (B=M/#25501)
21 2 172447-75600 GAUGE ASSY 1 1 1
22 3 172455-75290 BOLT M10 2 2 2
23 3 172455-75300 O-RING 4 4 4
26 2 172116-75850-5 PLUG, OIL FEED 1 1
26-1 2  172446-75250 CAP, RESERVER 1 1 1 S
(A=M/#25501) (B=M/#25501)
27 2 22217-050000 WASHER, SPRING 5 3 3 z
(A=M/#25501) (B=M/#25501)
28 2 24311-000380 O-RING, 1AP38.0 1 1 z
(A=M/#25501) (B=M/#25501)
29 2  24321-001050 O-RING, 1AG105.0 2 2 2
30 2 24341-000300 O-RING, 1AS30.0 1 1 1
31 2 26013-080162 BOLT, M8X 16 4 4 4
31-1 2 26014-080252 BOLT, M8X 25 4 4 4 S
(A=MZZ2ZZ) (B=MZzZzz2Z) (C=MzzZZ22)
32 2 26013-080202 BOLT, M8X 20 3 3 3
33 2  26116-050102 BOLT, M5X 10 PLATED 3 3 Y4
(A=M/#25501) (B=M/#25501)
34 2 172458-75050 SEAL 1 1 W
(A=M/#25501) (B=M/#25501)
35 1 22137-140000 WASHER, 14 4 4 4
36 1 22217-140000 WASHER, SPRING 14 4 4 4
37 1 26116-140402 BOLT, M14X 40 PLATED 4 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

Fig.96. HYD.OIL PIPING(TANK-PUMP-CONTROL VALVE)

B R >
HYD. OIL TANK

CONTROL VALVE

FRONT

<=

arera—)isLI

WERY T
HYD. OIL PUMP

e oAy

[S)

@
OAANAAC 5

-=-n" fry b (BUCKET)
® ---7"-41(BOOM 1)
------ 7" -542 (BOOM 2), T
-----#%f7:4H (DRIVE:RIGHT)
--P

..... #£47:%& (DRIVE:LEFT)
...... 25" (SWING)

---7-1 (ARM)
---P.T.0.
--T,P

- - -fEEl (TURNING)
---7" -} (BLADE)

WEOO

> folole

0CK10-M36802 Fig.96

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172422-76100 FLANGE 1 1 1
2 1 172458-76170 CONNECTOR 1 1 1
3 1 172444-76400 TUBE ASSY, SUCTION 1 1 1
4 1 172645-76570 CONNECTOR ASSY 2 2 2
5 2 24315-000140 O-RING, 1BP14.0 2 2 2
6 1 172645-76570 CONNECTOR ASSY 2 2 2
7 2 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 172141-76900 CONNECTOR ASSY 1 1 1
9 2  24315-000180 O-RING, 1BP18.0 1 1 1
10 1 22117-100000 WASHER, 10 4 4 4
11 1 24315-000140 O-RING, 1BP14.0 1 1 1
12 1 24321-000400 O-RING, 1AG40.0 1 1 1
13 1 26013-100202 BOLT, M10X 20 2 2 2
14 1 26013-100302 BOLT, M10X 30 4 4 4
15 1 172458-78091 HOSE 39.5 X 52.5 1 1 1
16 1 172458-78100 HOSE 42.5 X 55.2 1 1 1
17 1 172457-78110 HOSE H208BZ084S 1 1 1
18 1 172457-78120 HOSE H208BB074S 1 1
18-1 1 172457-78121 HOSE H208BB080S 1 1 1 N
(A=M/#20501) (B=M/#20501)
19 1 172458-78130 HOSE H208CZ062S 1 1 1
20 1 23000-060000 CLAMP, 60 8 8
20-1 1 23001-060000 CLAMP, HOSE 60 8 8 8 N
(A=M/#21105) (B=M/#21105)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.97. HYD.OIL PIPING(PUMP-CONTROL V.-TURNING MOTOR)

1 @4

X
50N

AR

Q

EEE—4 HEAR:
7 I\Jj
TURNING MOTOR HYD. OIL PUMP

i \ ,‘si
& \ /{\
e [N

D .

ayveka—nnnI
CONTROL VALVE

0CK10-M36802 Fig.97

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172312-17260 GROMMET 1 1 1
2 1 172730-75141 ADAPTER 2 2 2
3 1 172162-76131 ADAPTER 2 2 2
4 1 172141-76180 CONNECTOR ASSY 1 1 1
5 2 24315-000110 O-RING, 1BP11.0 1 1 1
6 1 172142-76290 GROMMET, 28X2.3 1 1 1
7 1 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 24315-000140 O-RING, 1BP14.0 2 2 2
9 1 172141-76180 CONNECTOR ASSY 1 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1 1
11 1 172457-78130 HOSE F403BB080S 1 1 1
12 1 172458-78270 HOSE F206BC052S 1 1 1
13 1 172458-78270 HOSE F206BC052S 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.98

Fig.98. HYD.OIL PIPING(C/V-S/J-SWING) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(B) (6) (O) (E) (F)
1 172162-76131 ADAPTER
2 172422-76130 CONNECTOR
3 172141-76180 CONNECTOR ASSY
4 24315-000110 O-RING, 1BP11.0
5 172141-76180 CONNECTOR ASSY
6 24315-000110 O-RING, 1BP11.0
7 172142-76181 JOINT ASSY
8 24315-000140 O-RING, 1BP14.0
0 9 172147-76260 CONNECTOR, 3/8X1/4

172141-76920 CONNECTOR ASSY
24315-000140 O-RING, 1BP14.0

13 24315-000140  O-RING, 1BP14.0
14 24315-000140  O-RING, 1BP14.0
15 24315-000140  O-RING, 1BP14.0
16 24315-000140  O-RING, 1BP14.0
17 172457-78140 HOSE F403BB078S
18 172458-78220 HOSE F204BC241S
19 172458-78230 HOSE F204BC183S

-
N
A Aala aalaa alaaalaaalNa alaNn AN AaAaNa A

(A) B) (C
3 3 3
2 2 2
3 3 3
3 3 3
11 1
11 1
4 4 4
4 4 4
11 1

172116-76381  ADAPTER, 64 11 1
11 1
11 1
2 2 2
3 3 3
1 1 1
11 1
11 1
1 1 1
11 1
11 1
11 1
11 1
11 1
11 1
11 1
11 1
1 1 1

oAbt HEA 7 20 17245878270 HOSE F206BC052S
HYD. OIL PUMP 21 17245878270 HOSE F206BC052S
22 172458-78270  HOSE F206BC0525
23 172458-78270  HOSE F206BC0525
24 172422-78290  HOSE F204BC072S
8 25 17242278290  HOSE F204BC072S
26 17212279930  CLAMP, HOSE
27 1 17212611510 BAND 300
(A=M/#20580) (B=M/#20580)
= oo, 28 1 172126-11510  BAND 300 11 1
AAXNIIL 2 (A=M/#20784) (B=M/#20784)

SWIVEL JOINT

ayra—nuLT
CONTROL VALVE

5

Nl
XA

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.99. HYD.OIL PIPING(RETURN)

T

S5 >0
HYD. OIL TANK

AARLSIA b
SWIVEL JOINT

R

0CK10-M36802 Fig.99

MUY i‘?h BERL T

LErltgﬂous X HYD.OIL PUMP
BEEE—4 ?’ &
TURNING MOTOR Ay ka—uind
CONTROL VALVE
29
Remarks
(M)MIS PRINT

(A)=VI027-2 C(JP) D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172457-76100 TEE, ADJUSTABLE 1 1 1
2 2 24315-000110 O-RING, 1BP11.0 1 1 1
3 1 172137-76110 NIPPLE 1 1 Y4
(A=M/#25501) (B=M/#25501)
4 1 172123-76121 ADAPTER 1 1 1
5 1 172164-76330 JOINT, PF1/4-0.7 1 1 1
6 1 172164-76131 ELBOW 1 1 1
7 2 24315-000180 O-RING, 1BP18.0 1 1 1
8 1 172458-76130 CONNECTOR 1 1 1
9 1 172458-76140 TEE, PT1/2-PF1/2 1 1
9-1 1 172458-76230 CONNECTOR 1 1 1 S
(A=M/#25501) (B=M/#25501)
10 1 172157-76150 CONNECTOR 1 1 1
11 1 172445-76150 BLOCK,DRAIN 1 1
11-1 1 172445-76151 BLOCK, DRAIN 1 1 1 N
(A=M/#25585) (B=M/#25585)
12 1 172458-76150 NIPPLE, ELBOW 1 1 1
13 2 24315-000110 O-RING, 1BP11.0 1 1 1
14 1 172458-76160 ELBOW 1 1 1
15 2 24315-000140 O-RING, 1BP14.0 1 1 1
16 1 172141-76180 CONNECTOR ASSY 1 1 1
17 2 24315-000110 O-RING, 1BP11.0 1 1 1
18 1 172162-76180 JOINT ASSY, 3-1/4 3 3 3
19 2 24315-000110 O-RING, 1BP11.0 3 3 3
20 1 172164-76330 JOINT, PF1/4-0.7 1 1 1
21 1 24315-000110 O-RING, 1BP11.0 1 1 1
22 1 24315-000110 O-RING, 1BP11.0 2 2 2
23 1 24315-000140 O-RING, 1BP14.0 1 1 1
24 1 172422-76140 CONNECTOR 1 1 1
25 1 24315-000180 O-RING, 1BP18.0 1 1 1
26 1 26013-100202 BOLT, M10X 20 2 2 2
27 1 172457-78150 HOSE F403CEQ97 1 1 1
28 1 172458-78170 HOSE G612YY064S 1 1 1
29 1 172458-78260 HOSE G608BC045S 1 1
29-1 1 172458-78261 HOSE G608CY045S 1 1 1 S
(A=M/#25501) (B=M/#25501)
30 1 172458-78290 HOSE F403CC042 1 1 1
31 1 172458-78300 HOSE F403CC074 1 1 1
32 1 172458-78310 HOSE F403BC053 1 1 1
33 1 172458-78320 HOSE G608BY055S 1 1
33-1 1 172458-78321 HOSE G608BY055S 1 1 1 S
(A=M/#25501) (B=M/#25501)
34 1 17245878510  HOSE 15.9 X 23.5 11 1
35 1 172458-78520 HOSE G604CY060S 1 1 1
36 1 172458-78530 HOSE G604YY054S 1 1 1
37 1 172458-78540 HOSE G604YY047S 1 1 1
38 1 172458-78550 HOSE G606YY093S 1 1 1
39 1 23000-035000 CLAMP, 35 2 2
39-1 1 23001-035000 CLAMP, HOSE 35 2 2 2 N
(A=M/#21105) (B=M/#21105)
40 1 23001-025000 CLAMP, HOSE 25 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.99. HYD.OIL PIPING(RETURN)

S5 >0
HYD. OIL TANK

AARLSIA b
SWIVEL JOINT

Dy
AL
2 o

\

1B

29

%

é’, "]
ﬂlm&ﬁ>7
X HYD.OIL PUMP

EEE—4 ) @
TURNING MOTOR )

ay kA=
CONTROL VALVE

0CK10-M36802 Fig.99

Remarks
(M)MIS PRINT

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
40-1 1 23001-025000 CLAMP, HOSE 25 4 4 4 K
(A=M/#25501) (B=M/#25501)
41 1 23001-016000 CLAMP, HOSE 16 2 2 M
411 1 23001-025000 CLAMP, HOSE 25 4 4 4
42 1 23001-016000 CLAMP, HOSE 16 2 2 2
43 1 23010-014000 CLAMP, 14 2 2 2
44 1 23010-014000 CLAMP, 14 1 1 1
45 1 23010-014000 CLAMP, 14 2 2 2
46 1 172122-79930 CLAMP, HOSE 1 1 1
47 1 172141-76220 NIPPLE 1 1 1
48 1 23001-025000 CLAMP, HOSE 25 2 2 2 w
(A=M/#25501) (B=M/#25501)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.100

Fig.100. HYD.OIL PIPING(P.T.0.FRAME END) (avioar2 o) or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1
2 1 172422-76190 CONNECTOR, PF3/8X3/4 1 1 1
3 1 172142-76270 JOINT, SWIVEL 1/2 1 1 1
4 2 172142-77040 SEAL SET 1 1 1
5 1 172142-76280 JOINT, SWIVEL 1 1 1
6 2 172142-77050 SEAL SET 1 1 1
7 1 172110-36010 COLLAR 2 2 2
8 1 172458-76700 JOINT ASSY, PTO 1 1 1
9 1 24315-000140 O-RING, 1BP14.0 2 2 2
10 1 26013-100202 BOLT, M10X 20 2 2 2
1 1 26013-100252 BOLT, M10X 25 2 2 2
12 1 172458-78940 HOSE G212AC092 1 1 1
13 12-1 1 172458-78941 HOSE G212AC092K 1 1 1 N
(A=M/#20745) (B=M/#20745)
13 1 172458-78950 HOSE H208BC079 1 1 1
13-1 1 172458-78951 HOSE H208BC079K 1 1 1 N
(A=M/#20745) (B=M/#20745)
14 1 172458-78960 HOSE H212CD093 1 1 1
15 1 172458-78970 HOSE H208CD095 1 1 1
16 1 172458-76800 TUBE ASSY 1 1 1
17 1 172458-76880 PLATE 1 1 1
18 1 26013-100252 BOLT, M10X 25 2 2 2
avka—)iRLT %
CONTROL VALVE
(172457-08700)
(172457-08701)
PTOFxvy &,
IEENO. 1208 F &Ly,
P.T.0. KIT
is shown in Fig. 120. Voo Voo

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.101. HYD.OIL PIPING(TRACK FRAME)

RARLT 34
SWIVEL JOINT

TL—EFoyos

BLADE CYL INDER

@r380

. P/G NEWS No:YOOK3682-6
S Aaf PUBL I SHED: 2008/05
RIGHT

@
T©

oo<‘>q

PS

VIEWED FROM (2)

DRIVING MOTOR (R)

ETE—4 (&)
DRIVING MOTOR (L)

]
00 00

®nsRL
VIEWED FROM (Y)

S EIMSEERE GEED) LB TY.
.".MARKED PART HAS BEEN CHANGED (ADDED).

0CK10-M36802 Fig.101

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172730-75141 ADAPTER 2 2 2
2 1 172730-75141 ADAPTER 4 4 4
3 1 172173-76101 CONNECTOR ASSY 4 4 4
4 2 24315-000110 O-RING, 1BP11.0 4 4 4
5 1 172123-76120 ADAPTER, PF1/4 2 2 2
6 1 172644-76161 ELBOW, ADJUST 2 2 2
7 2 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 172141-76180 CONNECTOR ASSY 2 2 2
9 2 24315-000110 O-RING, 1BP11.0 2 2 2
10 1 24315-000110 O-RING, 1BP11.0 2 2 2
11 1 24315-000140 O-RING, 1BP14.0 4 4 4
12 1 24315-000140 O-RING, 1BP14.0 2 2 2
13 1 172457-78210 HOSE F204BC108W 2 2
1341 1 172457-78211 HOSE F204BC108W 2 2 2 N
(A=M/#25532) (B=M/#25532)
14 1 172457-78220 HOSE F206BC098W 2 2
14-1 1 172457-78221 HOSE F206BC098W 2 2 2 N
(A=M/#25532) (B=M/#25532)
15 1 172457-78230 HOSE F206BB100W 2 2
15-1 1 172457-78231 HOSE F206BB100W 2 2 2 N
(A=M/#25532) (B=M/#25532)
16 1 172457-78240 HOSE G704BB095W 2 2
16-1 1 172457-78241 HOSE G704BB095W 2 2 2 N
(A=M/#25532) (B=M/#25532)
17 1 172422-78390 HOSE F204BB068W 2 2 2
18 1 172422-78760 GROMMET 2 2 2
19 1 23393-020000 JOINT, 90RGI-1/4 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.102

Fig.102. HYD.OIL PIPING(BOOM) (Aviozr-2 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172730-75141 ADAPTER 5 5 5
2 1 172645-76570 CONNECTOR ASSY 1 1 1
3 2 24315-000140 O-RING, 1BP14.0 1 1 1
4 1 24315-000140 O-RING, 1BP14.0 1 1 1
5 1 24315-000140 O-RING, 1BP14.0 3 3 3
6 1 24315-000140 O-RING, 1BP14.0 1 1 1
7 1 172457-78160 HOSE H206CX283K 1 1 1
7A 2  172455-79770 NUT, LOCK 1 1 1 w
(A=MAXXXXX) (B=MAXXXXX) (C=M/MH#XXXXX)
8 1 172457-78170 HOSE H206CX292K 1 1 1
ﬁ[(ﬁﬁlﬁ)ﬁiy 8A 2 17245579770  NUT, LOCK 111 w
(A=M/XXXXX) (B=M/#XXXXX) (C=MAEXXXXX)
9 1 172457-78180 HOSE H208BB280K 1 1 1
10 1 172457-78190 HOSE H206BC310K 1 1 1
11 1 172457-78200 HOSE H206BB072W 2 2
12 1 172458-78200 HOSE H206BC136W 1 1 1
13 1 172458-78210 HOSE H206BC130W 1 1 1
14 1 172957-78150 HOSE H206BB070W 2 2 2
15 1 172122-79930 CLAMP, HOSE 1 1 M
. N 15-1 1 172183-16560 CLIP, HOSE 1 1 1
(?(IJN/TRBFV_AC\;E\}Lj 16 1 172183-16560 CLIP, HOSE 1 1 1
Ry by s
BUCKET GYLINDER
T—LI) o8
BOOM CYL INDER
1
14
Remarks
(1)STANDARD SPEC.
(2)QUICK HITCH SPEC.
(M)MIS PRINT N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.103. HYD.OIL PIPING(P.T.O.,ARM END)

20,24

\Ro—4
(172457-08700) 1
(172457-08701) 3
PTOXv b,
HANO. 1205 B8R T &L,
P.T.0. KIT

is shown in Fig.120.

PREV10US

REFER TO Fig. 100

L

(GL3:X:)
VIEWED FRoM®)

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.103
(D)=

Remarks

(1)STANDARD SPEC.
(2)QUICK HITCH SPEC.
(3)APPLIDE FOR L=106MM
(4)APPLIDE FOR L= 46MM
(M)MISPRINT

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172183-74820 STOP VALVE  (97) 2 2 2
2 1 172633-76160 ADAPTER 1 1 1
3 1 23871-040000 PLUG, R04 2 2 2
4 1 26013-100252 BOLT, M10X 25 4 4 4
5 1 172183-76250 PLATE (GREEN:97) 2 2 2
6 1 172457-76600 TUBE, PTO 1 1
6-1 1 172457-76601 TUBE, PTO 1 1 1 N
(A=M/#20784) (B=M/#20784)
7 1 172457-76650 TUBE, PTO 1 1 1
8 1 172458-76680 STAY 2 2 2
9 1 172457-76770 SPACER, PIPE 1 1 3
9-1 1 172458-76750 SPACER, PIPE 1 1 1 S 4
(A=M/#20610) (B=M/#20610)
10 1 172125-76900-4 CLAMP 1 1 1
11 1 172142-76940-4 CLAMP 2 2 2
12 1 172142-76950-4 CLAMP 2 2 2
13 1 26013-120302 BOLT, M12X 30 2 2 2
14 1 26013-120452 BOLT, M12X 45 1 1
14-1 1 26013-120402 BOLT, M12X 40 1 1 1 N
(A=M/#20745) (B=M/#20745)
15 1 26013-120502 BOLT, M12X 50 1 1 1
16 1 26013-120552 BOLT, M12X 55 1 1 1
17 1 26013-120652 BOLT, M12X 65 1 1 1
18 1 26013-120552 BOLT, M12X 55 1 1 3
18-1 1 26013-120652 BOLT, M12X 65 1 1 1 S 4
(A=M/#20610) (B=M/#20610)
19 1 172457-78900 HOSE G212BB083W 1 1 1 1
20 1 172457-78910 HOSE H208AB081W 1 1 1 1
21 1 172458-78920 HOSE H208BB068 1 1 M
2141 1 172472-78510 HOSE H208BB068K 1 1 1
22 1 172458-78930 HOSE G212BB065 1 1 M
22-1 1 172472-78520 HOSE H212BB065K 1 1 1
23 1 172957-78900 HOSE G212BB077W 1 1 1 W 2
(A=M/#20700) (B=M/#20700)
24 1 172957-78910 HOSE H208AB077W 1 1 1 w 2
(A=M/#20700) (B=M/#20700)
25 1 26013-120302 BOLT, M12X 30 1 1 zZ 3
(A=M/#20610) (B=M/#20610)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.104

Fig.104. HYD.OIL PIPING(QUICK HITCH) E’Qii&:giii SéjE; EE)):
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 24315000110  O-RING, 1BP11.0 11 1
2 1 172141-76180  CONNECTOR ASSY 111
3 2 24315-000110  O-RING, 1BP11.0 111
4 1 17295876100  TUBE, HITCH 11
4-1 1 17295876101  TUBE, HITCH 111 N
(A=M/#20636) (B=M/#20636)
5 1 172110-76170-4 PLATE (GREEN:97) 111
6 1 17213776580  COLLAR 111
7 1 172958-81900 COVER, ARM 11
7-1 1 172958-81901 COVER, ARM ' N
(A=M/#20792) (B=M/#20792)
7-2 1 172958-81902 COVER, ARM 11 N
(A=M/#20808) (B=M/#20808)
7-3 1 172958-81903  COVER, ARM 111 N
(A=M/#21257) (B=M/#21257)
7-4 1 172958-81904-1 COVER, ARM 111 N
(A=MZZZZZ) (B=MZzzZ2ZZ) (C=Mzzz22)
8 1 26013-080252  BOLT, M8X 25 111
9 1 26013-080162  BOLT, M8X 16 2 2 2
10 1 172957-78100  HOSE G205BX365K 111
11 1 17295778110 HOSE H204BB077S 2 2
111 1 172957-78111  HOSE H204BB075K 2 2 2 s
(A=M/#20683) (B=M/#20683)
12 1 172958-78120  HOSE G604BB048W
121 1 172958-78200  HOSE F102BB050W 1 N
(A=M/#20808) (B=M/#20808)
13 1 172957-78130  HOSE G205BX365K 111
. 14 1 17212376121  ADAPTER 111
(QOIJIE:KJIﬂTt(}HJ EL/M'IJDE/Rg 15 1 172958-76130  ELBOW 2 2 2
16 2 24315-000110  O-RING, 1BP11.0 2 2 2
17 1 26013-080162  BOLT, M8X 16 111
18 1 172958-78160  HOSE G604BBO49W 11
181 1 17295878210  HOSE F102BB052W 111 N

1Bf%
PREVIOUS

(A=M/#20808)

(B=M/#20808)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.105

Fig.105. CONTROL PIPING(P- R/V-RETURN) (aevioarz e or
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
E#5E) (A) (B) (C) (D) (E) (F)
VIEWED FROM UPPER 1 1 172123-76121  ADAPTER 2 2 2
2 1 172141-76180 CONNECTOR ASSY 1 1 1
3 2 24315-000110 O-RING, 1BP11.0 1 1 1
4 1 172455-76220 CONNECTOR 2 2 2
5 1 24315-000110 O-RING, 1BP11.0 4 4 4
6 1 172458-78750 HOSE F403BB117S 1 1 1
7 1 172458-78760 HOSE G804BY130S 1 1 1
8 1 172458-78810 HOSE F403BB115 1 1 1
— 9 1 172458-78820 HOSE G804BY165S 1 1 1
& LEFT SIDE 10 1 23000-013000 CLAMP, 13 2 2 2
RIGHT SIDE FRONT LEFT SIDE

Al
RIGHT SIDE

JEavLI
REMOTE CONTROL VALVE

PR =729 )
REMOTE CONTROL VALVE

HERY T
HYD. OIL PUMP

REFER TO Fig. 9

9

&

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.106. CONTROL PIPING(R/V-C/V:STD)

LhIRN
VIEWED FROM UPPER

=l

RIGHT SIDE FRONT LEFT SIDE

YEINLT

H{l @ REMOTE CONTROL VALVE
RIGHT SIDE /\\ —
) ay
10 REMOTE CONTROL VALVE
.8

\ SZA 16
< 10 —3

10—2 19—» 2

28 -8
18%

REFER TO Fig.9

= = B WAV A
CONTROL VALVE

16

EFER TO Fig. 99

o e @5
. -7 N~
3 ﬁé@/@“_\@:}} 1] ®
REFER TO Fig. 9 34[&“ s

0CK10-M36802 Fig.106

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172123-76121 ADAPTER 1 1 1
2 1 172123-76121 ADAPTER 8 8 8
3 1 172141-76180 CONNECTOR ASSY 2 2 2
4 2 24315-000110 O-RING, 1BP11.0 2 2 2
5 1 172183-76200 CONNECTOR 1 1 1
6 1 172123-76121 ADAPTER 1 1 1
7 1 24315-000110 O-RING, 1BP11.0 1 1 1
8 1 24315-000110 O-RING, 1BP11.0 1 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1 1
10 1 24315-000110 O-RING, 1BP11.0 8 8 8
11 1 172458-78330 HOSE F403BB162 1 1 1
12 1 172458-78340 HOSE F403BB120 1 1 1
13 1 172458-78350 HOSE F403BB120S 1 1 1
14 1 172458-78360 HOSE F403BB120S 1 1 1
15 1 172458-78390 HOSE F403BB097S 1 1 1
16 1 172458-78400 HOSE F403BC127S 1 1 1
17 1 172458-78410 HOSE F403BB152S 1 1 1
18 1 172458-78420 HOSE F403BB097S 1 1 1
19 1 172458-78570 SPONGE, HOSE 1 1 1
20 1 172444-78800 SPONGE, HOSE 1 1 1
21 1 172122-79930 CLAMP, HOSE 4 4 4
22 1 172126-11510 BAND 300 4 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.107. CONTROL PIPING(R/V-4W/V:MULTI CHANGE SPEC.)

LH3 RN

VIEWED FROM UPPER

4l \

LEFT SIDE
A\

RIGHT SIDE FRONT

& JEIVNLT =4
Y S\~ REMOTE CONTROL VALVE
RIGHT SIDE E)J :

YEaNLT
REMOTE CONTROL VALVE

Aa—4 Y7
ROTARY VALVE

0CK10-M36802 Fig.107

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172123-76121 ADAPTER 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1 172173-76101 CONNECTOR ASSY 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 172141-76180 CONNECTOR ASSY 5 5
6 2 24315-000110 O-RING, 1BP11.0 5 5
7 1 24315-000110 O-RING, 1BP11.0 2 2
8 1 172126-11510 BAND 300 4 4
9 1 172458-78570 SPONGE, HOSE 1 1
10 1 172458-78710 HOSE F403BB155S 1 1
11 1 172458-78720 HOSE F403BB112S 1 1
12 1 172458-78730 HOSE F403BB149S 1 1
13 1 172458-78740 HOSE F403BB114S 1 1
14 1 172458-78770 HOSE F403BB109 1 1
15 1 172458-78780 HOSE F403BB110 1 1
16 1 172458-78790 HOSE F403BB116S 1 1
17 1 172444-78800 SPONGE, HOSE 1 1
18 1 172458-78800 HOSE F403BB135S 1 1
19 1 172122-79930 CLAMP, HOSE 4 4
20 1 172123-76121 ADAPTER 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.108. CONTROL PIPING(4W/V-C/V:MULTI CHANGE SPEC.)

11

o—4%Uy— L7
ROTARY VALVE

ayka—jng
GCONTROL VALVE

¢ '\ 203

<
O

0CK10-M36802 Fig.108

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172123-76121 ADAPTER 1 1
2 1 172141-76180 CONNECTOR ASSY 2 2
3 2 24315-000110 O-RING, 1BP11.0 2 2
4 1 172183-76200 CONNECTOR 1 1
5 1 172164-76330 JOINT, PF1/4-0.7 1 1
5-1 1 172123-76121 ADAPTER 1 1
6 1 24315-000110 O-RING, 1BP11.0 1 1
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 24315-000110 O-RING, 1BP11.0 1 1
9 1 172173-76101 CONNECTOR ASSY 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1
1 1 172141-76180 CONNECTOR ASSY 5 5
12 2 24315-000110 O-RING, 1BP11.0 5 5
13 1 24315-000110 O-RING, 1BP11.0 2 2
14 1 172458-78610 HOSE F403BE057 1 1
15 1 172458-78620 HOSE F403BC030 1 1
16 1 172458-78630 HOSE F403BC027 1 1
17 1 172458-78640 HOSE F403BC027 1 1
18 1 172458-78650 HOSE F403BB055 1 1
19 1 172458-78660 HOSE F403BC030 1 1
20 1 172458-78670 HOSE F403BC065S 1 1
21 1 172458-78680 HOSE F403BE038 1 1
22 1 172123-76121 ADAPTER 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.109

; A)=VI027-2 C(JP D)=
Fig.109. GREASING o272 o) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172141-77800 JOINT, GREASE 4 4 4
2 1 172312-77820 FITTING, GREASE 1 1 z
(A=M/#25501) (B=M/#25501)
3 1 172151-77801 HOSE P602YY045 1 1 1
4 1 172164-77800 HOSE P602YY050 1 1 1
5 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2

EEIRTY VT
TURNING BEARING

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.110. BOOM BRACKET

T—L
BOO|

ARATVY H
SWING CYLINDER

0CK10-M36802 Fig.110

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172173-81700 SHIM, 50X90X0.8 1 1
1-1 1 172165-82530 SHIM 1 1 1 R
(A=M/#25501) (B=M/#25501)
2 1 172175-81700 SHIM 1 1 1
3 1 172175-81700 SHIM 2 2 2
4 1 172173-81710 SHIM, 50X90X0.5 1 1
4-1 1 172165-82520 SHIM 1 1 1 R
(A=M/#25501) (B=M/#25501)
5 1 172175-81710 SHIM 1 1 1
6 1 172175-81710 SHIM 2 2 2
7 1 172458-81800 PIN 60X113 2 2 2
8 1 172458-81830 PIN 50X136 1 1 1
9 1 172458-81920 PIN 40X115 1 1 1
10 1 172458-81930 PIN 40X111 1 1 1
11 1 172458-82300 BRACKET,BOOM(GREEN97 1 1 1
12 2 172142-82310 BUSH 60X50 1 1 1
14 2 172458-82320 BUSH 60X50 1 1 1
15 1 172458-82330 PIN 60X334.5 1 1 1
16 1 172165-82580 SHIM 2 2 2
17 1 172165-82590 SHIM 2 2 2
18 1 172165-82600 SHIM 2 2 2
19 1 172117-83970-2 PLATE(C),LOCK 1 1 1
20 1 22157-120000 WASHER, 12 2 2 2
21 1 22157-120000 WASHER, 12 1 1 1
22 1 22242-000600 RING, 60 1 1 1
23 1 26013-100202 BOLT, M10X 20 2 2 2
24 1 26013-120302 BOLT, M12X 30 2 2 2
25 1 26013-120302 BOLT, M12X 30 1 1 1
26 1 26206-141502 BOLT, M14X150 PLATED 1 1 1
27 1 26116-121402 BOLT, M12X165 PLATED 1 1 1
28 1 26716-140002 NUT, M14 2 2 2
29 1 26716-120002 NUT, M12 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.111

Fig.111. BOOM gromsan o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
25 )&1—27 1 1 172457-81100 BOOM (GREEN:97) 1 1
/ 1-1 1 172457-81101 BOOM (GREEN:97) 1 1 N
) 7 (A=M/#20580) (B=M/#20580)
6 ﬁ 8% 1-2 . 1 172457-81192 BOOM (GREEN:97) 1 1 N
PREV10US (A=M/#20619) (B=M/#20619)
1-3 1 172457-81103 BOOM (GREEN:97) 1 1 R
95 7 (A=M/#20784) (B=M/#20784)
-7 ! 1-4 1 172457-81104 BOOM ASSY (GREEN:97) 1 1 1 S
F—hiyv¥ ! (A=M/#25501) (B=M/#25501)
ARM CYL INDER ! 2 2 172162-81050 SEAL, DUST 60X75X6 4 4
! 2-1 2 172020-10620 SEAL, DUST 4 4 4 R
- (A=M/#21257) (B=M/#21257)
3 2  172458-81400 BUSH 60X75X50 2 2 2
4 1 172183-81170 CLIP, TREE 5 5 5
5 1 172165-82540 SHIM, 50X85X1.6 1 1 YA
(A=M/#25501) (B=M/#25501)
6 1 172459-81400 CLAMP, PIPE 1 1
6-1 1 172458-81750 CLAMP, PIPE 1 1 N
(A=M/#20515) (B=M/#20515)
6-2 1 172458-81751 CLAMP, PIPE 1 1 1 N
(A=M/#20580) (B=M/#20580)
7 1 172164-81670 SPACER 2 2 2
8 1 172458-81700 GUIDE, HOSE 1 1 1 Z
(A=M/#20580) (B=M/#20580)
9 1 172458-81770 PIPE ASSY, PROTECT 1 1
9-1 1 172457-81450 PIPE ASSY, PROTECT 1 1 N
(A=M/#20501) (B=M/#20501)
9-2 1 172457-81451 PIPE ASSY, PROTECT 1 1 1 N
(A=M/#20515) (B=M/#20515)
10 1 172457-81840 PIN 40X153 ASSY 1 1 1
! " 1 172458-81840 PIN 50X209 ASSY 1 1 1
! 12 1 172457-81860 PIN 45X153 ASSY 1 1 1
! 13 1 172165-82550 SHIM 1 1 1
| RAVTL) 14 1 172165-82560  SHIM 111
N—RR (T -437") | SWING CYLINDER 15 1 172165-82570  SHIM 111
HARNESS (BOOM_LAWP) ! 16 1 172165-82580 SHIM 1 1 1
‘ 17 1 172165-82590 SHIM 1 1 1
18 1 172165-82600 SHIM 1 1 1
28 19 1 172146-82910 SPACER 1 1 1
20 1 172444-82990 WASHER 1 1 1
21 1 172165-82520 SHIM 1 1 1
22 1 172165-82530 SHIM 1 1 1
23 1 22157-120000 WASHER, 12 2 2 2
24 1 24761-050000 NIPPLE, GREASE C 2 2 2
25 1 26013-080162 BOLT, M8X 16 2 2
25-1 1 26014-080162 BOLT, M8X 16 2 2 2 N
(A=M/#20515) (B=M/#20515)
26 1 26013-120252 BOLT, M12X 25 4 4 4
27 1 26014-080202 BOLT, M8X 20 2 2 2 Z
(A=M/#20580) (B=M/#20580)
(F?gm:aFr{kIESF.NO.1-3:24.5MM, 28 1 172126-11510 _ BAND 300 111 w
NO.1-4:30MM N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.111

i (A)=VI1027-2 C(JP) (D)=
Flg. 111. BOOM (B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
25 97 (A=M/#20700) (B=M/#20700)
8 g

5_i$ B3

F—L)oH

ARM CYLINDER

IR (T k57" SWING CYL INDER

HARNESS (BOOM LAMP)

|
\
!
N ST IPZ
\
\

Remarks
(1)H=REF.NO.1-3:24.5MM,
NO.1-4:30MM N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.112

Fig.112. ARM(STANDARD. SPEC.) (prvioar 2 oup) o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
F—L o4 A) (B) (C) (O) (E) (F)
ARM CYL INDER 1 1 172183-81160  CLIP, TREE 4 4 4
2 1 172457-81500 ARM ASSY 1 1 1
3 2 172168-81270 SEAL, DUST 4 4 4
4 2 172444-81310 BUSH 2 2 2
5 2 172458-81630 BUSH 38-55 4 4 4
6 2 172165-81760 SEAL, DUST 50X60X4 2 2
6-1 2 172448-54120 SEAL, DUST 2 2 2 R
(A=M/#21117) (B=M/#21117)
7 1 172142-81620 O-RING 2 2 2
8 1 172164-81670 SPACER 2 2 2
9 1 172457-81880 PIN 40X116 ASSY 1 1 1
10 1 172165-82580 SHIM 1 1 1
1 1 172165-82590 SHIM 1 1 1
12 1 172165-82600 SHIM 1 1 1
13 1 172458-83710 PIN 38X116 ASSY 1 1 1
Ny b)) oy 14 1 22157-120000 WASHER, 12 2 2 2
BUCKET CYLINDER 15 1 24761-040000 NIPPLE, GREASE B 1 1 1
16 1 26013-120252 BOLT, M12X 25 2 2 2
17 1 933171-29751 SHIM SET 1 1 1
20 1 172457-81600 ARM ASSY 1 1
22 3  172168-81270 SEAL, DUST 4 4
E%ﬁ 23 3 172444-81310 BUSH 2 2
24 3  172458-81630 BUSH 38-55 4 4
25 3  172165-81760 SEAL, DUST 50X60X4 2 2
25-1 3 172448-54120 SEAL, DUST 2 2 R
(A=M/#21117) (B=M/#21117)
% 237
0_25 -
20
s 24
9022
24
Q
0_22 |
REFER TO Fig. 114 AL AN
BUCKET " REFER TO Fig. 114
Remarks
(1)STANDARD SPEC.
(2)H SPEC. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.113. ARM(QUICK HITCH SPEC.)

/ F—LoyLH
ARM CYL INDER

Ry kYo s
BUCKET CYLINDER

~
.
R
l"\
‘ @
) REFER TO Fig. 114

l\@

REFER TO Fig. 114

REFER TO Fig. 114

0CK10-M36802 Fig.113

Remarks
(1)STANDARD SPEC.
(2)H SPEC.

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172183-81160 CLIP, TREE 4 4 4
2 1 172142-81620 O-RING 2 2 2
3 1 172164-81670 SPACER 2 2 2
4 1 172957-81700 ARM ASSY 1 1 1
5 2 172168-81270 SEAL, DUST 4 4 4
6 2 172444-81310 BUSH 2 2 2
7 2 172458-81630 BUSH 38-55 4 4 4
8 2 172165-81760 SEAL, DUST 50X60X4 2 2
8-1 2  172448-54120 SEAL, DUST 2 2 2 R
(A=M/#21117) (B=M/#21117)
9 1 172457-81880 PIN 40X116 ASSY 1 1 1
10 1 172165-82580 SHIM 1 1 1
11 1 172165-82590 SHIM 1 1 1
12 1 172165-82600 SHIM 1 1 1
13 1 172458-83710 PIN 38X116 ASSY 1 1 1
14 1 22157-120000 WASHER, 12 2 2 2
15 1 24761-040000 NIPPLE, GREASE B 1 1 1
16 1 26013-120302 BOLT, M12X 30 2 2 2
17 1 933171-29751 SHIM SET 1 1 1
20 1 172957-81800 ARM ASSY 1 1 1
22 3 172168-81270 SEAL, DUST 4 4 4
23 3  172444-81310 BUSH 2 2 2
24 3  172458-81630 BUSH 38-55 4 4 4
25 3  172165-81760 SEAL, DUST 50X60X4 2 2
25-1 3 172448-54120 SEAL, DUST 2 2 2 R
(A=M/#21117) (B=M/#21117)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.114. BUCKET ARM &LINK

Ry by os
BUCKET GYLINDER

1345y b
BUCKET

0CK10-M36802 Fig.114

(A)=VIO27-2 C(JP) (D)=
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172164-81820 ARM, BUCKET 1 1 1
2 1 172458-81860 PIN ASSY 1 1 1
3 1 172458-81890 PIN ASSY 1 1 1
4 1 172458-82600 ARM, BUCKET 1 1 1
5 1 172458-82650 LINK, BUCKET 1 1
5-1 1 172458-82651 LINK, BUCKET 1 1 1 R
(A=M/#21146) (B=M/#21146)
6 2 172168-81270 SEAL, DUST 2 2 2
7 2  172458-81630 BUSH 2 2 2
8 2 172122-82290 SEAL, DUST 4 4 4
9 2  172168-84411 BUSH 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
12 1 26116-100752 BOLT, M10X 75 PLATED 2 2 2
13 1 26716-100002 NUT, M10 4 4 4
14 1 933171-29751 SHIM SET 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.115. QUICK HITCH

(A)=VI027-2 C(JP)

0CK10-M36802 Fig.115

(D)=

N

4
PREVI0US

1B
PREVIOUS

Remarks

(1)DETAILS A=REF.NO.9 9-1 GROOVE,
NO.9-2 M6 SCREW

INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14-1 17-1

(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172124-46200 O-RING 1 1 1
2 1 172958-83100 BRACKET A (GREEN:97) 1 1
2-1 1 172958-83101 BRACKET A (GREEN:97) 1 1 N
(A=M/#20515) (B=M/#20515)
2-2 1 172958-83102 BRACKET A (GREEN:97) 1 1 1 N
(A=M/#21287) (B=M/#21287)
3 1 172958-83110 BRACKET B (GREEN:97) 1 1
31 1 172958-83111 BRACKET B (GREEN:97) 1 1 1 N
(A=M/#21287) (B=M/#21287)
4 1 172958-83120 PIN 30X37 2 2 2
5 1 172958-83130 PIN 25X86 1 1 1
5-1 1 172958-83131 PIN 25X86 1 N
(A=MIEXXXXX) (B=M/XXXXX) (C=MHXXXXX)
6 1 172958-83140 BOLT 3 3 3
7 1 172958-83150 PIN 38X237 1 1 1
8 1 172958-83170 PLATE,LOCK(GREEN:97) 1 1
8-1 1 172958-83171 PLATE,LOCK(GREEN:97) 1 1 1 N
(A=M/#20700) (B=M/#20700)
9 1 172958-83180 PIN,LOCK 1 1
9-1 1 172958-83181 PIN ASSY, LOCK 1 1 N
(A=M/#20501) (B=M/#20501)
9-2 1 172958-83182 PIN ASSY, LOCK 1 1 1 S
(A=M/#20784) (B=M/#20784)
10 1 172141-99320 SHIM, 35X2.3 1 1
10-1 1 172960-83210 COLLAR 1 1 1 N
(A=M/#20808) (B=M/#20808)
11 1 22137-080000 WASHER, 8 2 2
111 1 22137-080000 WASHER, 8 3 3 3 K
(A=M/#20852) (B=M/#20852)
12 1 172958-83220 PIN 38X242 1 1 1
13 1 172958-83270 GUARD ASSY 1 1
13-1 1 172958-83271 GUARD ASSY 1 1 1 N
(A=M/#20808) (B=M/#20808)
14 1 22117-080000 WASHER, 8 1 1
14-1 1 172958-83330 WASHER 6.4X15.5X1.5 1 1 1 S
(A=M/#20784) (B=M/#20784)
15 1 22242-000350 RING, 35 1 1 1
16 1 22252-000300 RING, 30 2 2 2
17 1 22273-000060 RING, E- 6 1 1
17-1 1 26756-060002 NUT, LOCK M6 1 1 1 S
(A=M/#20784) (B=M/#20784)
18 1 24311-000480 O-RING, 1AP48.0 2 2 2
19 1 22137-100000 WASHER, 10 2 2 2
20 1 26013-100202 BOLT, M10X 20 2 2 2
21 1 26013-120302 BOLT, M12X 30 1 1 1
22 1 26116-100752 BOLT, M10X 75 PLATED 1 1
22-1 1 26116-100802 BOLT, M10X 80 PLATED 1 1 1 N
(A=M/#20515) (B=M/#20515)
23 1 26716-100002 NUT, M10 2 2 2
24 1 22157-120000 WASHER, 12 1 1 1
25 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.115

Fig.115. QUICK HITCH orvemicn
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
26 1 172958-83250 PLATE,RUBBER 1 1
26-1 1 172958-83251 PLATE, RUBBER 1 1 1 S
(A=M/#20808) (B=M/#20808)
27 1 172958-17120 COLLAR 2 2
27-1 1 172958-17120 COLLAR 3 3 3 K
31 (A=M/#20852) (B=M/#20852)
28 1 172958-83260 PLATE (GREEN:97) 1 1
28-1 1 172958-83280 PLATE (GREEN:97) 1 1 N
(A=M/#20515) (B=M/#20515)
XZS 28-2 1 172958-83281 GUARD ASSY 1 1 S
N (A=M/#20808) (B=M/#20808)
; 26 28-3 1 172958-83261 GUARD (GREEN:97) 1 1 1 N
(A=M/#21064) (B=M/#21064)
13 29 1 26116-080204 BOLT, M8X 20 PLATED 2 2
B 29-1 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3 K
PREVI0US (A=M/#20852) (B=M/#20852)
30 1 22252-000250 RING, 25 2 2 2
31 1 933171-29751 SHIM SET 4 4 4
34 1 172958-83291 PLATE,GUADE(GREEN:97 1 1 1
(A=M/#20808) (B=M/#20808)
35 1 172141-84601 SHIM 1 1 1
(A=M/#20784) (B=M/#20784)
39 1 26013-080162 BOLT, M8X 16 2 2 2 w
(A=M/#20852) (B=M/#20852)
15}
PREVIOUS
Remarks
(1)DETAILS A=REF.NO.9 9-1 GROOVE,
NO.9-2 M6 SCREW
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14-1 17-1 N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.116

Fig.116. BUCKET(S TYPE) G zc) R
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Qty |
108 aoovme P A B © ) E ©
100 (5408 75330 1 1 172164-81950  PIN KIT, BUCKET 2 2 2 2
10D (5508) Phsavh 2 2 172164-81630  PIN 2 2 2 2
| 3 2 172164-81700 COLLAR 2 2 2 2
4 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
5 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2 2
6 2 26716-100002  NUT, M10 4 4 4 4
7 2 933171-29751  SHIM SET 2 2 2 2
10A 1 172458-82850 BUCKET ASSY 1 2
10B 1 172458-82500  BUCKET ASSY, 490S 1 1
10C 1 172458-82100  BUCKET ASSY, 540S 1 2
— 10D 1 172458-82400  BUCKET ASSY 1 2
e PARTS 12 3 172458-82230  ADAPTER 2 3 4 4
12-1 3 172458-82231  ADAPTER 2 3 4 4 R
2 =M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
13 2 172458-82240  CUTTER, SIDE 1 1 1 1
14 2 172458-82260 CUTTER, SIDE 11 11
15 2 172458-82280  BOLT M14X 40 6 6 6 6
16 2 172458-82290  NUT 6 6 6 6
17 2 22217-140000 WASHER, SPRING 14 6 6 6 6
18 2 172165-86500  TOOTH KIT, POINT 2 3 4 4
18-1 2 172165-86501  TOOTH KIT, POINT 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
18-2 2 172448-82950 TOOTH KIT, POINT 2 3 4 4 R
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX) (D=MXXXXX)
19 3 172151-81600-4 TOOTH, POINT 2 3 4 4
19-1 2 172448-82570  TOOTH, POINT 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
20 3 17215181620  PINASSY, LOCK 2 3 4 4
20-1 3 17215181621  PINASSY,LOCK 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
20-2 3 172448-82960  PIN ASSY, LOCK 2 3 4 4 R
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX) (D=MXXXXX)
. L 21 4  172151-81630  PIN 2 3 4 4
ARy MY AT 2141 4 17244882580  PIN,LOCK 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
fat 37 o R 22 4 172151-81640 LOCK,RUBBER BIN 2 3 4 4
FOR ANOTHER COPORATICN 22-1 4 172448-82590 RUBBER,PIN 2 3 4 4 R
% (A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
23 1 772458-82230  TOOTH ASSY 2 3 4 4
23-1 1 772458-82231  TOOTH ASSY 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
23B-1 2 172448-82580  PIN,LOCK 2 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146) (D=M/#21146)
PR, 24 1 172958-81590  PIN KIT Q,BUCKET 2 2 2 2
QUICK HITCH SPEC. 49 25 2 172958-81600  PIN 38X229 ASSY 2 2 2 2
26 2 172164-81700 COLLAR 2 2 2 2
27 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2 2
. 28 2 26716-100002  NUT, M10 4 4 4 4
(1)STANDARD SPEC. 29 2 933171-29751  SHIM SET 2 2 2 2
(2)ATTACHMENT 32 1 172142-86500 CUTTERKIT, SIDE 11 1 1
(3)REPAIR KIT 33 2 172142-86510  CUTTER, SIDE 1 1 1 1
(4)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.116. BUCKET(S TYPE)

10A (3408)759F4ub
10B (4908) #R#e

10C (5408) 749F4ub
1(|)D (5908) 749742 b

49 £y FiEE
QUICK HITCH SPEC.

0CK10-M36802 Fig.116

(A)=VI027-2 C(JP) (D)=VIO27-2
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
34 2 172142-86520 CUTTER, SIDE 1 1 1 1
35 2 172142-86540 BOLT M14X 30 6 6 6 6
36 2 22217-140000 WASHER, SPRING 14 6 6 6 6
37 1 172958-08120 PIN KIT Q35,BUCKET 1 1 1 1
(A=MZZ222) (B=Mzz222) (C=MzZz222) (D=MzZ2222)

39 1 172956-08130

BOLT KIT 10X85

1 1 1 1

WAR
REPAIR PARTS

23

Y4 Fhys ASY ATy
SIDE CUTTER ASY OPTIONAL

#8337y FA
FOR ANOTHER COPORATION
BUCKET

39

42 35

(A=MZZ2222) (B=M ) (C=M ) (D=MZZ2222)

40 2 26116-100852 BOLT, M10X 85 PLATED 1 1 1 1 w
(A=MZZ2222) (B=MZz2222) (C=MZZzZ22) (D=MZZ2222)

41 2 26716-100002 NUT, M10 2 2 2 2 W
(A=MZZZ2Z) (B=M ) (c=M ) (D=MZZz222)

42 1 172958-08130 BOLT KIT 10X115 1 1 1 1 W
(A=MZZ222Z) (B=MZzZ222Z) (C=MzZzz22) (D=MZZ2222)

43 2  26116-101152 BOLT, M10X115 PLATED 1 1 1 1 W
(A=MZZ222Z) (B=MZzZ222Z) (C=MzZzz22) (D=MZZ2222)

44 2  26716-100002 NUT, M10 2 2 2 2 W
(A=MZZ2222) (B=MZz2222) (C=MZZzZ22) (D=MZZ2222)

45 1 172958-08140 BOLT KIT 10X65 1 1 1 1 W
(A=MZZZ2Z) (B=M ) (c=M ) (D=MZZ2222)

46 2 172958-83380 COLLAR, 40X50.8X22 1 1 1 1 w
(A=MZZ2222) (B=M ) (C=M ) (D=MZZ2222)

47 2 26116-100652 BOLT, M10X 65 PLATED 1 1 1 1 w
(A=MZZZ2Z) (B=M ) (c=M ) (D=MZZz222)

48 2 26716-100002 NUT, M10 2 2 2 2 W
(A=MZZ2222) (B=MZz2222) (C=MZZzZ22) (D=MZZ2222)

49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1 1 W
(A=MZZ222Z) (B=MZzZ222Z) (C=MzZzz22) (D=MZZ2222)

Remarks
(1)STANDARD SPEC.
(2)ATTACHMENT
(3)REPAIR KIT
(4)QUICK HITCH SPEC.

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.117

Fig.117. BUCKET(H-TYPE)(ATTACHMENT) (Vo272 CP) (Dp=vioer-2
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Qty |
}gg g:;jgg P (A) (B) (C) (D) (E) (F)
100 (908 1 1 172164-81950  PIN KIT, BUCKET 2 2 2
| 2 2 172164-81630  PIN 2 2 2
3 2 172164-81700 COLLAR 2 2 2
4 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2
5 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2
6 2 26716-100002  NUT, M10 4 4 4
7 2 933171-29751  SHIM SET 2 2 2
10A 1 172458-82550  BUCKET ASSY 1
10A-1 1 172458-82551  BUCKET ASSY 1 N
(A=*03.06.21)
e 10B 1 172458-82350  BUCKET ASSY 1
REPAI PARTS 10B-1 1 172458-82351  BUCKET ASSY 1 N
(B=*03.06.21)
o 10C 1 172458-82450  BUCKET ASSY 1
10C-1 1 172458-82451  BUCKET ASSY 1 N
(C="03.07.17)
12 3 172458-82230  ADAPTER 3 4 4
12-1 3 172458-82231  ADAPTER 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146)
13 2 172458-82240  CUTTER, SIDE 1 1 1
14 2 172458-82260  CUTTER, SIDE 1 1 1
15 2 172458-82280  BOLT M14X 40 6 6 6
16 2 172458-82290  NUT 6 6 6
17 2 22217-140000 WASHER, SPRING 14 6 6 6
18 2 172165-86500 TOOTH KIT, POINT 3 4 4
19 3 172151-81600-4 TOOTH, POINT 3 4 4
19-1 3 172448-82570  TOOTH, POINT 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146)
20 3 172151-81620  PINASSY, LOCK 3 4 4 z
(A=M/#21146) (B=M/#21146) (C=M/#21146)
21 4 172151-81630  PIN 3 4 4
21-1 3 172448-82580  PIN,LOCK 3 4 4 R
(A=M/#21146) (B=M/#21146) (C=M/#21146)
Y4 Fhwd ASY A Fay 22 4 172151-81640 LOCK,RUBBER BIN 3 4 4
SIDE CUTTER ASY OPTIONAL 22-1 3 172448-82590  RUBBER,PIN 3 4 4 R
27 e (A=M/#21146) (B=M/#21146) (C=M/#21146)
0T e cororarion 23 1 77245882230  TOOTHASSY T 1 1
39 BUCKET 23-1 1 772458-82231 TOOTHASSY 1 1 1 R
42 4 35 (A=M/#21146) (B=M/#21146) (C=M/#21146)
44 23B-1 2 172448-82580  PIN,LOCK 3 4 4 R
47 (A=M/#21146) (B=M/#21146) (C=M/#21146)
24 1 172958-81590  PIN KIT Q,BUCKET 2 2 2
45‘E6 25 2 172958-81600  PIN 38X229 ASSY 2 2 2
8 = 26 2 172164-81700 COLLAR 2 2 2
DA wh by T 27 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2
QUICK HITCH SPEC. 49 28 2 26716-100002  NUT, M10 4 4 4
29 2 933171-29751  SHIM SET 2 2 2
32 1 172142-86500 CUTTERKIT, SIDE 1 1 1
33 2 172142-86510 CUTTER, SIDE 1 1 1
Eig‘%iﬁlj ARD SPEC. 34 2 172142-86520  CUTTER, SIDE 11 1
(2)REPAIR KIT 35 2 172142-86540 BOLT M14X 30 6 6 6
(3)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.117. BUCKET(H-TYPE)(ATTACHMENT)

10A  (H490S)

10B (H540S)

10C  (H590S)
|

0CK10-M36802 Fig.117

mA&
REPAIR PARTS

23

YA Rhus ASY A TFva>
SIDE CUTTER ASY OPTIONAL

9499 By FiEK
QUICK HITCH SPEC.

fttsl 7y ~A

35

FOR ANOTHER COPORATION

BUCKET

Remarks

(1)STANDARD SPEC.
(2)REPAIR KIT
(3)QUICK HITCH SPEC.

(A)=VI027-2 C(JP) (D)=VIO27-2
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
36 2 22217-140000 WASHER, SPRING 14 6 6 6
37 1 172958-08120 PIN KIT Q35,BUCKET 1 1 1 w
(A=MZZ22Z) ) (Cc=M )
39 1 172956-08130 BOLT KIT 10X85 1 1 1
(A=MZZ2ZZ) (B=MZzZzz2Z) (C=MzzzZ22)
40 2  26116-100852 BOLT, M10X 85 PLATED 1 1 1
(A=MZZZZ7Z) ) (C=M. )
41 2  26716-100002 NUT, M10 2 2 2 w
(A=MZzz222) (B=Mzzz222) (C=MZz2222Z)
42 1 172958-08130 BOLT KIT 10X115 1 1 1 w
(A=MZZ22Z) ) (C=M )
43 2  26116-101152 BOLT, M10X115 PLATED 1 1 1 W
(A=MZZ2ZZ) (B=MZzZz22Z) (C=MzzZZ22)
44 2 26716-100002 NUT, M10 2 2 2 w
(A=MZZZZ7Z) (B=MZZZZ2Z) (C=Mzzzz2)
45 1 172958-08140 BOLT KIT 10X65 1 1 1 w
(A=MZzZ2222) (B=MZzZ2222) (C=Mzzz22)
46 2 172958-83380 COLLAR, 40X50.8X22 1 1 1 w
(A=MZZ22Z) ) (C=M )
47 2  26116-100652 BOLT, M10X 65 PLATED 1 1 1
(A=MZZZZ7Z) ) (C=M. )
48 2 26716-100002 NUT, M10 2 2 2
(A=MZZ22Z) ) (C=M )
49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1
(A=MZzZz22Z) (B=MZz2222) (C=MzzZ22)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.118

Fig.118. BLADE gz o
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
/ (A) (B) (C) (D) (E) (F)
" 1 1 172164-81670 SPACER 2 2 2
13 ~‘ 2 1 172112-87860 SHIM 2 2 2
9 3 1 172457-94100 BLADE (GREEN:88) 1 1 1
’ 4 2 172168-72240  BUSH 38X50X40 2 2 2
5 2 172168-81270 SEAL, DUST 4 4 4
2 » 6 1 172422-94210 PIN 38X 114 2 2 2
N ‘ 0 7 1 172142-94241 PIN 40-106(GREEN:88) 2 2 2
TV' ‘ — \ 8 1 172124-94310-1 PLATE (GREEN:88) 2 2 2
_ ‘ ] ) 9 1 22157-120000 WASHER, 12 2 2 2
7 ) ' 10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
10 \ 11 1 24761-040000 NIPPLE, GREASE B 2 2 2
\ 12 1 26013-100252 BOLT, M10X 25 4 4 4
= (‘ 13 1 26013-120302 BOLT, M12X 30 2 2 2
( 14 1 933171-29751 SHIM SET 2 2 2
TL—Foyvs | S 52, S/ )
BLADE CYLINDER q g ~

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.119

Fig.119. RADIO KIT(OPTIONAL) gggzx:gg;g ggjg; EE)LV'ON 2
(C)=VI027-2 P(EX) (F)=
10 No.  Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
REFER TO Fig. 66 1 1 172458-17790 RADIO KIT 1
1-1 1 172458-17791  RADIOKIT 1 N
(A=MZZ2ZZ)
2 2 17244713550  MOUNT 2
3 2 172458-17800  BRACKET ASSY, RADIO 1
3-1 2 172458-17801  BRACKET ASSY, RADIO 1 s
(A=MZz722)
4 2 172458-17820  PLATE LASSY, RADIO 1
4-1 2 172458-17821  PLATE ASSY,L RADIO 1 s
(A=MZzZ222Z)
5 2 172458-17840  PLATE RASSY, RADIO 1
5-1 2 172458-17841  PLATE ASSY, R RADIO 1 s
(A=MZZ2ZZ)
6 2 172458-17860  COVER, RADIO 1
16 6-1 2  172458-17861  COVER, RADIO 1 s
[\% (A=MZZZZZ)
i 7 2 172458-17870  SEAL 1
FERS nil-anll 8 2 17245817880 BAND 1
H o A 9 2 172164-45880  BOLT 4
10 2 194202-56460  BAND, 200 3
11 2 17217565641  TRIM 1
111 2 17243461170 TRIM 1 N
(A=MZZ22Z)
12 2 172455-67950  RADIO 1
12-1 2 17245567951 RADIO 1 S
(A=MZZZZ7Z)
13 2 172455-67990  ANTENNA, RADIO 1
14 2 22217-050000 WASHER, SPRING 5 4
15 2 22217-080000 WASHER, SPRING 8 4
16 2 26013-100302  BOLT, M10X 30 2
17 2 26557-050082  SCREW, M5X 8 4
18 2 26712-080002  NUT, M8 4

5 Uty b
RADIO KIT
(172458-17790)

RHLNO. 11x
RHLNO. 2~18%E#HF T,
1 INC. 2~18.

Remarks

(1)L1 : Ref.No.4,5 = 48mm,

No.4-1,5-1 = 36mm.

(2)L2 : Ref.No.6 = 117mm,
No.6-1 = 111mm.
(3)L3 : Ref.No.3 = 16mm,

No.3-1 = 25mm.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.120. P.T.O. KIT(OPTIONAL)

4 BAEEEE (PTON 5 1)
Fig. “FVCONTROL EQUIPMENT
(P.T.0. PEDAL

0CK10-M36802 Fig.120

4 BHEE (PT0Y))
Fig. CONTROL EQUIPMENT
(P.T.0.LINK)

1
1-1

PTO¥vk
P.T.0. KIT
(172457-08700)
(172457-08701)

PTOEREDE »7= { LTV LY
BREGRICEE., UL I RUDA—
EMAHBEMRTY .

PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

] 00 ERE (PT0, 7L-AT0)
Fig. HYD. OIL PIPING
(P. T. 0. FRAME END)

® »eR3
VIENED FROM ()

103 RS (PTO7-ATV} )
Fig. HYD. OIL PIPING
(P.T. 0. ARN END)

Remarks

(1)APPLID FOR L=106MM

(2)APPLID FOR L= 46MM

(3)CABIN SPEC.

(4)CANOPY SPEC.

*KIT INNER PARTS ARE NOT ILLUSTRATED.

(A)=VIO27-2 C(JP) (D)=VI027-2
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172457-08700 PTO KIT 1 1 1
1-1 1 172457-08701 PTO KIT 1 1 S 2
(A=M/#20610) (B=M/#20610)
2 2 172458-03240 LABEL,LOCK 1 1
3 2 172458-03270 LABEL 1 1
3-1A 1 172496-03210 LABEL, P.T.O. 1 1 N 3
(A=M/#25501) (B=M/#25501)
3-1B 1 172490-03210 LABEL, P.T.O. 1 1 N 4
(A=M/#25501) (B=M/#25501)
4 2 172068-28490 SPRING 2 2
5 2 172068-28490 SPRING 2 2
6 2 172110-36010 COLLAR 2 2
7 2 194200-37780 NUT, M8 1 1
8 2 172734-41300 JOINT, BALL 1 1
9 2 172142-43591 ROD,465 1 1
10 2 172823-45000 ROD 54, SPOOL 1 1
11 2 1A1040-45890  WASHER, 10X36X4.5 2 2
12 2 172458-46100 LINKASSY, PTO 1 1
13 3  172141-41370 BUSH 2015 2 2
14 3 172458-46110 LINKA, P.T.O. 1 1
15 2  172458-46121 LINKASSY, PTO 1 1
16 3 172141-41370 BUSH 2015 2 2
17 3  172458-46131 LINK ASSY,PTO B 1 1
18 2 172458-46150 BRACKET,P.T.O. (72) 1 1
19 2 172124-46200 O-RING 4 4
20 2 172458-46230 PEDALA (GRAY:72) 1 1
21 3 172141-41360 BUSH 1415 2 2
22 3 172110-45050 BUSH 12X12 2 2
23 3 172458-46240 PEDAL ASSY, A 1 1
24 2 172458-46280 PEDAL B (72) 1 1
25 2 172458-46290 PLATE 1 1
26 2 172458-46350 PLATE,LOCK (GRAY:72) 1 1
27 2  172458-46371 BASE,PEDAL(BLACK:12) 1 1
28 3  172458-46171 PEDAL ASSY, BASE 1 1
29 3  172458-46380 RUBBER 1 1
30 2 172187-46400 BRACKET (GRAY:73) 1 1
31 2 172187-46430 SHAFT 1 1
32 2 172122-46590 ELBOW 4 4
33 2  172116-46630 KNOB, LEVER 1 1
34 2 172183-74820 STOP VALVE  (97) 2 2
35 2 172633-76160 ADAPTER 1 1
36 2 172422-76180 CONNECTOR, PF3/8X1/2 1 1
37 2 172422-76190 CONNECTOR, PF3/8X3/4 1 1
38 2 172183-76250 PLATE (GREEN:97) 2 2
39 2 172142-76270 JOINT, SWIVEL 1/2 1 1
40 3 172142-77040 SEAL SET 1 1
41 2 172142-76280 JOINT, SWIVEL 1 1
42 3 172142-77050 SEAL SET 1 1
43 2  172457-76601 TUBE, PTO 1 1
44 2  172457-76650 TUBE, PTO 1 1
45 2  172458-76680 STAY 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802  Fig.120

++ CONTINUE ++

Fig.120. P.T.0. KIT(OPTIONAL) (pvioar.2 o) (ORvio2r2
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
i JO " B © O B 6
(P. . 0. PEDAL 46 2 172458-76700  JOINT ASSY, PTO 11
47 2 172457-76770  SPACER, PIPE 11
47-1 2 172458-76750  SPACER, PIPE 11 S
(A=M/#20610) (B=M/#20610)
48 2 172458-76800  TUBE ASSY 11
49 2 172458-76880  PLATE 1 1
50 2 172125-76900 CLAMP 11
51 2 172142-76940  CLAMP 2 2
52 2 172142-76950 CLAMP 2 2
53 2 172457-78900 HOSE G212BB083W 11
J{ErEECOL) 54 2 172957-78900  HOSE G212BBO77W 11
Fig. & | CONTROL EQUIPHENT 55 2 172457-78910  HOSE H208AB081W 1.1
P.T.0.LING 56 2 172957-78910  HOSE H208ABO77W 11
57 2 172472-78510  HOSE H208BB068K 11
58 2 172422-78520  HOSE F403BB085 11
59 2 172458-78940  HOSE G212AC092 11
59-1 2 172458-78941  HOSE G212AC092K 11 N
(A=M/#20745) (B=M/#20745)
60 2 172458-78950  HOSE H208BC079 11
60-1 2 172458-78951  HOSE H208BC079K 11 N
(A=M/#20745) (B=M/#20745)
1 - 61 2 172458-78960 HOSE H212CD093 11
11 rig. 100 BEES CT00L-L0F) 62 2 172458-78970  HOSE H208CD095 11
(P. . 0. FRANE END) 63 2 22117-080000  WASHER, 8 3 3
FE‘_{ g*‘k‘l‘fT" 64 2 22137-080000 WASHER, 8 1 1
(172457-08700) 65 2 22137-080000 WASHER, 8 11
(172457-08701) 66 2 22217-100000 WASHER, SPRING 10 2 2
PTOREDE -1 fFLTLVE 67 2 22417-160160  PIN, COTTER 1.6X16 11
%ﬁ%ﬁ;ggg %1;7 RU 68 2 23871-040000 PLUG, R04 2 2
PARTS IN ORDER TO ADD PIPING, 69 2 24311-000210 O-RING, 1AP21.0 2 2
mﬁ ﬁocgf’?‘O_TOPfrTfl\”g_ARD SPEC. 70 2 24315-000140  O-RING, 1BP14.0 2 2
71 2 24761-050000  NIPPLE, GREASE C 2 2
72 2 26013-080162  BOLT, M8X 16 1 1
(3 EERE GO 73 2 26013-080162  BOLT, M8X 16 3 3
Fig V0. OIL Flbihe 74 2 26013-080252  BOLT, M8X 25 2 2
75 2 26013-100202  BOLT, M10X 20 2 2
76 2 26013-100202  BOLT, M10X 20 2 2
77 2 26013-100252  BOLT, M10X 25 4 4
78 2 26013-100252  BOLT, M10X 25 2 2
79 2 26013-100252  BOLT, M10X 25 2 2
® »oR% 80 2 26013-120302  BOLT, M12X 30 2 2
VIENED FROM () 81 2 26013-120302  BOLT, M12X 30 11 z
(A=M/#20610) (B=M/#20610)
82 2 26013-120402  BOLT, M12X 40 11
83 2 26013-120502  BOLT, M12X 50 11
84 2 26013-120552  BOLT, M12X 55 11
— 85 2 26013-120552  BOLT, M12X 55 11
( SR’F‘?;LSID FOR L=106MM 85-1 2  26013-120652  BOLT, M12X 65 1 1 S
(2)APPLID FOR L= 46MM (A=M/#20610) (B=M/#20610)
(3)CABIN SPEC. 86 2 26013-120652  BOLT, M12X 65 11
(4)CANOPY SPEC. 87 2 26051-080002  NUT, M8 77
"KIT INNER PARTS ARE NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.120. P.T.O. KIT(OPTIONAL)

4 BAEEEE (PTON 5 1)
Fig. “FVCONTROL EQUIPMENT
(P.T.0. PEDAL

0CK10-M36802 Fig.120

4 BHEE (PT0Y))
Fig. CONTROL EQUIPMENT
(P.T.0.LINK)

1
1-1

PTO¥vk
P.T.0. KIT
(172457-08700)
(172457-08701)

PTOEREDE »7= { LTV LY
BREGRICEE., UL I RUDA—
EMAHBEMRTY .

PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

] 00 ERE (PT0, 7L-AT0)
Fig. HYD. OIL PIPING
(P. T. 0. FRAME END)

® »eR3
VIENED FROM ()

103 RS (PTO7-ATV} )
Fig. HYD. OIL PIPING
(P.T. 0. ARN END)

Remarks

(1)APPLID FOR L=106MM

(2)APPLID FOR L= 46MM

(3)CABIN SPEC.

(4)CANOPY SPEC.

*KIT INNER PARTS ARE NOT ILLUSTRATED.

(A)=VI027-2 C(JP) (D)=VIO27-2
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
88 2  26116-080202 BOLT, M8X 20 PLATED 1 1
88-1 2 26116-080254 BOLT, M8X 25 PLATED 1 1 N
(A=M/#21135) (B=M/#21135)
89 2 26116-080254 BOLT, M8X 25 PLATED 1 1
90 2  26116-080304 BOLT, M8X 30 PLATED 1 1
91 2 26116-080354 BOLT, M8X 35 PLATED 1 1
92 2  26116-100202 BOLT, M10X 20 PLATED 2 2
93 2  26658-080002 NUT, CAP M8 1 1
94 2  26716-080002 NUT, M8 2 2
95 2  26756-080002 NUT, LOCK M8 2 2
96 2  26756-080002 NUT, LOCK M8 1 1
97 2  26756-080002 NUT, LOCK M8 1 1
98 2 933110-54100 PIN 4.75X14 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.121

Fig.121. ONE TOUCH DECEL KIT(OPTIONAL) (g-viozr 2 CuP) (Dviozr2
(C)=VIO27-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

PUBLISHED: 2007/06 TYE g FFRILEY b 1 1 172458-08200  DECELERATE KIT T 1
ONE TOUCH DECEL KIT 2 2 172458-12120  CABLE, ACCELERATOR 11
2 23 (172458-08200) 3 2 172175-12200  SHAFT ASSY 11
26 12 F i LNO. 11 4 2 172175-12230  LINKA 11
g { Fﬁ&g&gg“ﬁ”ﬁe 5 2 172175-12260  BASE CMP 11
- 7 3 24550-014200  BUSH, 14X20 11
”g | 8 2 17217512310  LINKB 11
. | 10 3 24550-014200  BUSH, 14X20 11
REFER TO Fig.13 2 & 11 2 172175-12350  SPRING, RETURN 11
12 2 172175-12360  CABLE, ACCELERATOR 11
13 2 172175-12370  PLATE 11
14 2 172137-16560  BAND 11
15 2 172460-16570 HARNESS DECEL ASSY 11
17 3 29420-200000 FUSE, B 20A 2 2
18 2 17245817110  BRACKET, TIMER 11
19 2 172162-17180  SOLENOID 11
20 2 172190-17220  RELEY, TIMER 11
21 2 172458-45070  LEVERL, DECEL. 11
22 2 172176-47870  KNOB 11
23 2 1C6281-52310  PIN, SNAP 6 6 6
24 2 1A3809-56915  PIN, 6X20 11
25 2 119620-66820  JOINT 11

251 2 172A21-12250  JOINT 11 N

(A=XXX)
26 2 22137-060000 WASHER, 6 77
27 2 22217-100000  WASHER, SPRING 10 11
28 2 22351-040025  PIN, SPRING 4.0X25 11
29 2 24311-000210  O-RING, 1AP21.0 4 4
30 2 26013-060162  BOLT, M6X 16 2 2
31 2 26013-120252  BOLT, M12X 25 2 2
32 2 26022-060252 SCREW, M6X25 2 2
33 2 26116-100162  BOLT, M10X 16 PLATED 11
34 2 26587-040062  SCREW, M4X 6 11
35 2 26716-060002  NUT, M6 11
36 2 933152-09280  BAND 170 6 6
37 2 933166-17730  WASHER 11
38 2 933168-55770  BAND 146 2 2
REFER TO Fig. 23, 24
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)
Fig.122. HEATER KIT(CANOPY)(OPTIONAL)

1 E=48%vy bk (F¥/E)
’ HEATER KIT (CANOPY)
(172458-18800)
(172458-18801)
R UNO. 1%
RHLNO. 2~46% &A%Y,
INC. 2~486.

REFER TO Fig. 48
REFER TO Fig.57, 58

EFER TO Fig. ENG.
12
VAN
-

ENG.
@REFER TO Fig. 23,24

REFER TO Fig. 25

5 16

0CK10-M36802 Fig.122

(A)=VI027-2 C(JP) (D)=VIO27-2
(B)=VI027-2 P(JP) (E)=
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772458-18800 HEATER KIT 1
1-2 1 772458-18801 HEATER KIT 1 N
(B=M/#20852)
2 2 172126-11510 BAND 300 6
3 2 172141-13490 JOINT 1
4 2  172458-13580 PIPE, WATER 1
5 2 172458-13590 PIPE, WATER 1
6 2 172126-16540 CLAMP 1
7 2  172458-16580 HARNESS 1
8 2 172187-17290 SWITCH ASSY, HEATER 1
9 2 172162-17601 HEATER 1
9-1 2 172162-17602 HEATER 1 N
(B=M/#20852)
10 2 172168-17600 CONNECTOR, PT3/8XM16 1
11 2  172137-17630 JOINT, HEATER 1
111 2 172137-17631 JOINT, HEATER 1 S
(B=+03.08.21)
12 2 172425-17630 VALVE ASSY, HEATER 1
13 2 172124-17640 JOINT, PIPE 1
14 2  172458-17700 GRILLE 2
15 2 172122-17730 COVER, DEFROSTER 1
16 2 172458-18660 HOSE ASSY, HEATER 2
17 2  172458-18700 DUCT, HEATER 1
19 3 172458-18930 SHEET, INSULATOR 1
20 3 172458-18940 SHEET, INSULATOR 1
21 3 172458-18950 SHEET, INSULATOR 1
22 3  172176-67110 TRIM, ROOF 1
23 2 172458-18800 COVER, HEATER 1
25 3 172458-18850 TRIM 1
26 3 172458-18860 MOLDING 1
27 2 172458-18820 BRACKET ASSY 1
28 2 172458-18870 SEAL, SPONGE 2
29 2 172458-18880 COVER, HOSE 1
30 2 172458-18910 BRACKET (GRAY:73) 1
31 2 124465-44950 GASKET, 16 2
32 2 172164-45980 GRIP, BONNET 1
33 2 172458-46720 BOLT 8X20 4
34 2 172458-63570 COVER, SEAT MOUNT 1
35 2  172458-63640 SPONGE, HOSE 1
36 2 22137-080000 WASHER, 8 1
37 2 22137-100000 WASHER, 10 3
38 2  22137-100000 WASHER, 10 2
39 2 23000-022000 CLAMP, 22 4
39-1 2 23001-022000 CLAMP, HOSE 22 4 N
(B=M/#21105)
40 2 23000-041000 CLAMP, 41 2
40-1 2 23001-041000 CLAMP, HOSE 41 2 N
(B=M/#21105)
41 2 26013-080162 BOLT, M8X 16 1
42 2  26013-080252 BOLT, M8X 25 1
43 2  26013-100202 BOLT, M10X 20 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX)

0CK10-M36802 Fig.122
Fig.122. HEATER KIT(CANOPY)(OPTIONAL) vioars oom) ez
(C)=VI027-2 P(EX) (F)=

No. Lev. Parts No. Description Q'ty I R
E—2%wy K (8\;?)'/ E)

1 HEATER KIT (CAN (A) (B) (©) O) (B) (F)
4 (172458-18800) 44 2 26557-080162  SCREW, M8X16 2
3

1

(172458-18801) 45 2 26716-100002  NUT, M10

R LNO. 1% 46 2 172187-03690  LABEL(HEATER SWITCH
ﬁﬁé,go. Eé~46§‘§ﬁ§'§'e

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M36802 VEHICLE VIO27-2(JP,EX) 0CK10-M36802 Fig.123

Fig.123. 2-WAY KIT(OPTIONAL) E’ngx:gg_g géjs)) EE)):V'ON 2
(C)=VI027-2 P(EX) (F)=
No. Lev. Parts No. Description Q'ty |
Zz—v';f\YIIEfI]:'\:j ~ (A) (B) (C) (D) (E) (F)

(172458-08530) 1 1 172458-08530  VALVE KIT, 2-WAY 11
2 2 172458-03550  LABEL 11
1 BN 2o t0s am sy, 3 2 172458-03560  LABEL 11
p TIN2~70, 4 2 172458-03570  LABEL 11
5 2 172458-08540  LEVERASS2W 11
6 3 1C6141-35370  SPRING, LOCK 11
/ 7 3 172458-74470  SHAFT 11
_ 8 3 172458-74480  SLEEVE 11
REFER T0 Fig. 33 9 3 172458-74490  KNOB, LEVER 11
é AN 10 3 26712-080002  NUT, M8 11

REFER TO Fig. 33 EFER TO Fig. 34

REFER TO Fig. 91

FrEY ¥y / Bt

CABIN, CANOPY SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
101720-55750 21 27 172068-28490 40 3 172122-73480 72 29 172126-11510 111 28
102103-55520 21 21 120 4 81 39 122 2
104200-11920 20 17 5 172122-79930 13 8 172126-16540 23 7
104200-55321 21 17 172110-36010 100 7 21 37 24 16
104200-55330 21 18 120 6 98 26 29 46
104200-55341 21 19 172110-45050 40 1 99 46 122 6
104200-55750 21 28 120 22 102 15 172137-12270 13 3
110250-55610 21 22 172110-76170-4 104 5 106 21 172137-16560 21 13
119247-77100 26 1 172112-87860 118 2 107 19 23 9 -1
119255-44660 18 31 172113-12522 13 5 172122-82290 114 8 24 17
19 36 172116-46630 40 22 172123-76120 101 5 121 14
119620-66820 121 25 120 33 172123-76121 99 4 172137-17630 29 1
119650-77910 26 13 172116-75850-5 95 26 104 14 122 11
119808-12520 12 11 -1 172116-76381 98 10 105 1 172137-17631 29 11 -1
119808-12540 12 12 172117-83970-2 110 19 106 1 122 11 -1
121250-49121 18 4 172122-17730 122 15 2 172137-46040 14 11
19 4 172122-37830 31 15 6 15 1
121254-55510 21 20 37 107 1 172137-46210 26 27
121257-55720 21 25 172122-37843 31 16 20 172137-69850 53 25
121257-55731 21 26 38 108 1 30
121450-44531 18 26 172122-37844 31 16 -1 5 -1 172137-72452 76 10
19 31 38 -1 22 172137-72453 76 10 -1
121468-44510 18 24 172122-46590 35 23 172124-13230 15 9 172137-73860 83 5
19 29 38 30 172124-13230-4 14 9 172137-76110 99 3
121468-44540 18 27 40 21 172124-17640 29 13 172137-76580 104 6
19 32 41 11 122 13 172141-03202 1 13
121470-44540 1 37 120 32 172124-46200 34 3 2 13
2 37 172122-55061 57 52 35 14 4 13
4 38 58 2 38 9 6 4
121470-44581 18 29 59 7 40 8 7 4
19 34 60 7 41 10 9 4
121850-55710 21 24 172122-57610 46 11 115 1 172141-03360 1 27
121850-55800 21 16 47 12 120 19 2 27
124450-44560 18 28 172122-57620 46 12 172124-65480 61 17 3 35
19 33 47 13 172124-70380 124 34 4 28
124465-44950 29 18 172122-57630 46 9 172124-70390 124 35 172141-12280 13 4
122 31 47 10 71 172141-13490 29 3
124764-44810 3 51 172122-57640 46 10 172124-94310-1 118 8 122 3
124764-44920 3 21 47 11 172125-03950 3 50 172141-14610 21 3
124766-59050 18 32 172122-70350 71 7 172125-76900 120 50 172141-37320 30 6
19 37 72 7 172125-76900-4 103 10 172141-41340 35 1
21 31 81 51 172126-11510 23 1 172141-41360 33 3
95 7 52 9 38 5
129136-77200 26 12 172122-70630 124 38 24 1 39 5
129211-77920 26 16 172122-73430 81 60 29 1 40 10
129612-12560 12 13 172122-73470 81 38 2 120 21
129612-52100 21 15 124 39 98 27 172141-41370 34 5
129619-12520 12 1 172122-73480 71 27 28 35 3
172020-10620 111 2 -1 28 106 22 28
172068-28490 40 2 72 28 107 8 38 2




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No.

172141-41370 40 6 172142-03302 7 1 172147-70280 124 31 172162-12480 39 1
41 7 9 11 172147-70330 124 33 172162-13200 14 8
120 13 172142-43591 41 3 172147-70390 124 36 15 8
16 120 9 172147-70500 124 37 172162-14200 20 5
172141-50762-1 48 1 172142-57610 46 8 172147-70580 82 5 172162-15310 16 20
172141-50763-3 48 1 -1 47 9 172147-70610 81 78 172162-17180 121 19
172141-50890 46 2 172142-62300 49 13 172147-76260 98 9 172162-17601 29 8
172141-70110 81 46 172142-72260 78 9 172148-70301 71 6 122 9

172141-70150 81 48 172142-72510 77 9 72 6 172162-17602 122 9 -1
172141-70160 81 49 172142-72560 77 15 81 50 172162-46690 34 8
172141-70410 81 9 172142-72950 78 20 124 32 172162-61870 50 23
172141-70420 81 10 172142-72951 78 20 -1 172148-72050 75 8 172162-69050 63 24
172141-70450 81 4 172142-73800 83 7 172148-72390 75 19 172162-69470 67 17
172141-70460 81 5 172142-76181 98 7 172148-72790 77 19 172162-69480 67 18
172141-70470 81 6 172142-76270 100 3 172148-72791 77 19 -1 172162-69490 67 19
172141-72190 73 13 120 39 172148-72940 77 20 172162-69500 67 20
74 13 172142-76280 100 5 172148-72941 77 20 -1 172162-69510 67 21
75 9 120 41 172148-73870 83 9 172162-69520 67 22
79 24 172142-76290 97 6 172149-66550 69 2 172162-69541 67 24
172141-72250 73 24 172142-76940 120 51 172151-03540 1 47 172162-70760 81 79
74 24 172142-76940-4 103 11 2 44 172162-76131 97 3
76 9 -1 172142-76950 120 52 4 44 98 1
77 8 172142-76950-4 103 12 172151-03551 1 41 172162-76180 99 18
78 8 172142-77040 100 4 2 41 172162-81050 111 2
172141-72540 76 16 120 40 4 41 172162-82980 30 1
172141-72690 79 11 172142-77050 100 6 172151-45010 36 1 172164-03510 1 32
172141-73090 76 3 120 42 172151-53430 44 37 2 32
172141-73770 95 4 172142-81620 112 7 172151-74601 94 1 4 33
172141-76180 97 4 113 2 172151-74740 94 4 6 16
9 172142-82310 110 12 172151-77801 109 3 7 16
98 3 172142-86500 116 32 172151-81600-4 116 19 9 16
5 117 32 117 19 172164-03540 1 34
99 16 172142-86510 116 33 172151-81620 116 20 2 34
101 8 117 33 117 20 4 35
104 2 172142-86520 116 34 172151-81621 116 20 -1 6 17
105 2 17 34 172151-81630 116 21 7 17
106 3 172142-86540 116 35 117 21 9 17
107 5 117 35 172151-81640 116 22 172164-45041 36 4
108 2 172142-94241 118 7 117 22 172164-45050 36 5
1 172146-13101 14 2 172156-65690 62 20 172164-45061 36 6
172141-76220 99 47 172146-45610 38 28 172156-72400 80 2 172164-45070 36 7
172141-76900 96 8 172146-61370 49 7 -1 172156-72770 80 15 172164-45080 36 9
172141-76920 98 1 50 4 172157-03130 1 4 172164-45090 36 10
172141-77800 109 1 172146-73730 95 5 2 4 172164-45880 119 9
172141-84601 115 35 172146-82910 111 19 4 4 172164-45970 37 3
172141-99320 115 10 172147-03210 1 16 172157-03740 3 49 172164-45980 50 2
172142-03302 1 25 2 16 172157-45990 38 22 122 32
2 25 4 16 172157-58830 36 12 172164-65730 55 24
4 26 172147-70120 81 47 172157-76150 99 10 56 20
6 11 172147-70220 81 3 172157-76441 29 35 57 24




Parts No. Index

Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No.
172164-65730 58 21 172165-62800 26 10 172168-54750 44 21 172173-76101 107 3
59 21 172165-69190 63 25 45 21 108 9
60 21 172165-71200 71 3 172168-54760 44 22 172173-81700 110 1
172164-66170 61 18 72 3 45 22 172173-81710 110 4
62 21 172165-72161 73 9 172168-61560-4 48 15 172175-12200 121 3
67 5 74 6 172168-65790 16 26 172175-12230 121 4
172164-66480 16 22 172165-72310 78 18 17 12 172175-12260 121 5
172164-66490 62 43 172165-75450-5 95 17 172168-65800 49 11 172175-12310 121 8
172164-66620 16 22 1 172165-75460 95 18 11 -2 172175-12350 121 1
172164-66630 16 13 172165-75481 95 19 172168-71101 71 1 172175-12360 121 12
172164-66800 16 14 172165-81750 75 12 72 1 172175-12370 121 13
172164-72350 75 16 15 172168-71950 81 36 172175-13100 14 3
79 3 78 13 172168-72240 76 14 172175-13110 15 3
172164-76131 99 6 19 20 172175-17120 24 9
172164-76330 99 5 79 9 77 13 36
20 16 17 26 3
108 5 172165-81760 112 6 118 4 172175-65641 119 1
172164-77800 109 4 25 172168-72400 73 10 172175-72480 78 10
172164-81630 116 2 113 8 74 7 172175-72550 79 6
117 2 25 172168-72410 75 11 172175-73700 95 2
172164-81670 111 7 172165-82520 110 4 -1 14 172175-73710 95 3
112 8 111 21 79 8 172175-81700 110 2
113 3 172165-82530 110 11 15 3
118 1 111 22 172168-81270 76 15 172175-81710 110 5
172164-81700 116 3 172165-82540 111 5 21 6
26 172165-82550 111 13 77 14 172176-07330 11 1
117 3 172165-82560 111 14 18 172176-14620 21 4
26 172165-82570 111 15 112 3 172176-47870 121 22
172164-81820 114 1 172165-82580 110 16 22 172176-67110 122 22
172164-81950 116 1 111 16 113 5 172176-68210 51 10
117 1 112 10 22 172176-73290 71 14
172165-03240 1 38 113 10 114 6 72 14
2 38 172165-82590 110 17 118 5 172176-73560 71 34
4 49 111 17 172168-81410 73 1 72 35
172165-03460 1 47 1 112 1 74 8 172176-73590 71 37
172165-13220 63 1 113 1 172168-84411 114 9 72 38
172165-14170 20 18 172165-82600 110 18 172171-03261 1 23 172176-73600 71 39
172165-45071 36 8 111 18 2 23 72 40
172165-45490 42 1 112 12 3 18 172176-73690 71 41
5 113 12 4 24 72 42
172165-45970 33 12 172165-86500 116 18 172171-13461 21 1 172176-73880 71 42
172165-46340 38 23 117 18 172171-14610 18 23 72 43
172165-47550 34 13 172165-86501 116 18 -1 19 28 172176-73910 71 43
172165-47871 36 1 172168-11310 12 1 172171-72120 76 8 72 44
172165-47980 34 17 172168-13150 14 7 172171-72130 76 9 172176-73930 71 44
172165-47990 34 18 172168-13250 14 10 172173-03250 1 48 72 45
172165-53500 44 14 15 10 2 45 172176-73940 71 45
25 172168-17600 29 9 4 22 72 46
45 14 122 10 172173-73440 81 80 172183-03250 1 22
25 172168-46760 29 19 172173-76101 101 3 2 22




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
172183-03250 4 23 172187-17301 25 48 172190-17220 121 20 172437-03321 3 29
172183-03280 1 39 172187-17320 25 13 172312-17250 63 2 8 8
2 39 34 172312-17260 97 1 172437-03341 3 33
3 22 172187-17341 25 15 172312-74790 81 20 8 9
4 39 36 21 172437-03351 3 34
172183-13480 16 24 172187-17350 25 16 172312-77820 109 2 8 10
17 2 37 172421-73380 81 12 172437-03360 3 36
172183-14250 20 13 172187-17360 25 17 172421-73400 81 16 8 11
172183-16560 29 4 38 172421-73440 81 93 172437-03371 3 37
102 15 -1 172187-17371 25 18 172421-73450 81 7 8 12
16 39 172422-37310 30 5 172437-03380 3 38
172183-73520 81 65 172187-17380 25 19 172422-37780 31 14 8 13
172183-73560 81 66 40 36 172437-03390 3 39
172183-73570 81 67 172187-17470 25 23 172422-65750 29 32 -1 8 14
172183-73660 81 68 44 172422-66150 16 21 172437-03401 3 40
172183-73670 81 44 172187-17480 25 24 172422-72760 78 14 8 15
172183-73730 81 13 45 172422-72790 79 1 172437-03411 3 41
172183-73770 81 17 172187-17540 27 2 172422-76100 96 1 8 16
172183-73780 81 18 172187-17560 25 26 172422-76130 98 2 172437-03421 3 42
172183-73810 81 85 172187-17570 25 27 172422-76140 99 24 8 17
172183-73870 81 19 172187-45650 38 20 172422-76180 100 1 172437-03431 3 43
172183-74820 103 1 172187-45651 38 20 -1 120 36 8 18
120 34 172187-45760 35 19 172422-76190 100 2 172437-03460 3 44
172183-75410 95 16 38 21 120 37 8 19
172183-76200 106 5 172187-45870 35 6 172422-78290 98 24 172437-03470 3 45
108 4 172187-45880 35 7 25 8 20
172183-76250 103 5 172187-46400 40 19 172422-78390 101 17 172437-03500 3 46
120 38 120 30 172422-78520 120 58 172437-03510 1 33
172183-81160 112 1 172187-46430 40 20 172422-78760 101 18 2 33
113 1 120 31 172422-94210 118 6 3 47
172183-81170 111 4 172187-53320 44 9 172423-13550 18 19 4 34
172186-13590 48 12 45 10 19 22 172437-03530 3 48
172186-72480 73 32 172187-61421 55 2 172423-37370 31 4 172441-37301 30 3 -1
74 32 56 2 31 172441-37302 30 3 -2
172187-03690 122 46 57 2 172423-73530 124 41 172444-03170 1 8
172187-14510 20 25 58 3 172423-73630 81 81 2 8
172187-16560 26 1 59 8 172425-17630 29 12 4 8
172187-17070 25 2 60 8 122 12 6 1
172187-17080 25 3 172187-64830 59 4 172433-64510 59 3 7 1
172187-17090 25 4 60 4 60 3 9 1
172187-17100 25 1 172187-64900 26 29 172434-61170 95 13 172444-03180 1 9
1-2 56 19 119 11 -1 2 9
172187-17200 26 2 58 20 172435-61660 62 3 4 9
172187-17220 24 10 172187-65210 61 13 172437-03241 3 13 6 2
37 172187-75510 95 20 172437-03250 3 16 7 2
26 5 172187-78580 23 12 8 2 9 2
172187-17280 25 11 13 172437-03300 3 26 172444-03190 1 11
32 24 21 8 6 2 11
172187-17290 25 47 22 172437-03310 3 28 4 1
122 8 172190-16500 66 22 8 7 6 3




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
172444-03190 7 3 172444-72961 73 28 -1 172448-72650 79 16 -1 172448-74910 91 33
9 3 74 25 -1 172448-74710 90 3 92 23
172444-03210 1 17 75 16 -1 93 3 93 14
2 17 79 3 -1 172448-74720 91 18 172448-74920 90 15
4 17 172444-73802 83 1 92 8 91 9
6 7 172444-73810 83 2 172448-74730 91 43 34
7 7 172444-73831 83 4 172448-74750 90 10 92 24
9 7 172444-73840 83 3 93 10 93 15
172444-03240 1 21 172444-73880 83 6 172448-74760 90 11 172448-74930 90 16
2 21 172444-76400 96 3 91 4 91 10
4 21 172444-78800 106 20 23 35
6 9 107 17 92 13 92 25
7 9 172444-81310 112 4 93 1 93 16
9 9 23 172448-74770 90 12 172448-74950 90 17
172444-03280 1 24 113 6 91 5 91 11
2 24 23 24 36
4 25 172444-82990 111 20 92 14 92 26
6 10 172445-03180 1 42 93 12 93 17
7 10 172445-03220 1 44 172448-74780 90 13 172448-74960 90 18
9 10 172445-03230 1 45 91 6 91 12
172444-03290 1 40 6 21 25 37
2 40 172445-62010 57 38 92 15 92 27
4 40 58 29 93 13 93 18
172444-03330 2 43 59 30 172448-74790 90 4 172448-74970 90 19
7 20 60 29 22 91 13
172444-13210 18 2 172445-66750 64 6 91 7 38
19 2 172445-69320 67 13 26 92 28
172444-13220 18 3 172445-69400 67 14 92 16 93 19
19 3 172445-69420 67 16 93 4 172448-74980 91 39
172444-14200 20 6 172445-69740 64 24 22 92 29
172444-14270 20 19 172445-76150 99 11 172448-74810 90 9 172448-74990 91 40
172444-14450 20 7 172445-76151 99 11 -1 91 27 92 30
172444-14460 20 8 172446-75250 95 26 -1 92 17 172448-82570 116 19 -1
172444-14470 20 9 172447-13550 119 2 93 9 117 19 -1
172444-14480 20 10 172447-14160 20 4 172448-74820 90 5 172448-82580 116 21 1
172444-14490 20 1 172447-74221 85 12 91 28 23 B-1
172444-17620 62 3 -1 87 12 92 18 117 21 1
172444-17660 29 15 172447-74230 87 16 93 5 23 B-1
50 1 172447-75600 95 21 172448-74830 90 6 172448-82590 116 22 -1
172444-54910 17 6 172448-54120 73 7 -1 91 29 117 22 1
1 74 4 -1 92 19 172448-82950 116 18 -2
172444-54920 62 5 -1 112 6 -1 93 6 172448-82960 116 20 -2
172444-64730 61 28 25 -1 172448-74860 91 30 172450-03200 1 14
172444-65610 95 1 113 8 -1 92 20 2 14
172444-65680 17 7 25 -1 172448-74870 91 31 4 14
172444-68650 29 34 172448-72650 75 12 1 92 21 6 5
172444-68810 50 7 15 -1 172448-74880 91 32 7 5
172444-72940 79 17 78 13 -1 92 22 9 5
172444-72960 73 28 19 -1 172448-74910 90 14 172450-73330 81 53
74 25 79 9 -1 91 8 172450-73500 81 41




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No.
172450-73510 81 42 172455-67350 63 16 172456-65850 17 13 172457-50100 46 1
172450-73550 81 43 172455-67360 63 17 172456-65860 17 14 172457-50101 46 141
172450-73620 81 25 172455-67440 63 18 172456-73350 81 54 172457-50102 47 1
172450-73750 124 5 172455-67550 65 10 172456-73360 81 55 172457-53290 44 4
172450-73830 124 19 172455-67610 64 34 172456-73370 81 56 172457-53291 45 4
172450-73850 124 20 172455-67710 64 35 172456-73380 81 57 172457-53310 44 8
172450-73860 124 21 172455-67770 64 41 172456-73390 81 58 45 9
172450-73870 124 22 172455-67870 66 6 172456-73420 81 59 172457-53320 44 10
172450-77050 124 52 172455-67880 66 7 172456-73430 81 61 172457-53330 44 6
172450-77070 124 56 172455-67910 66 8 172456-73440 81 62 45 6
172450-77080 124 57 172455-67950 119 12 172456-73450 81 63 172457-54100 44 20
172450-77090 124 58 172455-67951 119 12 -1 172457-03110 1 2 172457-54101 45 20
172450-77110 124 59 172455-67970 66 9 2 2 172457-61080 48 2
172450-77120 124 60 172455-67990 119 13 4 2 172457-61081 48 2 -1
172450-77130 124 61 172455-69140 68 6 172457-03111 1 2 1 172457-61100 48 5
172450-77140 124 62 172455-69170 67 11 2 2 -1 172457-61140-4 48 7 -1
172450-77170 124 63 172455-69200 68 7 4 2 -1 172457-61400 51 1
172450-77190 124 64 172455-69250 68 8 172457-03150 1 6 172457-61900 50 8
172450-77220 124 53 172455-69290 68 9 2 6 172457-62270 53 6
172452-73480 71 29 172455-69300 67 12 3 3 172457-64120 55 3 -2
72 30 172455-69410 66 12 4 6 57 3 -2
172455-03320 1 50 172455-69490 66 13 172457-08600 56 1 -1 172457-64121 55 3-3
172455-03340 1 26 172455-69520 67 23 58 1 -1 56 3
2 26 172455-74240 90 2 60 1 -1 57 3-3
4 27 91 2 172457-08700 120 1 58 4
172455-03520 1 46 16 172457-08701 120 11 172457-65100 61 7
6 22 92 6 172457-13330 16 1 172457-65110 61 10
172455-46890 34 10 93 2 172457-13400 18 13 172457-65120 61 12
172455-46900 34 1 172455-74700 90 1 172457-13401 19 16 172457-65300 62 2
172455-46901 34 11 -1 93 1 172457-13600 16 5 172457-65301 62 2 -1
172455-46940 33 7 172455-74701 90 11 172457-13670 16 7 172457-65330 62 5
172455-46941 33 7 -1 91 1 172457-13700 16 10 172457-65440 62 9
172455-46950 34 12 93 1 -1 172457-13701 17 1 172457-72010 75 2
172455-53330 44 11 172455-74710 90 8 172457-13750 16 15 172457-72050 76 2
45 1 91 3 172457-13751 16 15 -1 172457-72100 74 1
172455-61600 48 16 17 172457-13780 16 17 172457-72140 73 8
172455-61720 33 9 92 7 17 3 74 5
172455-64200 55 1 93 8 49 11 -1 172457-72160 74 9
56 1 172455-75290 95 22 172457-13800 16 23 172457-72180 73 12
57 1 172455-75300 95 23 172457-13801 17 9 74 12
58 1 172455-75330 95 14 172457-13890 17 15 172457-72190 73 14
59 1 172455-76220 105 4 172457-13910 17 16 74 14
60 1 172455-79770 102 7 A 172457-29100 30 1 172457-72200 73 15
172455-65230 62 1 -1 8 A 172457-38100 32 1 74 15
172455-65230-1 62 1 172456-13320 19 8 172457-38120 32 12 172457-72221 73 16
172455-65970 29 32 172456-13330 19 9 172457-38140 32 3 74 16
172455-67310 63 12 172456-53700 45 15 14 172457-72230 73 1
172455-67320 63 13 172456-61963 52 1-2 172457-38600 32 23 74 29
172455-67330 63 14 172456-65461 62 42 172457-46800 33 2 -2 172457-72240 73 2
172455-67340 63 15 172456-65790 17 8 172457-46801 33 2 -3 74 30




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
172457-72250 73 5 -1 172457-73640 71 61 172457-78241 101 16 -1 172458-03210 9 8
74 2 -1 72 62 172457-78900 103 19 172458-03220 1 19
172457-72300 75 1 172457-73700 81 2 120 53 2 19
172457-72310 75 10 172457-73710 82 1 172457-78910 103 20 3 1
172457-72330 75 13 172457-73711 124 1 120 55 4 19
172457-72400 73 4 172457-73730 81 69 172457-81100 111 1 172458-03230 1 20
172457-72410 73 25 172457-73740 81 70 172457-81101 111 11 2 20
172457-72500 76 1 172457-73770 81 71 172457-81102 111 1 -2 4 20
172457-72501 76 1 -1 172457-73780 124 43 172457-81103 111 1-3 172458-03231 1 20 1
172457-72510 76 13 172457-74100 84 1 172457-81104 111 1 -4 2 20 -1
172457-72511 76 13 -1 172457-74110 89 1 172457-81450 111 9 -1 4 20 1
172457-72540 76 19 172457-74120 89 2 172457-81451 111 9 -2 172458-03240 3 14
172457-72541 76 19 -1 172457-74130 88 2 172457-81500 112 2 5 13
172457-72580 76 8 -1 172457-74140 88 3 172457-81600 112 20 40 1
172457-72700 78 1 172457-74150 87 2 172457-81840 111 10 120 2
172457-72710 78 1 172457-74160 87 4 172457-81860 111 12 172458-03260 1 43
172457-72900 79 2 172457-74170 85 2 172457-81880 112 9 6 20
172457-72910 79 14 172457-74180 85 5 113 9 172458-03270 1 51
172457-72950 79 23 172457-74190 88 4 172457-94100 118 3 2 46
172457-73060 71 46 172457-74210 88 1 172458-03120 1 3 4 45
172457-73410 124 28 172457-74220 87 1 2 3 40 40
172457-73420 82 2 172457-74230 85 1 4 3 120 3
172457-73500 71 5 172457-74240 84 2 172458-03130 1 5 172458-03280 1 49
172457-73501 71 5 -1 172457-74250 84 3 2 5 172458-03310 63 7
172457-73510 71 30 172457-76100 99 1 4 5 172458-03320 63 8
72 31 172457-76600 103 6 172458-03140 2 42 172458-03330 63 9
172457-73520 71 50 172457-76601 103 6 -1 3 2 172458-03550 1 52
72 51 120 43 172458-03160 1 7 2 47
172457-73530 71 31 172457-76650 103 7 2 7 4 46
72 32 120 44 3 5 92 34
172457-73540 71 32 172457-76770 103 9 4 7 123 2
72 33 120 47 172458-03180 1 10 172458-03560 1 53
172457-73550 71 33 172457-78110 96 17 2 10 2 48
72 34 172457-78120 96 18 172458-03181 1 10 -1 4 47
172457-73560 71 35 172457-78121 96 18 -1 2 10 -1 92 35
72 36 172457-78130 97 1 4 10 123 3
172457-73570 71 51 172457-78140 98 17 172458-03190 1 12 172458-03570 1 54
72 52 172457-78150 99 27 2 12 2 49
172457-73580 71 36 172457-78160 102 7 4 12 4 48
72 37 172457-78170 102 8 172458-03200 1 15 6 23
172457-73590 71 38 172457-78180 102 9 2 15 7 21
72 39 172457-78190 102 10 4 15 9 22
172457-73600 71 40 172457-78200 102 1 6 6 92 36
72 41 172457-78210 101 13 7 6 123 4
172457-73610 71 47 172457-78211 101 13 -1 9 6 172458-08200 121 1
172457-73611 71 47 1 172457-78220 101 14 172458-03210 1 18 172458-08530 123 1
172457-73620 71 59 172457-78221 101 14 -1 2 18 172458-08540 123 5
72 60 172457-78230 101 15 4 18 172458-11310 12 2
172457-73630 71 60 172457-78231 101 15 -1 6 8 172458-11500 12 8
72 61 172457-78240 101 16 7 8 172458-11510 12 17




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
172458-11520 12 18 172458-13890 16 30 172458-17110 121 18 172458-37131 31 26 -1
172458-11530 12 9 172458-13900 16 4 172458-17210 66 3 172458-37150 31 9
172458-11540 12 19 172458-13950 18 8 172458-17220 66 4 28
172458-11550 12 20 19 10 172458-17230 66 5 172458-37151 31 9 -1
172458-11650 12 10 172458-13960 18 9 172458-17250 25 30 28 -1
172458-12100 13 1 19 1 172458-17400 28 1 172458-37170 31 29
172458-12110 13 2 172458-13970 19 12 172458-17410 28 3 172458-37171 31 29 -1
172458-12120 121 2 172458-14150 20 3 172458-17420 28 2 172458-37172 31 29 -2
172458-13100 14 4 172458-14201 20 12 66 10 172458-37500 30 13 -1
15 2 172458-14202 20 12 -1 172458-17450 27 1 172458-37580 30 18 -1
172458-13110 14 5 172458-14300 20 20 172458-17500 25 9 172458-37590 30 14 -1
15 4 172458-14340 20 24 172458-17550 29 8 -1 172458-37700 31 13
172458-13120 14 6 172458-14351 95 9 172458-17551 29 8 -2 35
15 6 172458-14361 95 10 172458-17620 29 10 172458-38110 32 2
172458-13290 18 6 172458-14370 20 14 172458-17640 29 14 172458-38130 32 13
172458-13291 19 6 172458-14380 20 23 172458-17660 29 16 172458-38200 32 8
172458-13300 18 7 172458-14510 20 25 -1 172458-17700 29 17 -1 19
19 7 172458-14600 21 2 122 14 25
172458-13310 18 10 172458-14630 21 5 172458-17790 119 1 27
19 13 172458-14660 21 9 172458-17791 119 1 -1 172458-38210 32 9
172458-13320 18 1 172458-16100 22 1 172458-17800 119 3 20
172458-13390 18 12 172458-16101 22 1 -1 172458-17801 119 3 -1 172458-38220 32 10
19 14 172458-16110 22 2 172458-17820 119 4 21
172458-13450 18 15 172458-16120 22 3 172458-17821 119 4 1 172458-38230 32 11
19 18 172458-16121 22 3 -1 172458-17840 119 5 22
172458-13460 18 16 172458-16131 22 1 B-1 172458-17841 119 5 -1 172458-38300 32 24
19 19 172458-16140 22 1C 172458-17860 119 6 172458-38310 32 26
172458-13480 18 17 172458-16300 22 8 172458-17861 119 6 -1 172458-45011 36 2
19 20 172458-16500 23 2 172458-17870 119 7 172458-45030 36 3
172458-13530 18 18 172458-16501 23 2 -1 172458-17880 119 8 172458-45050 36 17
19 21 24 2 172458-18660 122 16 172458-45051 36 17 -1
172458-13550 18 20 172458-16520 23 5 172458-18700 122 17 172458-45070 121 21
19 23 172458-16521 23 5 -1 172458-18800 122 23 172458-45100 35 2
172458-13560 18 21 172458-16522 23 5 -2 172458-18820 122 27 172458-45140 35 27
19 26 172458-16523 24 7 172458-18850 122 25 172458-45180 38 1
172458-13570 18 22 172458-16530 23 6 172458-18860 122 26 172458-45200 38 4
19 27 172458-16531 23 6 -1 172458-18870 122 28 172458-45230 38 7
172458-13580 18 39 24 15 172458-18880 122 29 172458-45250 35 22
19 24 172458-16550 23 3 172458-18910 122 30 172458-45400 35 17
122 4 24 4 172458-18930 122 19 172458-45401 35 17 -1
172458-13590 18 40 172458-16560 23 8 172458-18940 122 20 172458-45402-1 35 17 -2
19 25 172458-16561 24 18 172458-18950 122 21 172458-45500 49 18
122 5 172458-16580 122 7 172458-37100 31 3 172458-45510 35 18
172458-13750 16 8 172458-16610 66 1 172458-37101 31 3 -1 172458-45520 38 18
172458-13780 16 12 172458-16611 66 1 -1 172458-37102 31 3 -2 172458-45521 38 18 -1
172458-13860 16 27 172458-16620 66 2 172458-37120 31 5 172458-45540 38 19
172458-13861 16 27 -1 172458-16650 29 5 25 172458-45600 42 2
172458-13870 16 29 172458-16690 29 6 172458-37130 31 6 172458-45660 35 13
172458-13880 16 9 172458-16700 29 7 26 172458-45700 37 1
172458-13890 16 3 172458-17100 25 11 172458-37131 31 6 -1 172458-45720 37 2




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No.
172458-45800 37 9 172458-50480 47 2 172458-61820 50 6 172458-63670 64 2
172458-45810 37 10 172458-50800 46 4 172458-61870 48 23 67 3
172458-45850 34 2 47 5 172458-61960 52 1 172458-63680 64 3
172458-45900 39 3 172458-50810 46 5 172458-61961 52 1 -1 172458-63700 65 1
172458-45920 39 4 47 6 172458-62110 53 1 172458-63730 64 4
172458-45950 39 7 172458-53280 44 1 172458-62120 53 2 65 2
172458-46100 41 6 172458-53281 44 11 172458-62121-4 53 2 1 172458-63760 64 33
120 12 45 1 172458-62180 53 3 172458-63770 65 3
172458-46110 120 14 172458-53330 44 12 172458-62200 53 4 172458-63790 64 5
172458-46120 40 5 45 12 172458-62210 53 5 172458-63800 65 4
172458-46121 40 5 -1 172458-53360 44 13 172458-62230 53 26 -1 172458-63900 50 12
120 15 45 13 172458-62240 20 27 172458-63910 50 13 -1
172458-46131 120 17 172458-53370 44 7 172458-62250 53 8 -1 172458-63930 67 4
172458-46150 41 9 45 8 172458-62400 53 20 172458-63950 65 5
120 18 172458-54750 44 23 172458-62410 53 21 67 7
172458-46171 120 28 45 23 172458-62420 53 23 172458-63960 65 6
172458-46230 40 9 172458-57600 46 7 172458-62430 50 16 172458-63970 65 7
120 20 47 8 53 24 172458-63980 65 8
172458-46240 120 23 172458-61110 48 6 29 172458-63990 65 9
172458-46280 40 13 172458-61140 48 7 172458-62500 53 9 172458-64050 55 26
120 24 172458-61150 48 8 172458-62510 53 28 57 26
172458-46290 40 14 172458-61200 49 1 172458-62520 53 27 59 23
120 25 172458-61260 48 9 172458-63100 54 4 172458-64080 55 29
172458-46350 40 15 172458-61270 48 10 172458-63110 54 1 57 29
120 26 172458-61271 48 10 -1 14 172458-64090 55 30
172458-46370 40 16 172458-61290 49 2 172458-63120 54 5 57 30
172458-46371 40 16 -1 172458-61291 49 2 -1 172458-63130 54 6 172458-64100 55 31
120 27 172458-61300 49 12 172458-63140 54 7 57 31
172458-46380 40 18 172458-61350 48 11 172458-63300 50 18 172458-64110 55 32
120 29 172458-61351 48 11 -1 172458-63350 50 19 57 32
172458-46600 34 4 172458-61490 50 13 172458-63360 63 3 172458-64120 55 3
172458-46720 25 28 51 3 172458-63400 29 20 57 3
54 1 172458-61500 50 9 172458-63410 29 21 172458-64121 55 3 -1
2 51 4 172458-63420 29 22 57 31
3 172458-61510 50 10 172458-63450 29 23 172458-64140 55 8
122 33 51 5 172458-63460 29 24 57 8
172458-46730 33 1 172458-61530 49 5 172458-63470 29 25 -1 172458-64440 55 25
34 9 172458-61531 49 5 -1 172458-63480 63 4 57 25
172458-46790 33 5 172458-61540 49 6 172458-63520-1 50 20 172458-64441 55 25 -1
172458-46800 33 2 172458-61560 49 7 172458-63540 50 21 56 21
172458-46801 33 2 -1 172458-61580 49 8 172458-63570 50 25 57 25 -1
172458-46950 33 8 172458-61590 49 9 122 34 58 22
172458-47600 34 14 172458-61600 51 7 172458-63580 63 5 59 22
172458-47601 34 14 -1 172458-61640 49 10 172458-63600 29 26 60 22
14 -2 172458-61650 48 18 172458-63610 29 27 172458-64510 57 34
172458-47620 34 15 172458-61660 48 19 172458-63620 29 28 58 25
172458-47621 34 15 -1 172458-61690 48 17 172458-63630 29 29 59 26
172458-47640 34 16 172458-61750 51 8 172458-63640 29 30 60 25
172458-47680 33 13 172458-61790 50 3 122 35 172458-64590 55 36
172458-47710 33 14 172458-61791 50 3 -1 172458-63650 29 31 56 24




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
172458-64590 57 35 172458-65531 62 12 -1 172458-68850 65 11 172458-73820 83 8
58 26 172458-65540 62 13 172458-68990 50 29 172458-73960 124 18
59 27 172458-65560 62 14 172458-69000 50 30 172458-73970 124 23
60 26 172458-65570 62 15 172458-69090 65 12 172458-73980 124 24
172458-64600 50 28 172458-65580 62 16 172458-69100 67 10 172458-73990 124 25
55 37 172458-65600 62 17 172458-69200 65 13 172458-74110 89 13
56 25 172458-65610 62 18 172458-69210 65 14 172458-74120 89 14
57 36 172458-65640 62 19 172458-69220 65 15 172458-74130 85 15
58 27 172458-66720 67 37 172458-69230 65 16 86 3
59 28 172458-66780 68 17 172458-69240 65 17 87 18
60 27 172458-66790 68 18 172458-69250 64 40 88 20
172458-64610 50 40 172458-66800 68 19 172458-69260 64 42 89 15
51 17 20 172458-69270 64 43 172458-74140 85 16
172458-64660 55 16 172458-67020 67 6 172458-69280 64 44 86 4
56 15 172458-67090 70 2 172458-69320 66 1 87 19
57 16 172458-67100 70 3 172458-69400 67 15 88 21
58 16 172458-67110 70 4 172458-69580 67 25 89 16
59 17 172458-67200 44 26 172458-69590 68 2 172458-74150 84 16
60 17 172458-67201 44 26 -1 172458-69600 68 3 85 3
172458-64680 55 17 172458-67202 45 26 172458-69601 68 3 -1 87 3
57 17 172458-67340 64 7 172458-69730 68 10 20
172458-64690 55 18 172458-67440 64 8 172458-69760 68 11 88 22
57 18 172458-67510 64 9 172458-69770 68 12 89 3
172458-64700 57 37 172458-67520 64 10 172458-69790 63 26 17
58 28 172458-67550 64 1 172458-69830 63 27 172458-74160 84 17
59 29 172458-67570 64 12 172458-69900 67 26 85 4
60 28 172458-67610 64 13 172458-69910 67 27 87 5
172458-64750 55 23 172458-67650 67 8 172458-69920 68 4 21
56 18 172458-67670 64 14 172458-69930 63 28 88 23
57 23 172458-67680 64 15 172458-69960 68 13 89 4
58 19 172458-67800 63 6 172458-69990 68 14 18
59 20 172458-67801 63 6 -1 172458-72030 77 2 172458-74170 85 17
60 20 172458-67802 63 6 -2 172458-72050 78 2 86 5
172458-64960 59 32 172458-67810 55 34 172458-72130 73 6 -1 87 28
60 31 56 26 74 3 -1 88 24
172458-65000 61 3 172458-67820 55 35 172458-72270 73 3 89 19
172458-65020 61 4 56 27 74 31 172458-74200 42 6
172458-65021 61 4 -1 172458-67830 64 36 172458-72500 77 1 172458-74230 84 18
172458-65050 61 5 172458-67840 63 19 172458-72510 77 12 85 6
172458-65060 61 6 172458-67850 64 32 172458-72570 77 16 86 17
172458-65070 61 8 172458-67860 64 37 172458-72650 79 7 87 6
172458-65080 61 9 172458-67870 64 16 172458-72740 78 12 88 5
172458-65270 61 15 172458-67880 64 38 172458-72770 78 17 89 5
172458-65271 61 15 -1 172458-67900 64 17 172458-72850 78 26 172458-74240 84 19
172458-65390 62 6 172458-67910 64 39 172458-72860 78 24 85 7
172458-65400 62 8 172458-67920 64 18 172458-73400 124 2 86 18
172458-65500 62 10 172458-67940 67 9 172458-73440 82 6 87 7
172458-65510 62 1 172458-67960 63 20 172458-73450 82 7 88 6
172458-65510-2 62 11 -1 172458-67970 63 21 172458-73460 82 8 89 6
172458-65530 62 12 172458-67980 63 22 172458-73470 82 4 172458-74250 84 20




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
172458-74250 85 8 172458-74630 89 9 172458-78170 99 28 172458-78800 107 18
87 8 20 172458-78200 102 12 172458-78810 105 8
88 7 172458-74640 85 22 172458-78210 102 13 172458-78820 105 9
89 7 86 10 172458-78220 98 18 172458-78920 103 21
172458-74260 84 21 88 11 172458-78230 98 19 172458-78930 103 22
85 9 172458-74650 88 27 172458-78260 99 29 172458-78940 100 12
86 19 172458-74660 88 12 172458-78261 99 29 -1 120 59
87 9 172458-74670 88 13 172458-78270 97 12 172458-78941 100 12 -1
88 8 172458-74680 86 23 13 120 59 -1
89 8 172458-74690 88 16 98 20 172458-78950 100 13
172458-74290 85 18 172458-74700 89 25 21 120 60
86 6 172458-74710 84 1 22 172458-78951 100 13 -1
88 9 25 23 120 60 -1
172458-74300 124 48 87 13 172458-78290 99 30 172458-78960 100 14
172458-74310 124 49 29 172458-78300 99 31 120 61
172458-74320 124 50 172458-74720 84 12 172458-78310 99 32 172458-78970 100 15
172458-74330 124 51 85 13 172458-78320 99 33 120 62
172458-74350 124 4 86 1 172458-78321 99 33 -1 172458-81400 11 3
172458-74360 85 19 87 14 172458-78330 106 11 172458-81630 112 5
86 7 88 17 172458-78340 106 12 24
88 10 89 11 172458-78350 106 13 113 7
172458-74380 88 19 172458-74730 84 13 172458-78360 106 14 24
172458-74390 88 25 172458-74740 88 33 172458-78390 106 15 114 7
172458-74420 87 17 172458-74750 89 12 172458-78400 106 16 172458-81700 1M1 8
172458-74430 87 22 172458-74780 88 18 172458-78410 106 17 172458-81750 111 6 -1
172458-74440 86 2 172458-74800 87 15 172458-78420 106 18 172458-81751 11 6 -2
172458-74450 86 8 172458-74820 86 15 172458-78510 99 34 172458-81770 111 9
172458-74460 85 20 172458-74860 84 14 172458-78520 99 35 172458-81800 110 7
86 9 172458-74910 124 72 172458-78530 99 36 172458-81830 110 8
172458-74470 92 2 172458-75050 95 34 172458-78540 99 37 172458-81840 111 1
123 7 172458-75350 95 15 172458-78550 99 38 172458-81860 114 2
172458-74480 92 3 172458-76130 99 8 172458-78570 106 19 172458-81890 114 3
123 8 172458-76140 99 9 107 9 172458-81920 110 9
172458-74490 92 4 172458-76150 99 12 172458-78610 108 14 172458-81930 110 10
123 9 172458-76160 99 14 172458-78620 108 15 172458-82100 116 10 C
172458-74500 91 15 172458-76170 96 2 172458-78630 108 16 172458-82230 116 12
92 5 172458-76230 99 9 -1 172458-78640 108 17 117 12
172458-74520 86 16 172458-76680 103 8 172458-78650 108 18 172458-82231 116 12 -1
172458-74530 86 20 120 45 172458-78660 108 19 117 12 -1
172458-74540 86 21 172458-76700 100 8 172458-78670 108 20 172458-82240 116 13
172458-74550 86 22 120 46 172458-78680 108 21 117 13
172458-74560 85 14 172458-76750 103 9 -1 172458-78710 107 10 172458-82260 116 14
172458-74570 85 21 120 47 1 172458-78720 107 11 117 14
172458-74610 84 15 172458-76800 100 16 172458-78730 107 12 172458-82280 116 15
172458-74620 84 22 120 48 172458-78740 107 13 117 15
172458-74630 84 23 172458-76880 100 17 172458-78750 105 6 172458-82290 116 16
85 10 120 49 172458-78760 105 7 117 16
87 10 172458-78091 96 15 172458-78770 107 14 172458-82300 110 11
23 172458-78100 96 16 172458-78780 107 15 172458-82320 110 14
88 26 172458-78130 96 19 172458-78790 107 16 172458-82330 110 15




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No
172458-82350 117 10 B 172460-73340 72 16 172472-45660 35 13 -1 172519-63240 63 1
172458-82351 117 10 B-1 172460-73350 71 17 172472-45900 39 3 -1 68 5
172458-82400 116 10 D 72 17 172472-62500 53 26 172519-65300 51 6

172458-82450 117 10 C 172460-73360 71 18 172472-66300 69 1 172524-17330 25 6 -1
172458-82451 117 10 C-1 72 18 172472-78510 103 21 -1 172614-23190 30 14
172458-82500 116 10 B 172460-73370 71 19 120 57 172633-76160 103 2
172458-82550 117 10 A 72 19 172472-78520 103 22 -1 120 35
172458-82551 117 10 A-1 172460-73380 71 20 172478-68600 63 38 172638-73330 81 37
172458-82600 114 4 72 20 172478-68610 63 39 172638-73470 124 40
172458-82650 114 5 172460-73390 71 21 172478-68620 63 40 172644-76161 101 6
172458-82651 114 5 -1 72 21 172487-13500 19 15 172645-76570 96 4
172458-82850 116 10 A 172460-73400 71 49 172487-45600 43 1 6
172458-83710 112 13 72 50 172487-45900 39 3 -2 102 2
113 13 172460-73420 71 22 172487-53330 45 7 172648-16600 23 4
172459-67810 64 1 72 22 172487-74200 43 3 24 6
172459-67820 67 1 172460-73430 71 23 172490-03200 2 44 1 172725-16160 22 9
172459-67821 67 1 -1 172460-73900 71 24 3 9 172730-05250 46 3
172459-67830 67 2 72 24 4 44 1 47 4
172459-67831 67 2 -1 172460-73910 71 25 172490-03210 2 46 -1 70 1
172459-67840 68 1 72 25 3 10 172730-75141 97 2
172459-67841 68 1 -1 172460-73920 72 26 4 45 -1 101 1
172459-73740 124 42 172461-73270 71 13 -1 40 40 -1B 2
172459-81400 111 6 72 13 -1 120 3 -1B 102 1
172460-03140 4 42 172462-03320 3 30 172490-13110 15 5 172734-41300 38 27
172460-03230 4 50 172463-03290 3 24 172490-13150 15 7 41 2
9 20 172463-03330 3 32 172490-37310 30 11 -1 120 8
172460-03240 4 43 172463-69150 64 19 172490-37320 30 11 -2 172734-65270 61 16
9 21 172463-69160 64 20 172490-61920 54 12 172823-45000 41 4
172460-16570 121 15 172463-69190 64 21 172490-61950 54 13 120 10
172460-37750 31 15 -1 172463-69200 64 22 172496-03200 1 47 -2 172823-45940 38 29
37 -1 172463-69210 64 23 172496-03210 1 51 -1 172823-61520 50 22
172460-61321 49 2 -2 172472-03150 3 4 40 40 -1A 172956-08130 116 39
172460-61960 50 15 172472-03160 3 6 120 3 -1A 117 39
172460-73160 71 8 172472-03170 3 8 172519-04180 1 35 172957-73060 72 47
72 8 172472-03230 3 12 2 35 172957-73500 72 5

172460-73180 71 9 172472-03240 3 15 4 36 172957-73501 72 5 -1
72 9 8 1 6 18 172957-73510 72 48
172460-73190 71 48 172472-03250 3 17 7 18 172957-78100 104 10
72 49 172472-03260 3 19 9 18 172957-78110 104 11

172460-73200 71 10 8 3 172519-04290 1 36 172957-78111 104 11 -1
72 10 172472-03270 3 20 2 36 172957-78130 104 13
172460-73220 71 11 8 4 4 37 172957-78150 102 14
72 1 172472-03280 3 23 6 19 172957-78900 103 23
172460-73240 71 12 8 5 7 19 120 54
72 12 172472-03290 3 25 9 19 172957-78910 103 24
172460-73270 71 13 172472-03300 3 27 172519-63240 25 29 120 56
72 13 172472-03320 3 31 50 17 172957-81700 113 4
172460-73330 71 15 172472-16522 24 33 54 8 172957-81800 113 20
72 15 172472-45100 35 2 -1 9 172958-03100 5 2
172460-73340 71 16 172472-45140 35 27 -1 10 10 1




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
172958-03110 5 3 172958-72980 80 22 172964-03370 2 28 194440-51620 23 10
172958-03120 5 4 172958-72981 80 22 -1 4 29 11
172958-03130 5 5 172958-72982 80 22 -2 6 12 24 19
172958-03140 5 6 172958-76100 104 4 7 12 20
10 2 172958-76101 104 4 -1 9 12 194464-52190 26 24
172958-03160 3 7 172958-76130 104 15 172964-03481 1 29 33 15
5 7 172958-78120 104 12 2 29 194630-42120 30 17
172958-03170 5 14 172958-78160 104 18 4 30 31 10
172958-03180 5 8 172958-78200 104 12 -1 6 13 32
172958-03190 5 9 172958-78210 104 18 -1 7 13 196420-02310 14 1
172958-03200 5 10 172958-81590 116 24 9 13 15 1
172958-03220 5 1 17 24 172989-64450 59 2 197830-88611 29 17
10 3 172958-81600 116 25 172989-64451 59 2 1 36
172958-03230 5 12 117 25 60 2 37
10 4 172958-81900 104 7 172989-68630 50 14 1A1030-48250 30 7
172958-03300 5 16 172958-81901 104 7 -1 172989-68640 29 33 18
10 5 172958-81902 104 7 -2 172A21-12250 121 25 -1 1A1040-43900 39 2
11 5 172958-81903 104 7 -3 172A46-64200 56 1A 1A1040-45890 38 8
172958-03310 5 15 172958-81904-1 104 7 -4 58 1A 40 4
11 2 172958-83100 115 2 60 1A 41 5
172958-05100 1 6 172958-83101 115 21 172A46-64490 56 1B 120 11
172958-05110 11 7 172958-83102 115 2 -2 58 1B 1A1040-56900 13 7
172958-07330 11 3 172958-83110 115 3 60 1B 1A1380-59480 16 31
172958-08110 11 4 172958-83111 115 3 -1 172A46-64500 56 1C 17 17
172958-08120 116 37 172958-83120 115 4 58 1C 1A1380-62160 61 31 -2
117 37 172958-83130 115 5 60 1C 1A3809-56915 121 24
172958-08130 116 42 172958-83131 115 5 -1 172A46-75500 95 16 -1 1A6240-37360 124 3
117 42 172958-83140 115 6 172A77-17500 25 49 29
172958-08140 116 45 172958-83150 115 7 172A77-37370 31 4 1 1A6260-64200 50 26
117 45 172958-83170 115 8 31 -1 27
172958-08150 116 49 172958-83171 115 8 -1 172A79-12150 13 1A 51 9
117 49 172958-83180 115 9 182900-16530 94 2 1C6141-35370 92 1
172958-17100 26 26 172958-83181 115 9 -1 182900-22300 94 3 123 6
172958-17120 115 27 172958-83182 115 9 -2 182900-77190 94 5 1C6281-52310 13 6
27 1 172958-83220 115 12 182900-77200 94 6 121 23
172958-17130 26 30 172958-83250 115 26 182900-77210 94 7 1D4070-23580 33 1
172958-64500 26 28 172958-83251 115 26 -1 182900-77220 94 8 34 1
172958-72760 80 3 172958-83260 115 28 182900-77230 94 9 1D4105-11950 18 1
172958-72770 80 8 172958-83261 115 28 -3 182900-77240 94 10 19 1
172958-72800 80 1 172958-83270 115 13 182900-77250 94 11 1E3030-78370 11 8
172958-72801 80 1 -1 172958-83271 115 13 -1 194145-04810 12 7 1E5100-51430 63 10
172958-72810 80 11 172958-83280 115 28 -1 61 1 1E6511-03220 21 31
172958-72811-4 80 11 -1 172958-83281 115 28 -2 194151-57100 26 9 1E8545-80940 29 36 -1
172958-72830 80 14 172958-83291 115 34 194200-37780 38 26 22117-040000 35 8
172958-72860 80 16 172958-83330 115 14 -1 41 1 22117-080000 12 3
172958-72880 80 18 172958-83380 116 46 120 7 35 24
172958-72890 80 19 117 46 194202-56460 21 38 38 31
172958-72950 80 20 172960-73430 72 23 119 10 41 12
172958-72960 80 21 172960-83210 115 10 -1 194300-24130 75 20 115 14
172958-72970 80 13 172964-03370 1 28 194440-51620 21 14 120 63




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No

22117-100000 63 29 22137-100000 55 38 22157-120000 118 9 22217-120000 63 35
96 10 46 22217-050000 23 16 69 3
22117-120000 63 30 56 28 24 25 22217-140000 30 24
64 25 29 95 27 82 12
22137-060000 13 9 57 40 119 14 95 36
18 33 53 22217-060000 49 15 116 17
34 58 30 22217-080000 12 4 36
19 38 31 21 33 117 17
39 59 36 22 4 36
21 32 37 5 124 86
26 17 60 35 55 40 22217-160000 30 12

64 26 36 56 30 12 -1
121 26 61 23 57 43 44 15
22137-080000 22 12 24 44 35
34 19 62 29 58 34 45 16
20 115 19 35 30
35 20 122 37 59 40 69 4
40 23 38 41 70 5
24 22137-120000 23 15 60 39 22242-000250 30 19
50 31 24 24 40 34 21
61 26 48 26 119 15 22242-000300 31 11
31 51 18 22217-100000 14 12 33
62 26 53 10 15 12 22242-000350 115 15
27 11 16 33 22242-000451 83 12
66 14 55 39 34 22242-000600 110 22
67 28 57 41 17 19 22252-000250 115 30
68 15 42 20 22252-000280 42 3
115 1 58 32 38 10 7
11 -1 33 40 25 22252-000300 115 16
120 64 59 5 41 13 22252-000521 30 20
65 38 73 33 22252-000620 30 8
122 36 39 34 22252-000750 30 9
22137-100000 16 32 60 5 74 33 22272-000060 36 13
17 18 37 34 64 27
20 26 38 78 27 22272-000070 34 22
30 22137-140000 95 35 32 22272-000080 64 28
23 14 22151-100000 50 32 83 15 22272-000100 63 31
24 23 22157-060000 22 10 120 66 22273-000060 115 17
28 4 22157-080000 61 31 -1 121 27 22351-030012 64 29
29 38 22157-100000 51 16 22217-120000 14 13 22351-030025 29 39
38 24 53 12 14 22351-030032 33 16
24 -1 62 30 15 37 4
48 24 31 16 22351-035040 34 23
25 78 31 15 13 22351-040025 121 28
39 22157-120000 110 20 14 22351-050010 90 20
39 -1 21 15 91 22
49 14 111 23 16 92 12
14 -1 112 14 23 17 93 20
51 1 113 14 24 26 22351-050032 33 17
53 22 115 24 53 13 37 5




Parts No. Index

Parts No.

22351-060040
22372-080000
22417-160160

22417-200160
22417-200200

22417-250200
22417-320200
22857-400100
22867-400100
22869-400160
23000-013000
23000-022000
23000-035000
23000-041000

23000-048000
23000-060000

23000-070000
23001-016000

23001-022000

23001-025000

23001-035000
23001-041000

23001-060000
23010-014000
23065-070130

23080-013000
23393-020000

99
19

122
99

. No.

-1
-1

Parts No.

23418-060000
23871-005000

23871-020000
23871-040000

24101-060024
24101-060044
24101-062054
24102-062054
24190-100001
24311-000060

24311-000120

24311-000160

24311-000180

24311-000210

24311-000280
24311-000340
24311-000380
24311-000480
24311-000750
24311-240100
24315-000080

24315-000090
24315-000100
24315-000110

Parts No.
24315-000110

24315-000120
24315-000140

Fig. No.

72
84

85

86
87

88
89
97
98
99

101

104

105
106

107

108

82
31

71

Ref. No.

Parts No.
24315-000140

24315-000180

24315-000200

24315-000240
24321-000300

24321-000400
24321-000600
24321-000700
24321-000850

24321-001050
24325-000400

24341-000300
24352-190110

Fig. No.

72
88
96
97

98

99

100
101

102

Ref. No.
53
30
5
7
11




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No
24550-012200 63 32 26013-060122 26 19 26013-080252 40 30 26013-100202 62 36
64 30 26013-060162 18 36 50 35 37
24550-014200 121 7 19 42 104 8 39
10 21 34 120 74 40
24550-025150 34 7 26 20 122 42 94 18
80 18 -1 21 26013-100162 29 42 96 13
24550-035300 76 18 -1 67 29 43 99 26
24550-040300 73 27 -1 121 30 79 25 100 10
74 11 -1 26013-060202 18 37 84 30 110 23
77 1 1 19 43 26013-100202 16 35 115 20
78 16 -1 26 22 17 21 120 75
79 13 -1 23 20 33 76
24550-045300 75 20 1 26013-080162 12 23 34 122 43
24761-020000 31 18 13 10 23 20 26013-100252 12 24
40 18 38 24 29 13 11
35 15 19 44 29 44 14 17
31 23 18 34 30 15 17
38 12 19 35 21 30 2
73 31 24 27 41 16 35 16
74 28 28 42 8 50 36
109 5 33 10 43 4 51 12
114 10 34 28 44 16 13
11 35 30 48 27 53 15
115 25 38 14 28 16
116 4 39 9 29 55 43
117 4 40 28 30 56 33
118 10 29 30 -1 57 47
24761-040000 38 13 49 19 31 58 39
44 24 50 33 49 16 59 45
45 24 34 16 -1 60 44
75 22 39 53 14 61 2
76 22 52 2 -1 55 41 62 38

77 23 66 16 42 38 -1
112 15 95 31 56 1E 100 11
113 15 104 9 31 18
118 1 17 32 103 4
24761-050000 34 27 111 25 57 45 118 12
35 31 -1 115 39 46 120 77
40 27 120 72 58 1E 78
41 15 73 37 79
75 23 122 41 38 26013-100302 71 2
78 23 26013-080202 20 32 59 43 72 2
80 24 21 35 44 81 1
111 24 34 29 60 1E 96 14
120 71 39 10 42 119 16
26013-060102 57 54 52 2 43 26013-100352 43 5
58 36 56 1D 61 29 48 32
59 42 58 1D 30 83 14
60 41 60 1D 62 34 26013-100402 31 20
26013-060122 26 18 95 32 35 42




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No

26013-100402 43 2 26023-060122 67 30 26116-080254 120 88 -1 26116-160452 45 17
53 17 26023-060162 67 31 89 26116-160652 44 18
26013-120252 46 6 26051-080002 35 26 26116-080304 40 33 36
47 7 37 13 120 90 45 18
48 33 38 33 26116-080354 120 91 31
55 44 40 31 26116-080702 21 36 26116-160752 44 19
57 49 41 17 26116-100162 16 36 45 19
58 40 56 1F 17 22 26206-141502 110 26
59 46 58 1F 73 35 26346-100002 28 5
60 45 60 1F 36 26347-080002 62 32
111 26 67 32 74 35 26347-100002 61 14
112 16 120 87 36 62 28
121 31 26076-120352 14 18 78 28 26366-080002 63 33
26013-120302 51 14 19 33 66 18
15 15 18 121 33 26367-100002 20 35
53 18 19 26116-100202 38 16 26450-050102 85 25
57 48 26076-120402 14 20 40 34 86 13
58 41 15 20 41 18 87 26
59 47 63 37 120 92 88 31
60 46 69 5 26116-100302 48 38 89 23
70 6 26076-160402 69 6 26116-100304 67 34 26450-050182 85 26
103 13 70 7 26116-100404 35 9 86 14
25 26106-080552 12 5 26116-100452 16 37 87 27
110 24 26106-100122 47 3 17 23 88 32
25 26106-100162 48 34 26116-100552 16 38 89 24
113 16 35 17 24 26450-060102 64 31
115 21 36 26116-100604 35 10 26450-060352 80 25
118 13 37 26116-100652 83 16 26450-060402 81 89
120 80 62 41 116 5 26450-080202 81 24
81 26106-100202 48 28 -1 27 26450-080352 90 21
26013-120352 71 63 26106-100352 42 4 47 93 21
72 64 9 117 5 26450-080652 91 42
26013-120402 103 14 -1 26116-050102 95 33 27 92 32
120 82 26116-060122 49 17 47 26450-120402 71 4
26013-120452 103 14 26116-080162 22 6 26116-100752 114 12 72 4
26013-120502 103 15 40 32 115 22 26557-050082 119 17
120 83 57 50 26116-100802 115 22 -1 26557-050122 20 16
26013-120552 103 16 58 42 26116-100852 116 40 26557-080162 122 44
18 59 48 117 40 26557-080202 50 37
120 84 60 47 26116-101152 116 43 26587-040062 36 14
85 26116-080202 37 7 117 43 121 34
26013-120652 103 17 40 32 -1 26116-120162 23 21 26587-040122 29 47
18 -1 66 17 24 30 35 1

120 85 -1 67 33 26116-120202 53 19 26657-080002 29 45 -1
86 115 29 -1 26116-121402 110 27 26657-100002 29 45
26014-080162 111 25 1 120 88 26116-140402 95 37 26658-080002 40 35
26014-080202 111 27 26116-080204 115 29 26116-140452 82 13 120 93
26014-080252 95 31 -1 26116-080254 37 7 -1 124 87 26666-100002 29 25
26022-050122 20 16 -1 38 15 26116-140652 30 25 26706-080002 12 6
26022-060252 121 32 40 32 -2 26116-160452 44 17 26712-080002 92 33




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref.No Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
26712-080002 119 18 26776-180002 26 25 933110-54100 35 5 933171-29751 117 29
123 10 33 19 37 14 118 14
26716-050002 23 22 27260-520000 30 23 38 34 953KM0-00220 94 15
24 31 29420-050000 24 12 41 19 16
26716-060002 22 1 39 120 98 953KM0-10894 94 17
121 35 26 6 933111-01600 76 18
26716-080002 22 7 29420-150000 24 13 933111-20200 75 24
37 8 40 933111-23600 31 21
38 17 26 7 43
40 36 29420-200000 121 17 933111-26600 73 23
55 45 29420-300000 24 14 74 23
56 34 41 77 7
57 51 26 8 78 7
58 43 772441-37300 30 27 79 22
59 49 772450-37300 30 3 933111-73800 30 10
60 48 772457-03110 2 1 933113-05150 66 19
84 29 772457-03111 2 1 -1 933113-05160 66 20
120 94 772457-03112 2 1-2 933125-59600 76 23
26716-100002 35 12 772457-03120 1 1 933125-94500 75 6
63 34 772457-03121 1 1 -1 933135-14600 73 27
65 18 772457-03122 1 1-2 74 11
67 35 772457-03130 4 1 77 11
36 772457-03131 4 11 78 16
114 13 772457-64210 55 7 79 13
115 23 57 7 933147-03400 73 37
116 6 772457-64211 55 7 -1 74 37
28 57 7 -1 78 29
41 59 9 933152-02710 95 6
44 772457-64212 56 7 933152-09280 121 36
48 58 8 933160-09220 50 38
117 6 60 9 933166-17730 121 37
28 772457-75101 95 1 -1 933168-14170 73 38
41 772457-75110 95 1 74 38
44 772458-14100 20 1 78 30
48 772458-14101 20 1 -1 933168-55770 36 16
122 45 772458-18800 122 1 66 21
26716-120002 14 21 772458-18801 122 1-2 121 38
15 21 772458-37100 31 2 933170-01490 59 6
110 29 772458-37110 31 24 60 6
26716-140002 30 26 772458-37120 31 23 933171-13691 31 22
110 28 772458-37200 31 1 44
26756-060002 115 17 -1 772458-37500 30 13 933171-15801 23 23
26756-080002 40 37 772458-82230 116 23 24 32
38 17 23 933171-29751 112 17
39 772458-82231 116 23 -1 113 17
120 95 117 23 -1 114 14
96 772472-03270 3 1 115 31
97 772958-03100 5 1 116 7
26757-050002 37 1 933110-00301 25 6 29
26776-140002 36 15 6 -2 117 7




	Reference Materials
	Contents
	1.LABEL(CABIN:JP)
	2.LABEL(CANOPY:JP)
	3.LABEL(CANOPY:EX)
	4.LABEL(ROPS CANOPY)
	5.LABEL(QUICK HITCH)
	6.SAFETY LABEL(CABIN:JP)
	7.SAFETY LABEL(CANOPY:JP)
	8.SAFETY LABEL(CANOPY:EX)
	9.SAFETY LABEL(ROPS CANOPY)
	10.SAFETY LABEL(QUICK HITCH)
	11.ACCESSORY
	12.SUC.PIPE & EXT.PIPE
	13.ACCELERATOR
	14.ENGINE MOUNT(PREVIOUS)
	15.ENGINE MOUNT(NEW)
	16.RADIATOR MOUNT(PREVIOUS)
	17.RADIATOR MOUNT(NEW)
	18.RADIATOR,OIL COOLER & SUB-TANK(PREVIOUS)
	19.RADIATOR,OIL COOLER & SUB-TANK(NEW)
	20.FUEL TANK
	21.FUEL LINE
	22.BATTERY
	23.ELECTRIC PART(WIRING)(PREVIOUS)
	24.ELECTRIC PART(WIRING)(NEW)
	25.ELECTRIC PART(INDICATOR BOX)
	26.ELECTRIC PART(EQUIPMENT)
	27.WORK LAMP
	28.CANOPY LAMP
	29.HEATER(CABIN)
	30.SPROCKET & ROLLER
	31.IDLER & ADJUST
	32.CRAWLER
	33.CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
	34.CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
	35.CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
	36.CONTROL EQUIPMENT(OPERATION LEVER)
	37.CONTROL EQUIPMENT(BLADE LEVER)
	38.CONTROL EQUIPMENT(SWING PEDAL)
	39.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	40.CONTROL EQUIPMENT(P.T.O.PEDAL)
	41.CONTROL EQUIPMENT(P.T.O. LINK)
	42.VALVE PLATE(PREVIOUS)
	43.VALVE PLATE(NEW)
	44.TURNING FRAME(PREVIOUS)
	45.TURNING FRAME(NEW)
	46.TRACK FRAME & TURNING BEARING(PREVIOUS)
	47.TRACK FRAME & TURNING BEARING(NEW)
	48.COVER(FRAME)
	49.COVER(AROUND CONTROL)
	50.COVER(CABIN)
	51.COVER(CANOPY)
	52.COVER(BOOM)
	53.STEP
	54.INSTRUMENT PANEL
	55.SEAT & SEAT MOUNT(CABIN)(PREVIOUS)
	56.SEAT & SEAT MOUNT(CABIN)(NEW)
	57.SEAT & SEAT MOUNT(CANOPY)(PREVIOUS)
	58.SEAT & SEAT MOUNT(CANOPY)(NEW)
	59.SEAT & SEAT MOUNT(ROPS CANOPY)(PREVIOUS)
	60.SEAT & SEAT MOUNT(ROPS CANOPY)(NEW)
	61.BONNET(1)
	62.BONNET(2)
	63.CABIN(BODY)
	64.CABIN(GLASS)
	65.CABIN(ACCESSORY)
	66.CABIN(ELECTRIC PART)
	67.CABIN DOOR(FRONT)
	68.CABIN DOOR(REAR)
	69.CANOPY(ROPS)
	70.CANOPY(STANDARD)
	71.HYD.OIL PUMP & JOINT(STANDARD SPEC.)
	72.HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
	73.BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)
	74.BOOM CYLINDER(STANDRD CANOPY SPEC.)
	75.ARM CYLINDER
	76.BUCKET CYLINDER(STANDARD SPEC.)
	77.BUCKET CYLINDER(QUICK HITCH SPEC.)
	78.SWING CYLINDER
	79.BLADE CYLINDER
	80.HITCH CYLINDER
	81.TRAVEL MOTOR
	82.TURNING MOTOR(A)
	124.(82A)TURNING MOTOR(B)
	83.SWIVEL JOINT
	84.CONTROL VALVE(1/6)
	85.CONTROL VALVE(2/6)
	86.CONTROL VALVE(3/6)
	87.CONTROL VALVE(4/6)
	88.CONTROL VALVE(5/6)
	89.CONTROL VALVE(6/6)
	90.REMOTE CONTROL V.(STANDARD SPEC.)(PREVIOUS)
	91.REMOTE CONTROL V.(STANDARD SPEC.)(NEW)
	92.REMOTE CONTROL V.(2-WAY SPEC.)
	93.REMOTE CONTROL V.(4-WAY SPEC.)
	94.ROTARY V.(MULTI CHANGE SPEC.)
	95.HYD.OIL TANK
	96.HYD.OIL PIPING(TANK-PUMP-CONTROL VALVE)
	97.HYD.OIL PIPING(PUMP-CONTROL V.-TURNING MOTOR)
	98.HYD.OIL PIPING(C/V-S/J-SWING)
	99.HYD.OIL PIPING(RETURN)
	100.HYD.OIL PIPING(P.T.O.FRAME END)
	101.HYD.OIL PIPING(TRACK FRAME)
	102.HYD.OIL PIPING(BOOM)
	103.HYD.OIL PIPING(P.T.O.,ARM END)
	104.HYD.OIL PIPING(QUICK HITCH)
	105.CONTROL PIPING(P- R/V-RETURN)
	106.CONTROL PIPING(R/V-C/V:STD)
	107.CONTROL PIPING(R/V-4W/V:MULTI CHANGE SPEC.)
	108.CONTROL PIPING(4W/V-C/V:MULTI CHANGE SPEC.)
	109.GREASING
	110.BOOM BRACKET
	111.BOOM
	112.ARM(STANDARD. SPEC.)
	113.ARM(QUICK HITCH SPEC.)
	114.BUCKET ARM &LINK
	115.QUICK HITCH
	116.BUCKET(S TYPE)
	117.BUCKET(H-TYPE)(ATTACHMENT)
	118.BLADE
	119.RADIO KIT(OPTIONAL)
	120.P.T.O. KIT(OPTIONAL)
	121.ONE TOUCH DECEL KIT(OPTIONAL)
	122.HEATER KIT(CANOPY)(OPTIONAL)
	123.2-WAY KIT(OPTIONAL)
	Parts No. Index

